2222222222222

PARTS LIST

RUBBER CRAWLER CARRIER

MST-2200VD

Serial No. 223101 and up

T ONOOHH



PARTS LIST

RUBBER CRAWLER CARRIER

MST-2200VD

Serial No. 223101 and up



FOREWORD

Thank you for purchasing this Morooka Rubber Crawler Carrier.
When ordering a part, please specify the model serial number, the engine serial number and the
reading of the hourmeter.

READING FOR PARTS LIST

For complete understanding, the parts list is written as follows.

Fig. Number

Description

Quantity

Serial number

Codes

Figure numbers are not continuous.

“«”ig putin front of the name of an assembly component and the item is entered
next to the assembly. If part marked with “ + 7 is an assembly, its component is
part marked with “ + -~

The number of pieces per set used for assembly is specified.

For assembly or part group components, the number of pieces per assembly is
specified.

The engine or machine serial number in which the part is used.

The codes and part number specified in the “Part No.” and “Part name” columns repre-
sent the following:

[J The part specified in the line above is applicable instead of this part.

Y¢  Supplied as a set rather than singly.

A-2



CONTENTS

ITEM FIG. No.| PAGE
FORWARD — A-2
CONTENTS — 0-1
ENGINE RELATED PARTS (ENGINE MOUNTING PARTS AND RADIATOR) 101 1-2
ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS) 105 1-6
(SERIAL N0.223101-223339)
ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS) 105A -3
(SERIAL N0.223340-)
ENGINE RELATED PARTS (AIR INTAKE SYSTEM) 111 1-10
ENGINE RELATED PARTS (EXHAUST SYSTEM) (EXCEPT JAPAN) 116 1-12
FUEL TANK AND FUEL PIPING 121 1-14
FRAME RELATED PARTS (1/4) (RADIATOR COVER AND FRONT GRILL) 201 1-16
FRAME RELATED PARTS (2/4) (UNDER COVER AND STEP) 202 1-18
FRAME RELATED PARTS (3/4) (ENGINE BONNET) (EXCEPT JAPAN) 204 1-21
FRAME RELATED PARTS (4/4) (BATTERY BOX) 205 1-25
CAB RELATED PARTS (CAB MOUNTING PARTS) 211 1-27
CAB RELATED PARTS (BASIC) 221 1-29
CAB RELATED PARTS (INTERIOR) 222 1-31
CAB RELATED PARTS (EXTERIOR) (1/2) 223 1-35
CAB RELATED PARTS (EXTERIOR) (2/2) 224 1-39
CAB RELATED PARTS (CAB DOOR AND MOUNTING) 225 1-41
CAB RELATED PARTS (CAB DOOR) 226 1-43
CAB RELATED PARTS (DOOR WINDOW) 227 1-45
CAB RELATED PARTS (FRONT WINDOW) 228 1-47
CAB RELATED PARTS (FRONT WINDOW) (SERVICE ONLY) 229 1-51
CAB RELATED PARTS (FRONT WINDOW GLASS) (SERVICE ONLY) 230 1-53
CAB RELATED PARTS (LOWER WINDOW) 231 1-55
CAB RELATED PARTS (CAB WINDOW) 232 1-57
CAB RELATED PARTS (HATCH) 233 1-59
CAB RELATED PARTS (WIPER) 234 1-61
CAB RELATED PARTS (WIPER MOTOR AND ARM) 235 1-63
CAB RELATED PARTS (AIR CONDITIONER COVER) 236 1-65
CAB RELATED PARTS (WINDOW WASHER) 237 1-67
CAB RELATED PARTS (RADIO) 238 1-69
CAB RELATED PARTS (OPERATOR CONSOLE) 241 1-71
CAB RELATED PARTS (L.H. SIDE CONSOLE) 242 1-73
CAB RELATED PARTS (R.H. SIDE CONSOLE GROUPE) 243 1-75
CAB RELATED PARTS (L.H. AND R.H. CONSOLES AND LEVER) 244 1-77

0-1




ITEM FIG. No.| PAGE
CAB RELATED PARTS (OPERATOR'S SEAT AND SUPPORT) 245 1-79
CAB RELATED PARTS (OPERATOR'S SEAT AND SUSPENSION) 246 1-81
CAB RELATED PARTS (OPERATOR'S SEAT KIT AND TILT SUSPENSION KIT) 247 1-83
CAB RELATED PARTS (OPERATOR'S SEAT SUSPENSION) 248 1-85
CAB RELATED PARTS (SUSPENSION KIT AND LOWER SLIDE ADJUSTER KIT) | 249 1-87
CAB RELATED PARTS (SEAT BELT) 250 1-89
AIR CONDITONER RELATED PARTS (PANNEL AND AIR CONDITIONER) 251 1-91
AIR CONDITONER RELATED PARTS (AIR CONDITIONER) 252 1-93
AIR CONDITONER RELATED PARTS (AIR DUCT) 253 1-95
AIR CONDITONER RELATED PARTS (AIR COMPRESSOR AND MOUNTING) 254 | 1-97
AIR CONDITONER RELATED PARTS (A/C CONDENSOR AND MOUTING) 255 1-99
AIR CONDITONER RELATED PARTS (AIR CONDITIONER PIPING) 256 | 1-101
AIR CONDITONER RELATED PARTS (HEATER PIPING) 257 | 1-103
UNDER CARRIAGE RELATED PARTS (TRAVEL MOTOR AND IDLER) 301 | 1-105
UNDER CARRIAGE RELATED PARTS (CARRIER ROLLER) 311 | 1-107
UNDER CARRIAGE RELATED PARTS (TRACK ROLLER) 321 | 1-109
STEERING CONTROL SYSTEM (SERIAL NO.223101-223339) 401 | 1-111
STEERING CONTROL SYSTEM (SERIAL NO.223340-223517) 401A | 1-113
STEERING CONTROL SYSTEM (SERIAL NO.223518-) 401B | 1-115
DUMP CONTROL SYSTEM 421 | 1-117
HYDRAULIC PIPING (CONTROL VALVE AND DUMP CYLINDER LINE) o1 | 1-119
(SERIAL NO.223101-223339)
HYDRAULIC PIPING (CONTROL VALVE AND DUMP CYLINDER LINE)
(SERIAL NO.223340-) 501A | 1-121
HYDRAULIC PIPING (MAIN PUMP CHARGE LINE) (SERIAL NO.223101-223339) 502 | 1-123
HYDRAULIC PIPING (MAIN PUMP CHARGE LINE) (SERIAL NO.223340-) 502A | 1-125
HYDRAULIC PIPING (HST MAIN LINE) (SERIAL NO.223101-223339) 503 | 1-197
HYDRAULIC PIPING (HST MAIN LINE) (SERIAL N0.223340-) 503A | 1-129
HYDRAULIC PIPING (PARKING BRAKE AND H-L SPEED VALVE LINE)
(SERIAL NO.223101-223339) 504 | 17131
HYDRAULIC PIPING (PARKING BRAKE AND H-L SPEED VALVE LINE) 504A | 1133
(SERIAL NO.223340-)
HYDRAULIC PIPING (OIL COOLER AND DRAIN LINE)
(SERIAL NO.223101-223182) 505 | 17135
HYDRAULIC OIL PIPING (OIL COOLER AND DRAIN LINE) 505A | 1-137
(SERIAL NO.223340-223346)
HYDRAULIC OIL PIPING (OIL COOLER AND DRAIN LINE) (SERIAL N0.223347-) | 5058 | 1-139
HYDRAULIC PIPING (OIL COOLER AND DRAIN LINE) (EXCEPT JAPAN)
(SERIAL NO.223183-223339) 506 | 1-143
HYDRAULIC PIPING (MAIN PUMP DRAIN LINE) (SERIAL NO.223101-223182) 507 | 1-145

0-2




ITEM FIG. No.| PAGE
HYDRAULIC PIPING (MAIN PUMP DRAIN LINE) (SERIAL NO.223183-223339) 507A | 1-147
HYDRAULIC PIPING (MAIN PUMP DRAIN LINE) (SERIAL NO.223340-) 507B | 1-149
HYDRAULIC OIL TANK 551 1-151
HYDRAULIC OIL FILTER 555 1-153
OIL COOLER RELATED PARTS (SERIAL N0.223101-223182) 561 1-155
OIL COOLER RELATED PARTS (SERIAL N0O.223347-) 561A | 1-157
OIL COOLER RELATED PARTS (EXCEPT JAPAN) (SERIAL N0O.223183-223346) 562 1-159
DUMP BODY RELATED PARTS (EARTH MOVER TYPE) 601 1-161
DUMP BODY RELATED PARTS (SCOOP END TYPE) 611 1-163
ELECTRICAL SYSTEM (METER BOX IN CAB) 701 1-165
ELECTRICAL SYSTEM (OPERATING PANEL IN CAB) 703 1-167
ELECTRICAL SYSTEM (WIRING HARNESS AND LAMPS) 711 1-171
ELECTRICAL SYSTEM (RELAY AND FUSE BOX) 713 1-173
ELECTRICAL SYSTEM (BATTERY AND BATTERY RELAY) 715 1-176
MARKS AND PLATES (ENGLISH) (SERIAL NO.223183-223344) 811 1-178
MARKS AND PLATES (ENGLISH) (SERIAL NO.223345-223517) 811A | 1-180
MARKS AND PLATES (ENGLISH) (SERIAL NO.223518-) 811B | 1-183
TOOLS 901 9-1

NUMERICAL INDEX




MST-2200VD



FIG.101 ENGINE RELATED PARTS
(ENGINE MOUNTING PARTS AND RADIATOR)

E-9Ul-
Heater Relay

e D 4-StRL -9 | 11
:Ik 95— S kN water Separator o 10

BHZ/09 L
Fuel Filter

AEd
Detail A PVg3061



FIG.101

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46100-0300 ENGINE ASS'Y (CATERPILLAR C7) 1 223101 ~
2 1-46110-3110 BRACKET 2 223101 ~
3 1-45110-3010 STOPPER-L 1 223101 ~
4 1-45110-3020 STOPPER-R 1 223101 ~
5 0-1000~-31635 BOLT (M16X35) 8 223101 ~
6 0-1100-31640 SPRING WASHER (M16) 8 223101 ~
7 1-39110-1210 CUSHION (EB4013) 2 223101 ~
8 0-1000-31235 BOLT (M12X35) 4 223101 ~
9 0-1200-31210 NUT (M12) 4 223101 ~

10 0-1100-31230 SPRING WASHER (M12) 4 223101 ~
11 0-1140-31232 HARD WASHER (M12) 4 223101 ~
12 0-1200-31613 NUT (M16) 2 223101 ~
13 0-1100-31640 SPRING WASHER (M16) 2 223101 ~
14 0-1140-31645 HARD WASHER (M16) 2 223101 ~
15 1-46110-2210 RUBBER CUSHION 2 223101 ~
16 0-1000-31660 BOLT (M16X60) 2 223101 ~
17 0-1140-31645 HARD WASHER (M16) 4 223101 ~
18 1-46110-3230 PLATE 2 223101 ~
19 0-1200-31613 NUT (M16) 2 223101 ~
20 0-1100-31640 SPRING WASHER (M16) 2 223101 ~
21 1-39110-1210 CUSHION (EB4013) 2 223101 ~
22 0-1000-31235 BOLT (M12X35) 4 223101 ~
23 0-1200-31210 NUT (M12) 4 223101 ~
24 0-1100-31230 SPRING WASHER (M12) 4 223101 ~
25 0-1140-31232 HARD WASHER (M12) 4 223101 ~
26 0-1200-31613 NUT (M16) 2 223101 ~
27 0-1100-31640 SPRING WASHER (M16) 2 223101 ~
28 0-1140-31645 HARD WASHER (M16) 2 223101 ~
29 1-46110-3310 WATER SEPARATOR BRACKET 1 223101 ~
30 0-1000-31420 BOLT (M14X20) 4 223101 ~
31 0-1100-31435 SPRING WASHER (M14) 4 223101 ~
32 0-1140-31445 HARD WASHER (M14) 4 223101 ~
33 0-1000-01025 BOLT (M10X25) 4 223101 ~
34 0-1120-01020 PLANE WASHER (M10) 6 223101 ~
35 0-1200-01008 NUT (M10) 2 223101 ~
36 0-1100-01025 SPRING WASHER (M10) 2 223101 ~
37 1-46110-3330 FUEL FILTER BRACKET 1 223101 ~
38 0-1260-00808 FLANGE NUT (M8) 2 223101 ~
39 0-1000-01035 BOLT (M10X35) 2 223101 ~
40 0-1120-01020 PLANE WASHER (M10) 4 223101 ~

1-3



FIG.101 ENGINE RELATED PARTS
(ENGINE MOUNTING PARTS AND RADIATOR)

Sg~ 50 49
& 13
@

9 ?,:51 @

2 R 48
3
7 He%t_e?unlél_a
J 45 Y

NS e L( D=9t AL -9 I 11
AN 4
N g o @& by water Sevarator 10

N ‘H>‘
z#n;w%

Fuel Filter

A®@
Detail A PV93061



FIG.101

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
41 0-1200-01008 NUT (M10) 2 223101 ~
42 0-1100-01025 SPRING WASHER (M10) 2 223101 ~
43 1-46110-2320 EATER RELAY BRACKET 1 223101 ~
44 0-1200-00605 NUT (M86) 2 223101 ~
45 0-1100-00615 SPRING WASHER (M6) 2 223101 ~
46 1-45110-3030 COVER 1 223101 ~
47 0-1000-31040 BOLT (M10x40) 4 223101 ~
48 0-1120-01020 PLANE WASHER(M10) 4 223101 ~
49 0-1100-01025 SPRING WASHER(M10) 4 223101 ~
50 | 0-1000-30835 BOLT (M8x35) 1 223101 ~
51 0-1100-00820 SPRING WASHER(MS) 1 223101 ~
52 0-1120-00816 PLANE WASHER(M8) 2 223101 ~
53 0-1160-01232 PLANE WASHER(M12 EXTRA LARGE)] 1 223101 ~
54 0-1200-00806 NUT (M8) 1 223101 ~




FIG.105 ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS)
(SERIAL NO. 223101 - 223339)

PV93080

1-6



INDEX

© 0 N o A WN R

=S

14
15
16
17
18
19
20

22
23
24

PART NO.

1-41610-0011
1-39610-1110
1-39610-1120
1-39610-1130
1-41610-0021
0-1021-31620
0-1120-01632
1-39610-1310
0-2051-01826
0-1000-31240
0-1100-31230
0-1100-31230
1-39160-1110
1-39160-1120
1-27160-1131
1-27160-1141
1-39160-1160
0-1500-00730
0-1100-01230
1-41160-1151
0-1000-31235
0-1100-01230
0-1000-32055
0-1100-02051

FIG. 105

DESCRIPTION

MAIN PUMP ASS'Y (PV2424)
mKEY

aNUT

=COTTER PIN

GEAR PUMP ASS'Y
mSOCKET HEAD BOLT (M16X120)
mPLANE WASHER (M16)
mCOUPLING

O-RING

BOLT (12X40)

SPRING WASHER (M12)
PLANE WASHER (M12)
COUPLING

=BOLT

BOSS

CENTER PLATE

BOLT

BOLT (UNC7/16X30)
SPRING WASHER (M12)
COVER

BOLT (M12X35)
SPRING WASHER (M 2)
BOLT (M20X55)
SPRING WASHER (M20)

1-7

QTY

A DR RK PR ©ObdRrEPEPAMERDEDDEERRLRNNERERRERERPR

SERIAL NO.
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339
223101 223339



FIG.105A ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS)
(SERIAL NO. 223340 -)

PV93201

1-8



INDEX

© 0 N O A W N R

E B

14
15
16
17
18
19

PART NO.

1-41610-0100
1-41610-0021
1-39610-1310
0-2051-01826
0-1000-31240
0-1100-31230
0-1100-31230
1-54160-1110
1-54160-1120
1-54160-1130
1-27160-1141
1-39160-1160
0-1500-00730
0-1100-01230
1-41160-1151
0-1000-31235
0-1100-01230
0-1000-32055
0-1100-02051

FIG.105A

DESCRIPTION

MAIN PUMP ASS'Y (PV130130)
GEAR PUMP ASS'Y
COUPLING

O-RING

BOLT (12X40)

SPRING WASHER (M12)
PLANE WASHER (M12)
COUPLING

mBOLT

BOSS

CENTER PLATE

BOLT

BOLT (UNC7/16X30)
SPRING WASHER (M12)
COVER

BOLT (M12X35)
SPRING WASHER (M12)
BOLT (M20X55)
SPRING WASHER (M20)

1-9

QTY

AR RPRr ©®ObdRr e BEREAEDDRR R R

SERIAL NO

223340 ~
223340 ~
223340 ~
223340 ~
223340 ~
223340 ~
223340 ~
223340 ~
223340 ~
223340 ~
223340 ~
223340 ~
223340 ~
223340 ~
223340 ~
223340 ~
223340 ~
223340 ~
223340 ~



FIG.111 ENGINE RELATED PARTS(AIR INTAKE SYSTEM)

O e 2 PV93062A



FIG.111

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-46120-0020 AIR CLEANER ASS'Y 1 223101 ~

1 1-46120-2110 *AIR CLEANER BODY 1 223101 ~
2 | (%1-46120-2120) *INNER ELEMENT 1 223101 ~
3 1-46120-2130 *OUTER ELEMENT 1 223101 ~
4 1-46120-2140 *COVER 1 223101 ~
1-46120-2200 *HOOD ASSY 1 223101 ~

5 1-46120-2210 -*HOOD BASE 1 223101 ~
6 1-46120-2220 **HOOD 1 223101 ~
7 1-46120~2230 **COVER 1 223101 ~
8 1-46120-2240 »~CLAMP 1 223101 ~
9 1-46120-2150 ~DUST INDICATOR 1 223101 ~
10 1-46120-2510 BRACKET 2 223101 ~
1 0-1000-00820 BOLT (M8X20) 4 223101 ~
12 0-1100-00820 SPRING WASHER (M8) 4 223101 ~
13 0-1120-00816 PLANE WASHER (M8) 4 223101 ~
14 0-1000-01016 BOLT (M10X16) 4 223101 ~
15 0-1100-01025 SPRING WASHER (M10) 4 223101 ~
16 0-1100-01020 PLANE WASHER (M10) 4 223101 ~
17 1-46120-3010 PIPE 1 223101 ~
18 1-46120-2320 JOINT HOSE 1 223101 ~
19 0-2700-10138 CLAMP (ABA 104/138) 2 223101 ~
20 1-54120-1330 JOINT HOSE 1 223101 ~
21 0-2700-10112 CLAMP (ABA 87/112) 2 223101 ~
22 0-1000-01016 BOLT (M10X16) 2 223101 ~
23 0-1100-01025 SPRING WASHER (M10) 2 223101 ~
24 0-1120-01020 PLANE WASHER (M10) 2 223101 ~
25 1-46120-3010 CLAMP BAND-A 1 223101 ~
26 1-46120-3020 CLAMP BAND-B 1 223101 ~




FIG.115 ENGINE RELATED PARTS (EXHAUST SYSTEM) (FOR JAPAN)

# 203X 7 B

See Fig. 203

PV93063

1-10



FIG.115

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46130-3510 EXHAUST MUFFLER 1 223101 ~
2 1-46130-3520 EXHAUST PIPE 1 223101 ~
3 1-46130-3530 TAIL PIPE 1 223101 ~
4 1-46130-3550 CLAMP 2 223101 ~
5 1-46130-3570 BOLT (M10X45) 2 223101 ~
6 1-46130-3580 NUT (M10) 2 223101 ~
7 1-46130-3160 CLAMP 1 223101 ~
8 1-46130-3610 CLAMP MOUNTING BRACKET 2 223101 ~
9 1-46130-3620 CLAMP 2 223101 ~

10 0-1120-01225 PLANE WASHER (M12) 4 223101 ~
11 0-1200-01210 NUT (M12) 8 223101 ~
12 1-46130-3650 MOUNTING BRACKET 2 223101 ~
13 1-11110-1110 CUSHION 4 223101 ~
14 0-1000-01235 BOLT (M12X35) 8 223101 ~
15 0-1120-01225 PLANE WASHER (M12) 8 223101 ~
16 0-1200-01210 NUT (M12) 8 223101 ~
17 0-1100-01230 SPRING WASHER (M12) 8 223101 ~
18 0-1200-01008 NUT (M10) 4 223101 ~
19 0-1100-01025 SPRING WASHER (M10) 4 223101 ~
20 0-1000-01030 BOLT (M10X30) 4 223101 ~
21 0-1120-01020 PLANE WASHER (M10) 8 223101 ~
22 0-1200-01008 NUT (M10) 4 223101 ~
23 0-1100-01025 SPRING WASHER (M10) 4 223101 ~




FIG.116 ENGINE RELATED PARTS (EXHAUST SYSTEM) (EXCEPT JAPAN)

PV93064

1-12



FIG.116

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 8-12130-1110 EXHAUST MUFFLER 1 223101 ~
2 1-46130-2120 EXHAUST PIPE 1 223101 ~
3 8-12130-1130 TAIL PIPE 1 223101 ~
4 8-12130-1150 CLAMP 2 223101 ~
5 8-12130-1170 BOLT (M10X45) 2 223101 ~
6 8-12130-1180 NUT (M10) 2 223101 ~
7 8-12130-1160 CLAMP 1 223101 ~
8 8-12130-1140 CLAMP 2 223101 ~
9 0-1000-31040 BOLT (M10X40) 2 223101 ~

10 0-1200-31008 NUT (M10) 2 223101 ~
11 1-33130-1180 SUPPORT 4 223101 ~
12 0-1000-00830 BOLT (M8X30) 8 223101 ~
13 0-1000-00825 BOLT (M8X25) 4 223101 ~
14 0-1120-00816 PLANE WASHER (M8) 24 223101 ~
15 0-1200-00806 NUT (M8) 12 223101 ~
16 0-1100-00820 SPRING WASHER (M8) 12 223101 ~




FIG.121 FUEL TANK AND FUEL PIPING

PV93065

1-14



FIG.121

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-41150-0010 FUEL TANK ASS'Y 1 223101 ~

1 1-41150-1110 *FUEL TANK 1 223101 ~
2 1-51150-1130 *STRAINER 1 223101 ~
3 1-51150-1140 *CAP (WITH KEY) 1 223101 ~
1-51150-1180 -*KEY 1 223101 ~

4 0-2150-01045 FUEL LEVEL TUBE 1 223101 ~
5 0-2700-00012 CLAMP (JUBILEE 000) 2 223101 ~
6 1-31150-1150 DRAIN BOLT 1 223101 ~
7 0-2010-02418 O-RING 1 223101 ~
8 1-32210-1180 FUEL LEVEL SENSOR 1 223101 ~
9 0-1300-00410 SCREW (4X10) 5 223101 ~
10 0-1100-00410 SPRING WASHER (M4) 5 223101 ~
1 0-1130-00408 PLANE WASHER (M4) 5 223101 ~
12 1-48150-1130 COVER 1 223101 ~
13 0-1000-00610 BOLT (M6X10) 6 223101 ~
14 0-1100-00615 SPRING WASHER (M6) 6 223101 ~
15 0-1120-00616 PLANE WASHER (M6) 6 223101 ~
16 0-1000-01020 BOLT (M10X20) 8 223101 ~
17 0-1100-01025 SPRING WASHER (M10) 8 223101 ~
18 0-1120-01020 PLANE WASHER (M10) 8 223101 ~
19 0-2232-00326 FUEL SUPPLY HOSE (3/8X2600) 1 223101 ~
20 1-46150-2220 FUEL FILTER HOSE (¢ 3/8) 1 223101 ~
21 1-46150-3230 FUEL RETURN HOSE (¢ 3/8) 1 223101 ~
22 0-4300-00203 ELBOW (PT1/4XPF3/8) 2 223101 ~
23 0-4213-01203 ELBOW (UNF3/4XPF3/8) 1 223101 ~
0-2040-02217 *O-RING (908) 1 223101 ~

24 0-4210-00303 ELBOW (UNF3/4XPF3/8) 1 223101 ~
25 0-4121-01203 *O-RING (908) 1 223101 ~
0-2040-02217 NIPPLE (PF3/8XPF3/8) 1 223101 ~

26 1-46150-2310 HOSE CLAMP BRACKET 2 223101 ~
27 0-2720-02506 CLIP 2 223101 ~
28 0~-1200-00605 NUT (M6) 2 223101 ~
29 0-1100-00615 SPRING WASHER (M6) 2 223101 ~
30 0-2800-00202 STRAP BAND AR 223101 ~
0-2800-00383 STRAP BAND AR 223101 ~




FIG.201 FRAME RELATED PARTS (1/4)
(RADIATOR COVER AND FRONT GRILLE)

21QTD FIL-9H&UL297-7
20 Radiator & Inter cooler

| o1
" i':? |! !
..

e ~J B
,g 2 /F‘?(\& N
Ay e
¥ S 23
=
# 24
Detall A

PV93066

1-16



FIG.201

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46510-3110 MAIN FRAME 1 223101 ~
la| 17510-1110B HOOK (Welded) 3 223101 ~
2 1-41520-1430 RADIATOR COVER 1 223101 ~
3 0-1000-01025 BOLT (M10X25) 5 223101 ~
4 0-1100-01025 SPRING WASHER (M10) 5 223101 ~
5 0-1120-01020 PLANE WASHER (M10) 5 223101 ~
6 1-32520-1181 FRONT GRILLE 1 223101 ~
7 0-1000-01020 BOLT (M10X20) 10 223101 ~
8 0-1100-01025 SPRING WASHER (M10) 10 223101 ~
9 0-1120-01020 PLANE WASHER (M10) 10 223101 ~

10 1-41520-1570 L.H. SIDE COVER 1 223101 ~
1 1-41520-1580 RH. SIDE COVER 1 223101 ~
12 0-1000-01020 BOLT (M10X20) 8 223101 ~
13 0-1100-01025 SPRING WASHER (M10) 8 223101 ~
14 0-1120-01020 PLANE WASHER (M10) 8 223101 ~
15 1-41520~-1540 FRONT BUMPER 2 223101 ~
16 0-1000-01230 BOLT (M12X30) 8 223101 ~
17 0-1100-01230 SPRING WASHER (M12) 8 223101 ~
18 0-1120-01223 PLANE WASHER (M12) 8 223101 ~
19 1-46520-2830 COVER 2 223101 ~
20 | 0-1000-01220 BOLT (M12X20) 8 223101 ~
21 0-1100-01230 SPRING WASHER (M12) 8 223101 ~
22 0-1120-01223 PLANE WASHER (M12) 8 223101 ~
23 1-46520-2210 RADIATOR COVER 1 223101 ~
24 0-1000-01220 BOLT (M12X20) 5 223101 ~
25 0-1100-01230 SPRING WASHER (M12) 5 223101 ~
26 0-1120-01223 PLANE WASHER (M12) 5 223101 ~
27 1-41520-1520 HEAD LAMP BRACKET 2 223101 ~
28 0-1050-00816 FLANGE BOLT(M8X16) 8 223101 ~




FIG.202 FRAME RELATED PARTS (2/4) (UNDER COVER AND STEP)

PV93067

1-18



F1G.202

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-41520-1680 UNDER COVER 1 223101 ~
2 1-41520-1820 *HINGE (WELDED) 2 223101 ~
3 0-1000-01025 BOLT (M10X25) 6 223101 ~
4 0-1100-01025 SPRING WASHER (M10) 6 223101 ~
5 0-1120-01020 PLANE WASHER (M10) 6 223101 ~
6 1-41520-1720 L.H. SIDE TRAVEL MOTOR COVER 1 223101 ~

1-41520-1710 R.H. SIDE TRAVEL MOTOR COVER 1 223101 ~

7 1-41520-1740 L.H. SIDE TRAVEL MOTOR COVER 1 223101 ~
1-41520-1730 R.H. SIDE TRAVEL MOTOR COVER 1 223101 ~

8 0-1000-01020 BOLT (M10X20) 16 223101 ~
9 0-1100-01025 SPRING WASHER (M10) 16 223101 ~
10 0-1120-01020 PLANE WASHER (M10) 16 223101 ~
1 1-41520-2040 STEP 1 223101 ~
12 0-1000-31025 BOLT (M10X25) 2 223101 ~
13 0-1100-31025 SPRING WASHER (M10) 2 223101 ~
14 0-1000-31230 BOLT (M12X30) 2 223101 ~
15 0-1100-31230 SPRING WASHER (M12) 2 223101 ~
16 1-48520-1420 STEP 2 223101 ~
17 0-1000-01230 BOLT (M12x30) 4 223101 ~
18 0-1100-01230 SPRING WASHER (M12) 4 223101 ~
19 0-1120-01223 PLANE WASHER(M12) 4 223101 ~
20 1-11510-1210 CAP 2 223101 ~
21 0-1000-00616 BOLT (M6X16) 4 223101 ~
22 0-1100-00615 SPRING WASHER (M6) 4 223101 ~
23 0-1120-00616 PLANE WASHER (M6) 4 223101 ~
24 1-32710-1621 SAFETY BAR 2 223101 ~
25 1-32710-1650 CUSHION 2 223101 ~
26 1-32710-1630 PIN 2 223101 ~
27 0-1120-02032 PLANE WASHER (M20) 4 223101 ~
28 0-3220-00532 COTTER PIN (5X32) 4 223101 ~
29 1-32510-1310 CUSHION BLOCK 2 223101 ~
30 0-1311-01020 BOLT (M10X120) 4 223101 ~




FIG.203 FRAME RELATED PARTS (3/4) (ENGINE BONNET) (FOR JAPAN)

A & il
Detail A

N ey 15’ ~
& A
\%%i&“ o~ e
%k \1 Aol 7
J/ PV93068

1-20



FIG.203

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46520-3420 REAR SUPPORT 1 223101 ~
2 0-1000-01230 BOLT (M12X30) 4 223101 ~
3 0-1100-01230 SPRING WASHER (M12) 4 223101 ~
4 0-1120-01223 PLANE WASHER (M12) 4 223101 ~
5 1-41520-1510 SUPPORT 1 223101 ~
6 0-1000-01235 BOLT (M12X35) 2 223101 ~
7 0-1200-01210 NUT (M12) 2 223101 ~
8 0-1100-01230 SPRING WASHER (M12) 2 223101 ~
9 0-1120-01223 PLANE WASHER (M12) 2 223101 ~

10 1-46520-2490 L.H. SIDE BRACKET 1 223101 ~
11 1-46520-2480 R.H. SIDE BRACKET 1 223101 ~
12 0-1000-01225 BOLT (M12X25) 8 223101 ~
13 0-1100-01230 SPRING WASHER (M12) 8 223101 ~
14 0-1120-01223 PLANE WASHER (M12) 8 223101 ~

1-46520-2470 BONNET ASS'Y 1 223101 ~
15 1-46520-2450 *BONNET 1 223101 ~
16 1-46520-2440 *BRACKET 1 223101 ~
17 0-1000-01025 -BOLT (M10X25) 3 223101 ~
18 0-1100-01025 -SPRING WASHER (M10) 3 223101 ~
19 1-46520-2460 *COVER 1 223101 ~
20 1-41520-1860 *HINGE 2 223101 ~
21 0-1000-00516 *BOLT (M5X16) 4 223101 ~
22 0-1200-00504 -NUT (M5) 4 223101 ~
23 0-1100-00513 - SPRING WASHER (M5) 4 223101 ~
24 1-29520-1521 *CATCHER 2 223101 ~
25 0-1000-00616 -BOLT (M6X16) 4 223101 ~
26 0-1200-00605 -NUT (M6) 4 223101 ~
217 0-1100-00615 - SPRING WASHER (M6) 4 223101 ~
28 1-41520-1380 *HANDLE 1 223101 ~
29 0-1000-00610 -BOLT (M6X10) 2 223101 ~
30 0-1100-00615 - SPRING WASHER (M6) 2 223101 ~
31 1-41520-1670 *DAMPER 1 223101 ~
32 1-41520-1360 *BRACKET 1 223101 ~
33 0-1000-00612 -BOLT (M6X12) 2 223101 ~
34 0-1100-00615 - SPRING WASHER (M6) 2 223101 ~
35 1-41520-1350 *BRACKET 1 223101 ~
36 0-1000-00616 -BOLT (M6X16) 2 223101 ~
37 0-1200-00605 -NUT (M6) 2 223101 ~
38 0-1100-00615 - SPRING WASHER (M6) 2 223101 ~
39 1-41520-1370 *BOLT 2 223101 ~

1-21



FIG.203 FRAME RELATED PARTS (3/4) (ENGINE BONNET) (FOR JAPAN)

A & il
Detail A

N ey 15’ ~
& A
\%%i&“ o~ e
%k \1 Aol 7
J/ PV93068

1-20



FIG.203

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
40 0-1200-00806 -NUT (M8) 2 223101 ~
41 0-1100-00820 - SPRING WASHER (M8) 2 223101 ~
42 0-1120-00816 -PLANE WASHER (M8) 2 223101 ~
43 0-1000-01025 BOLT (M10X25) 9 223101 ~
44 0-1100-01025 SPRING WASHER (M10) 9 223101 ~
45 0-1120-01020 PLANE WASHER (M10) 9 223101 ~
46 1-46520-2160 AIR CLEANER SUPPORT 1 223101 ~
47 0-1000-01020 BOLT (M10X20) 6 223101 ~
48 0-1100-01025 SPRING WASHER (M10) 6 223101 ~
49 0-1120-01020 PLANE WASHER (M10) 6 223101 ~

1-22



FIG.204 FRAME RELATED PARTS (3/4) (ENGINE BONNET) (EXCEPT JAPAN)

44@ E;.37

45—
Mt b e
46/T/ IN> ' 49
16 ! : o
51&/\2/0‘0‘ of, T " a7

40% } S 32 17

a

\Yéﬁ
/\

/)\\

N 7

/
A
FERWANY,

7

x

).

Detail A I

1-21



FIG.204

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46520-3410 REAR SUPPORT 1 223101 ~
2 1-46520-3010 REAR SUPPORT UPPER 1 223101 ~
3 0-1000-01230 BOLT (M12X30) 4 223101 ~
4 0-1100-01230 SPRING WASHER (M12) 4 223101 ~
5 0-1120-01223 PLANE WASHER (M12) 4 223101 ~
6 1-41520-1510 SUPPORT 1 223101 ~
7 0-1000-01235 BOLT (M12X35) 2 223101 ~
8 0-1200-01210 NUT (M12) 2 223101 ~
9 0-1100-01230 SPRING WASHER (M12) 2 223101 ~

10 0-1120-01223 PLANE WASHER (M12) 2 223101 ~
" 1-46520-2490 LH. SIDE BRACKET 1 223101 ~
12 1-46520-2480 RH. SIDE BRACKET 1 223101 ~
13 0-1000-01225 BOLT (M12X25) 8 223101 ~
14 0-1100-01230 SPRING WASHER (M12) 8 223101 ~

0-1120-01223 PLANE WASHER (M12) 8 223101 ~
15 1-46520-2470 BONNET ASSY 1 223101 ~
16 1-46520-2450 *BONNET 1 223101 ~
17 1-46520-2440 *BRACKET 1 223101 ~
18 0-1000-01025 *BOLT (M10X25) 3 223101 ~
19 0-1100-01025 *SPRING WASHER (M10) 3 223101 ~
20 1-46520-2460 *COVER 1 223101 ~
21 1-41520-1860 *HINGE 2 223101 ~
22 0-1000-00615 *BOLT (M6X15) 4 223101 ~
23 0-1200~-00605 *NUT (M6) 4 223101 ~
24 0-1100-00615 *SPRING WASHER (M6) 4 223101 ~
25 1-29520-1521 -CATCHER 2 223101 ~
26 0-1000-00615 *BOLT (M6X15) 4 223101 ~
27 0-1200-00605 -NUT (M6) 4 223101 ~
28 0-1100-00615 +SPRING WASHER (M6) 4 223101 ~
29 1-41520-1380 *HANDLE 1 223101 ~
30 0-1000-00610 *BOLT (M6X10) 2 223101 ~
31 0-1100-00615 *SPRING WASHER (M6) 2 223101 ~
32 1-41520-1670 *DAMPER 1 223101 ~
33 1-41520~-1360 *BRACKET 1 223101 ~
34 0-1000-00612 *BOLT (M6X12) 2 223101 ~
35 0-1100-00615 =SPRING WASHER (M6) 2 223101 ~
36 1-41520-1350 -BRACKET 1 223101 ~
37 0-1000-00616 *BOLT (M6X16) 2 223101 ~
38 0-1200-00605 *NUT (M6) 2 223101 ~
39 0-1100-00615 =SPRING WASHER (M6) 2 223101 ~

1-22



FIG.204 FRAME RELATED PARTS (3/4) (ENGINE BONNET) (EXCEPT JAPAN)

1-21



FIG.204

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
40 | 1-41520-1370 *BOLT 2 223101 ~
41 0~1200-00806 *NUT (M8) 2 223101 ~
42 | 0-1100-00820 »SPRING WASHER (M8) 2 223101 ~
43 | 0-1120-00816 *PLANE WASHER (M8) 2 223101 ~
44 | 0-1000-01025 BOLT (M10X25) 9 223101 ~
45 | 0-1100-01025 SPRING WASHER (M10) 9 223101 ~
46 | 0-1120-01020 PLANE WASHER (M10) 9 223101 ~
47 | 1-46520-2160 AIR CLEANER SUPPORT 1 223101 ~
48 | 0-1000-01020 BOLT (M10X20) 6 223101 ~
49 | 0-1100-01025 SPRING WASHER (M10) 6 223101 ~
50 | 0-1120-01020 PLANE WASHER (M10) 6 223101 ~
51 | 4-10520-1320 GROMMET 1 223101 ~

1-23



FIG.205 FRAME RELATED PARTS (4/4) (BATTERY BOX)

PV93070

1-25



FIG.205

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-41520-1410 BATTERY BOX ASS'Y 1 223101 ~

1 1-41520-1310 *BATTERY BOX 1 223101 ~
2 1-41520-1330 *BATTERY BOX COVER 1 223101 ~
3 1-41520-1860 *HINGE 2 223101 ~
4 0-1000-00516 *BOLT (M5X16) 4 223101 ~
5 0-1200-00504 *NUT (M5) 4 223101 ~
6 0-1100-00513 -SPRING WASHER (M5) 4 223101 ~
7 1-29520-1520 -CATCHER 2 223101 ~
8 0-1000-00516 -BOLT (M5X16) 4 223101 ~
9 0-1200-00504 -NUT (M5) 4 223101 ~
10 0-1100-00513 *SPRING WASHER (M5) 4 223101 ~
11 1-41520-1380 *HANDLE 1 223101 ~
12 0-1000-00610 *BOLT (M6X10) 2 223101 ~
13 0-1100-00615 *SPRING WASHER (M6) 2 223101 ~
14 1-41520-1340 *DAMPER 1 223101 ~
15 1-41520-1360 *BRACKET 1 223101 ~
16 0-1000-00612 *BOLT (M6X12) 2 223101 ~
17 0-1100-00615 *SPRING WASHER (M6) 2 223101 ~
18 1-41520-1350 *BRACKET 1 223101 ~
19 0-1000-00616 *BOLT (M6X16) 2 223101 ~
20 0-1200-00605 *NUT (M6) 2 223101 ~
21 0-1100-00615 -SPRING WASHER (M6) 2 223101 ~
22 1-41520-1370 -BOLT 2 223101 ~
23 0-1200-00806 -NUT (M8) 2 223101 ~
24 0-1100-00820 -SPRING WASHER (M8) 2 223101 ~
25 0-1120-00816 *PLANE WASHER (M8) 2 223101 ~
26 0-1000-01020 BOLT (M10X20) 5 223101 ~
27 0-1100-01025 SPRING WASHER (M10) 5 223101 ~
28 0-1120-01020 PLANE WASHER (M10) 5 223101 ~
29 1-46520-2510 MIRROR STAY 1 223101 ~
30 1-41520-1850 U-NUT 1 223101 ~
31 1-46520-2520 REAR VIEW MIRROR 1 223101 ~
32 1-18520-1290 UNDER MIRROR 1 223101 ~

1-26



FIG. 211 CAB RELATED PARTS (CAB MOUNTING PARTS)

-~ y 4//, » ; ~
~ - /// / ) @
s e N4
N A
N e
g \E[w/ - 21
-
B~22

PV92990

1-27



FIG. 211

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 C245-7926 PLATFORM 1 223101 -
2 C135-8965 GROMMET 1 223101 -
3 C135-8966 GROMMET 1 223101 -
4 C161-3717 STRIP 1 223101 -
5 CA4l-3266 STRIP 1 223101 -
6 C8T-4191 BOLT (L=16mm) 4 223101 -
7 C8T-4121 WASHER 4 223101 -
8 C235-8862 MOUNT ASS'Y 4 223101 -
9 0-1000-01025 BOLT (M10X25) 16 223101 -

10 0-1100-01025 SPRING WASHER (M10) 16 223101 -
11 C7X-2553 BOLT (L=40mm) 4 223101 -
12 C9X-8257 WASHER 4 223101 -
13 1-54530-2950 FLOOR MAT 1 223101 -
14 1-54530-2910 FRONT RUBBER SEAL 1 223101 -
15 1-54530-2920 SIDE RUBBER SEAL 1 223101 -
16 1-54530-2940 REAR RUBBER SEAL 1 223101 -
17 1-54530-2230 COVER 1 223101 -
18 0-1120-00816 PLANE WASHER (M8) 4 223101 -
19 0-1100-00820 SPRING WASHER (M8) 4 223101 -
20 0-1000-00820 BOLT (M8X20) 4 223101 -
21 1-54530-2220 COVER 1 223101 -
22 0-1000-01025 BOLT (M10X25) 4 223101 -
23 0-1100-01025 SPRING WASHER (M10) 4 223101 -
24 0-1120-01016 PLANE WASHER (M10) 4 223101 -

1-28



FIG. 221 CAB RELATED PARTS (BASIC)

]
Section B-B

BT
Section A-A

PV92991

1-29



FIG. 221

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C229-9109 CAB GROUPE (BASIC) 1 223101 -

1 C259-7350 *HATCH GROUPE (SEE FIG. 233) 1 223101 -
2 C235-8910 *CAB GROUPE (SEE FIG. 223) 1 223101 -
3 C235-8917 -CAB GROUPE (SEE FIG. 222) 1 223101 -
4 C235-8909 *WINDOW GROUPE (SEE FIG. 232) 1 223101 -
5 C234-6594 *WIPER GROUPE (SEE FIG. 234) 1 223101 -
6 C139-7100 -DOOR GROUPE (SEE FIG. 225) 1 223101 -
7 C139-7101 -WINDOW GROUPE (SEE FIG. 228) 1 223101 -
8 C176-1958 -WINDOW GROUPE (SEE FIG. 231) 1 223101 -
9 C185-8182 -BOLT (L=20mm) 6 223101 -
10 C185-8187 *WASHER 6 223101 -
11 C9X-2041 *SCREW 6 223101 -
12 C151-6777 *HINGE 2 223101 -

1-30



FIG. 222 caB RELATED PARTS (NTERIOR)

Pv92992

1-31



FIG. 222

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
C235-8917 CAB GROUPE (INTERIOR) 1 223101 -
1 C8Y-6352 *LOOPER ASS'Y 1 223101 -
2 C164-0646 *CUP 1 223101 -
3 C164-0655 *PANNEL 1 223101 -
4 C164-8474 *LOOPER ASSY 2 223101 -
5 C170-9724 -CLIP 5 223101 -
6 C171-7420 -CLIP 10 223101 -
7 C176-1972 -COVER 1 223101 -
8 C185-8205 -CLIP 7 223101 -
9 C185-8214 "BRACKET ASS'Y 1 223101 -
10 C189-2678 *SPACER 3 223101 -
11 C189-2853 *COVER 1 223101 -
12 C189-2854 *COVER 1 223101 -
13 C234-6468 *COVER ASS'Y 1 223101 -
C259-7353 *+CLIP 4 223101 -
14 C234-6470 *COVER 1 223101 -
15 C234-6471 *COVER 1 223101 -
16 C234-6472 *COVER 1 223101 -
17 C234-6473 *COVER 1 223101 -
18 C234-6474 -COVER 1 223101 -
19 C234-6475 -COVER 1 223101 -
20 C234-6476 -DUCT 1 223101 -
21 C234-6477 -BRACKET ASS'Y 1 223101 -
22 C234-6478 -BRACKET ASS'Y 1 223101 -
23 C234-6480 *BRACKET ASS'Y 1 223101 -
24 C234-6483 "BRACKET ASS'Y 1 223101 -
25 C234-6485 *BRACKET ASS'Y 1 223101 -
26 C234-6490 *CUP 1 223101 -
27 C234-6491 *COVER 1 223101 -
28 C234-6497 *COVER 1 223101 -
29 C234-6498 *RIVET 3 223101 -
30 C234-6521 *COVER 1 223101 -
31 C9X-2042 *SCREW 23 223101 -
32 C234-6548 *COVER 1 223101 -
33 C234-6549 COVER 1 223101 -
34 C234-6550 COVER 1 223101 -
35 C234-6579 =NUT 2 223101 -
36 C234-8922 *COVER 1 223101 -
37 C234-8923 -CAP 2 223101 -
38 C234-8930 *LINER 1 223101 -

1-32



FIG. 222 caB RELATED PARTS (NTERIOR)

e \° 7 =y

(AT
L

rAmry

PV82992

1-31



FIG. 222

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
39 C234-8950 -CLIP 12 223101 -
40 C245-7790 *SCREW 2 223101 -
41 C128-2135 -SCREW 13 223101 -
42 C128-2136 -SCREW 1 223101 -
43 C189-2855 *COVER 1 223101 -
44 C234-6469 -COVER 1 223101 -

1-33



FIG. 223 CAB RELATED PARTS (EXTERIOR) (1/2)

47i |

il
Section E-E

52

34 A
N
i)

Ll
Section F-F |

43 16
3 24 8 =, 20
[ 35 1 Z ; _—
View Z
[T ) ¥t oo

W @
Section B-B Section C-C Section D-D Section G-G

PV92993

1-35



FIG. 223

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C235-8910 CAB GROUPE (EXTERIOR) 1 223101 -

1 C156-6599 *STRIKER 1 223101 -
2 C161-3685 *ROD 1 223101 -
3 C161-3697 *GUARD 1 223101 -
4 C164-0523 *LEVER ASSY 1 223101 -
5 C164-0527 *GUARD 1 223101 -
6 C61-5470 SEAL (L=150cm) 1 223101 -
7 C167-7018 -COVER ASS'Y 1 223101 -
8 C167-7042 -SEAL 2 223101 -
9 C171-7426 -CABLE ASS'Y 1 223101 -
10 C9X-8257 *WASHER 1 223101 -
11 C176-1942 *COVER 1 223101 -
12 C178-5570 *GROMMET 2 223101 -
13 C185-8196 *GROMMET 1 223101 -
14 C189-2704 *SEAL 1 223101 -
15 C189-2864 *SCREW 2 223101 -
16 C189-3396 *NUT 5 223101 -
17 C4B-4278 *WASHER 3 223101 -
18 C201-4530 *BRACKET ASS'Y 1 223101 -
19 C205-6295 “LATCH ASSY 1 223101 -
20 C210-5808 -SEAL 1 223101 -
21 C235-8912 ~HANDLE ASSY 1 223101 -
22 C235-8933 HANDLE ASSY 1 223101 -
23 C085-6452 WASHER 2 223101 -
24 C099-0823 ~SCREW 3 223101 -
25 C8T-4200 *BOLT (L=16mm) 2 223101 -
26 C127-0580 *SCREW 2 223101 -
27 C133-8016 *PACKING 1 223101 -
28 C156-6617 *MIRROR 1 223101 -
29 C259-7295 *MOUNTING GROUPE (SEE FIG. 224) | 1 223101 -
30 C176-1986 *LIGHT 1 223101 -
31 C201-4417 *-BULB 1 223101 -
32 C41-4270 *HOLDER 1 223101 -
33 C3E-8020 -SCREW 6 223101 -
34 C095-0755 -SCREW 2 223101 -
35 C41-1205 *BAMPER 2 223101 -
36 C41-1206 *GUIDE 2 223101 -
37 C41-3063 *SPRING 1 223101 -
38 C8T-4137 *BOLT (L=20mm) 2 223101 -
39 C41-3144 *WASHER 2 223101 -

1-36



FIG. 223 CAB RELATED PARTS (EXTERIOR) (1/2)

@
\
25,53
47 i |
¥ 52
Section E-E
1
41
34
Ll ;
Section F-F |
|
43 16 ;
3 4 g =,
[ 35 \(‘j ; i
View Z
M o L) i W @
Section B-B Section C-C Section D-D Section G-G
PV92993

1-35



FIG. 223

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
40 C41-4392 *CLIP 3 223101 -
41 C5C-7793 *HOOK 1 223101 -
42 C6V-7636 PIN ASS'Y 4 223101 -
43 C7X-0578 *WASHER 2 223101 -
44 C8T-4779 *BOLT (L=35mm) 1 223101 -
45 C9X-2041 -SCREW 1 223101 -
46 C9X-2042 -SCREW 5 223101 -
47 C9X-2044 -SCREW 5 223101 -
48 C9X-2045 -SCREW 2 223101 -
49 G1R-5998 *LOCK WASHER 2 223101 -
50 G164-0528 ‘LEVER ASS'Y (SEE FIG. 224) 1 223101 -
51 G176-1939 *LEVER ASS'Y (SEE FIG. 224) 1 223101 -
52 C41-3090 *SEAL 4 223101 -
53 C8T-4224 *WASHER 2 223101 -
54 C139-7126 *HOLDER 1 223101 -
55 C139-7127 ~HOLDER 1 223101 -
56 C284-4426 *BOLT 1 223101 -

1-37



FIG. 224 CAB RELATED PARTS (EXTERIOR) (2/2)

PV92994

1-39



FIG. 224

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C164-0528 LEVER ASSY 1 223101 -

1 C156-6642 *LEVER ASS'Y 1 223101 -
2 C164-0664 *BRACKET 1 223101 -
3 C176-1941 *PIN 1 223101 -
4 C185-8280 *WASHER 1 223101 -
5 C185-8281 =SPRING 1 223101 -
C176-1939 LEVER ASS'Y 1 223101 -

6 C176-1937 -BRACKET ASS'Y 1 223101 -
7 C176-1938 -LEVER 1 223101 -
8 C9X-2044 -SCREW 1 223101 -
C259-7295 MOUNTING GROUPE 1 223101 -

9 C2U-2552 *LOCK WASHER 5 223101 -
10 C6V-5683 *BOLT (L=16mm) 3 223101 -
11 C9X-6153 *BOLT (L=10mm) 2 223101 -

1-40



FIG. 225 CAB RELATED PARTS (CAB DOOR AND MOUNTING)

-
RN

L]
Section A-A

PV92995

1-41



FIG. 225

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
C189-2768 CAB DOOR GROUPE (SERVICE ONLY) 1 223101 -
1 C139-7100 *DOOR GROUPE (SEE FIG. 226) 1 223101 -
2 C151-6777 *HINGE 2 223101 -
3 COX-2041 *SCREW 6 223101 -

1-42



FIG. 226 CAB RELATED PARTS (CAB DOOR)

B
Section B-B

—ad

Section E-E

B &
Section G-G

16
1)
B & m
Section C-C Section F-F

PV92996



FIG. 226

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C139-7100 CAB DOOR GROUPE 1 223101 -

1 C185-8180 *SCREW 3 223101 -
2 C151-6792 *WINDOW GROUPE (SEE FIG. 227) 1 223101 -
3 C151-9461 *SPACER 4 223101 -
4 C156-6645 *HANDLE ASS'Y 1 223101 -
C201-4391 =-CLIP 1 223101 -

5 C161-3663 -SEAL ASS'Y 1 223101 -
C151-9497 =-CLIP 45 223101 -

6 C259-7354 -COVER 1 223101 -
7 C9X-2042 -SCREW 8 223101 -
8 C095-0742 *SCREW 2 223101 -
9 C151-6704 *CAP 2 223101 -
10 C151-6703 *HANDLE 1 223101 -
1 C156-6471 *GLASS 1 223101 -
12 C156-6598 *HOOK 1 223101 -
13 C8T-4224 “WASHER 2 223101 -
14 C167-7039 *GROMMET 1 223101 -
15 C096-3884 *NUT 2 223101 -
16 C161-3665 -SEAL 1 223101 -
17 C189-2690 ~HANDLE 1 223101 -
18 C164-0515 =JOINT 1 223101 -
19 C156-6643 -COVER 1 223101 -
20 C095-0827 *LOCK WASHER 4 223101 -
21 C156-6644 -COVER 1 223101 -
22 C41-4286 ~KNOB 1 223101 -
23 C096-2622 ~SCREW 2 223101 -
24 C161-3639 *HANDLE ASS’Y 1 223101 -
25 C161-3650 *COVER ASS'Y 1 223101 -
26 C156-6600 *LOCK ASSY 1 223101 -
C164-0514 *-CLIP 1 223101 -
C164-0519 »CLIP 1 223101 -

27 C8T-6412 *SCREW 2 223101 -
28 C178-5573 *SPACER 4 223101 -
29 C178-5574 *SPACER 2 223101 -

1-44




FIG. 227 CAB RELATED PARTS (DOOR WINDOW)

] 24
B ] 22
| © 18 16 %/
: 11
| \

@ Sﬁ:tEn E-E \ /1 0

]

| 113 12

! 21

| @ \T%
By @

]
Section F-F Section B-B

Section A-A

B m@
Section D-D

PV92997



FIG. 227

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C151-6792 DOOR WINDOW GROUPE 1 223101 -

1 C151-6793 *FRAME ASSY 1 223101 -
CA41-4300 »*CATCH 1 223101 -
C099-0139 **RIVET 3 223101 -

2 C085-6444 *LOCK ASS'Y 2 223101 -
3 C085-6445 =-LOCK 1 223101 -
4 C085-6446 »-LOCK 1 223101 -
5 C085-6447 =~RETAINER 1 223101 -
6 C085-6448 --SCREW 1 223101 -
7 G085-6449 = -PACKING 1 223101 -
8 G156-6475 *GLASS 1 223101 -
9 G161-3705 *SEAL 1 223101 -
10 C156-6474 *GLASS 1 223101 -
11 C151-6841 *SEAL 1 223101 -
12 C164-0516 *RUBBER 1 223101 -
13 C161-3695 =SEAL 1 223101 -
14 C164-0518 *SPACER 1 223101 -
15 C171-7413 *SPACER 1 223101 -
16 C171-7414 *SPACER 1 223101 -
17 C164-0517 *SPACER 1 223101 -
18 C176-1951 -SPACER 1 223101 -
19 C176-1952 -SPACER 1 223101 -
20 C176-1953 -STOPPER 1 223101 -
21 C176-1954 -SPACER 1 223101 -
22 G176-1955 ~SEAL 1 223101 -
23 G176-1956 *SEAL 1 223101 -
24 G176-1957 *SEAL 1 223101 -

1-46



FIG. 228 CAB RELATED PARTS (FRONT WINDOW)

B
Section A-A

20v FHSREE
Detail Of Front Glass

7
15 24 36 19 33
Sechon A-A 14
? é 25
23 20
7 13
W &
Sechon c-C Section D-D Section E-E

A

B &
Secuon F-F Sectlon G-G Section H-H

PV92998

1-47



FIG. 228

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C139-7101 WINDOW GROUPE 1 223101 -

1 C117-6306 *SWITCH 1 223101 -
2 C151-6703 *HANDLE 1 223101 -
3 C151-6704 *CAP 2 223101 -
4 C095-0827 *LOCK WASHER 2 223101 -
5 C151-6785 -BRACKET ASSY 1 223101 -
6 C151-6813 -BRACKET ASSY 1 223101 -
7 C151-6815 -BRACKET ASS'Y 1 223101 -
8 G273-5345 ~LINK ASS'Y 1 223101 -
9 G273-5346 "LINK ASS'Y 1 223101 -
10 C151-6831 *LOCK ASS'Y 1 223101 -
11 C151-6832 *LEVER ASS'Y 1 223101 -
12 C151-6844 *COVER 1 223101 -
13 C151-9557 *STOPPER 2 223101 -
14 C156-6472 *GLASS 1 223101 -
15 C156—6554 “CABLE ASS'Y 1 223101 -
16 C156-6555 *STRIKER ASS'Y 1 223101 -
17 C156-6562 *BRACKET 1 223101 -
18 C273-5274 *CATCH ASS'Y 1 223101 -
19 C156-6579 *STOPPER 1 223101 -
20 C156-6601 =SEAL ASS'Y 1 223101 -
21 C156-6627 -STOPPER ASSY 1 223101 -
22 C161-3684 -STOPPER 2 223101 -
23 C161-3698 -SEAL 1 223101 -
24 G164-0648 *BRACKET ASS'Y 1 223101 -
25 G170-9722 *CUSHION 1 223101 -
26 G099-0823 *SCREW 2 223101 -
27 C8T-6412 *SCREW 2 223101 -
28 C151-9576 *ROLLER 4 223101 -
29 C185-8197 *NUT 1 223101 -
30 C185-8181 *SCREW 2 223101 -
31 C185-8183 *NUT 1 223101 -
32 C185-8187 *WASHER 4 223101 -
33 C185-8182 *BOLT (L=20mm) 4 223101 -
34 C9X-2042 *SCREW 20 223101 -
35 C9X-2044 *SCREW 5 223101 -
36 C9X-2045 *SCREW 3 223101 -
37 C185-8221 -STOPPER 1 223101 -
38 C4I-0420 -STRIP 1 223101 -
39 C7X-0578 *WASHER 1 223101 -

1-48



FIG. 228 CAB RELATED PARTS (FRONT WINDOW)

20y FHSREE
Detail Of Front Glass
18
32
/@
i Secuon c-C Sectlon D-D Sectlon E-E
i 37
B @&
Section A-A
B &
Sechon F-F Sect:on G-G Section H-H
PV92998

1-47



FIG. 228

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
40 C9X-8256 *WASHER 2 223101 -
41 C178-5576 *STOPPER 1 223101 -

1-49



FIG. 229 CAB RELATED PARTS (FRONT WINDOW) (SERVICE ONLY)

Section A-A

PV92999

1-51



FIG. 229

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C171-7503 WINDOW GROUPE (SERVICE ONLY) 15 223101 -

1 C9X-2042 *SCREW 15 223101 -
2 C151-9576 *ROLLER 4 223101 -
3 C273-5346 *LINK ASS'Y 1 223101 -
4 C273-5345 -LINK ASS'Y 1 223101 -
5 C151-6704 -CAP 2 223101 -
6 C151-6813 -BRACKET ASS'Y 1 223101 -
7 C151-6815 -BRACKET ASS'Y 1 223101 -
8 C161-3698 -SEAL 1 223101 -
9 C170-9722 =CUSHION 1 223101 -
10 C156—6472 *GLASS 1 223101 -
11 C151-6832 *LEVER ASS'Y 1 223101 -
12 C151-6831 *LOCK ASS'Y 1 223101 -
13 C095-0827 *LOCK WASHER 2 223101 -
14 C8T-6412 *SCREW 2 223101 -
15 C151-6703 ~HANDLE 1 223101 -

1-52



FIG. 230 CAB RELATED PARTS (FRONT WINDOW GLASS) (SERVICE ONLY)

L]
Section B-B

B
Section A-A PV93000

1-53



FIG. 230

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
C207-0144 WINDOW ASS'Y (SERVICE ONLY) 1 223101 -
1 C170-9722 *CUSHION 1 223101 -
2 C156-6472 *GLASS 1 223101 -
3 C4I-0420 *STRIP 1 223101 -
4 C161-3698 -SEAL 1 223101 -

1-54



FIG. 231 CAB RELATED PARTS (LOWER WINDOW)

4
1
Ll B & o il
Section A-A Section B-B Section C-C

PV93001

1-55



FIG. 231

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C176-1958 LOWER WINDOW GROUPE 1 223101 -
1 C139-7119 *PLUG 2 223101 -
2 C156-6473 *GLASS 1 223101 -
3 C156-6631 *STOPPER 2 223101 -
4 C161-3683 *SEAL 1 223101 -
5 C178-5569 -SEAL 2 223101 -
6 C189-2702 -SEAL 2 223101 -

1-56



FIG. 232 CAB RELATED PARTS (CAB WINDOW)

PV93002

1-57



FIG. 232

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

©235-8909 CAB WINDOW GROUPE 1 223101 -
1 C151-6790 *GLASS 1 223101 -
2 C156-6469 *GLASS 1 223101 -
3 C164-0666 *SEAL 1 223101 -
4 C178-5572 *SPACER 5 223101 -
5 C234-6489 ~GLASS 1 223101 -
6 C099-3629 *RING 1 223101 -
7 C178-5573 -SPACER 4 223101 -
8 C178-5574 -SPACER 9 223101 -

1-58



FIG. 233 CAB RELATED PARTS (HATCH)

PV93003

1-59



FIG. 233

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C259-7350 HATCH GROUPE 1 223101 -
1 C189-2847 *SEAL 1 223101 -
2 C259-7351 *HATCH ASS'Y 1 223101 -
3 C189-2717 - «HINGE ASS'Y 1 223101 -
4 C099-3506 -SPRING ASSY 2 223101 -
5 C8T-4200 *BOLT (L=16mm) 4 223101 -
6 C8T-4224 ~WASHER 4 223101 -
7 C9X-2042 -SCREW 2 223101 -
8 G259-7352 =CATCH 1 223101 -

1-60



FIG. 234 CAB RELATED PARTS (WIPER)

Section A-A

PV93004

1-61



FIG. 234

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C234-6594 WINDOW WIPER GROUPE 1 223101 -

1 C161-3677 *HOLDER 1 223101 -
2 C245-7931 *MOTOR ASS'Y (SEE FIG. 235) 1 223101 -
3 C235-8932 *NOZZLE ASS’Y 1 223101 -
4 C155-7042 -RELAY ASS'Y 1 223101 -
5 C161-3668 *ARM ASS'Y (SEE FIG. 235) 1 223101 -
6 C163-6795 -STRAP 1 223101 -
7 C095-0728 -SCREW 2 223101 -
8 G41-3090 -SEAL 1 223101 -
9 G7Y-7364 *GROMMET 1 223101 -
10 C8T-4134 *NUT 4 223101 -
11 C9X-2042 *SCREW 2 223101 -
12 C9X-2044 *SCREW 3 223101 -
13 C096-6166 *WASHER 2 223101 -

1-62



Pvg3095

1-63



FIG. 235

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

(C245-7931) MOTOR ASS'Y 1 223101 -
1 C6v-8231 *NUT 1 223101 -
2 C7Y-3472 -CAP 1 223101 -
3 C7Y-3470 *NUT 1 223101 -
4 C124-3953 *WASHER 1 223101 -

(C161-3668) ARM ASSY 1 223101 -
5 C185-8290 »SCREW KIT 1 223101 -
6 C161-3669 =GUIDE 1 223101 -
7 G161-3670 -BLADE ASS'Y 1 223101 -
8 G161-3671 *ARM ASS'Y 1 223101 -

1-64



FIG. 236 CAB RELATED PARTS (AIR CONDITIONER COVER)

|i "__{!r}!‘ e~

| \ ‘\L

] || / ’
F§E=d T
i

PY93006

1-65



FIG. 236

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
C234-6501 COVER GROUPE 1 223101 -
1 C234-6499 *COVER ASS'Y 1 223101 -
2 ©234-6502 *COVER ASS'Y 1 223101 -
3 C245-7929 *CLIP 2 223101 -

1-66



FIG. 237 CAB RELATED PARTS (WINDOW WASHER)

Section A-A

PV93007

1-67



FIG. 237

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

©229-9070 WINDOW WASHER GROUPE 1 223101 -

1 C35-2093 *STRAP 1 223101 -
2 C7Y-3474 *VALVE ASSY 1 223101 -
3 C163-6795 *STRAP 2 223101 -
4 C176-1931 *TANK ASSY 1 223101 -
5 C235-9012 -SUPPORT ASSY 1 223101 -
6 C8T-4970 *BOLT (L=14mm) 2 223101 -
7 C9X-8256 WASHER 2 223101 -
8 C144-0195 *HOSE (L=13¢cm) 1 223101 -
(C176-1931) “TANK ASS'Y 1 223101 -

9 C7T-8890 **PUMP ASS'Y 1 223101 -
10 C178-5431 »~CAP ASS’Y 1 223101 -
1 C3W-6399 »+*PACKING 1 223101 -
12 C5C-8138 **GROMMET 1 223101 -

1-68



FIG. 238 CAB RELATED PARTS (RADIO)

= RIEE
Left Side View

7

PV93008

1-69



FIG. 238

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C251-0536 AM/FM RADIO GROUPE 1 223101 -
1 C35-2093 *STRAP 2 223101 -
2 C7K-1181 *STRAP 2 223101 -
3 C095-0736 *SCREW 2 223101 -
4 C238-2260 *CABLE 1 223101 -
5 C251-0537 ~RADIO 1 223101 -
6 C259-4914 -BRACKET ASS'Y 1 223101 -
7 C119-5026 -SCREW 2 223101 -
8 C8T-0328 *WASHER 2 223101 -

1-70



FIG. 241 CAB RELATED PARTS (OPERATOR CONSOLE)

EmH @
Front View Left Side View

-}
Section A-A

PV93010

1-n



FIG. 241

INDEX|  PART No. DESCRIPTION QTY SERIAL NO.

0245-7922 OPERATOR CONSOLE GROUPE T | 223101 -
1 | c176-1916 - GROMMET 2 | 223101 -
2 | ci78-5422 -GROMMET 2 | 223101 -
3 | c178-5423 -GROMMET 2 | 223101 -
4 | cis5-8161 -INSULATOR 2 | 223101 -
5 | C235-8893 -SUPPORT 2 | 223101 -
6 | C235-8894 -SUPPORT 2 | 223101 -
7 | c259-7340 (;E'ESF'%E sag) OLE GROUPE 1| 223101 -
8 | c259-7348 (';'EESF'IE(’;'_E&%NSOLE GROUPE 1| 223101 -
9 | csT-a21 -WASHER 4 | 223101 -
10 | C8T-4195 ~BOLT (L=30mm) 4 | 223101 -
11 | cox-2043 -SCREW 16 | 223101 -
12 | COX-2045 -SCREW 4 | 223101 -
13 | C7K-1181 -STRAP 4 | 223101 -
14 | C120-9617 -GUARD 2 | 223101 -




FIG. 242 CAB RELATED PARTS (LH. SIDE CONSOLE)

. 16, 20

19 17,
View Z

PV93011

1-13



FIG. 242

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C259-7349 L.H. SIDE CONSOLE GROUPE 1 223101 -

1 C128-2135 *SCREW 5 223101 -
2 C171-7325 *SCREW 3 223101 -
3 C259-7202 *ASHTRAY 1 223101 -
4 C234-6579 *NUT 6 223101 -
5 C234-6580 -CAP 4 223101 -
6 C234-6603 -COVER 1 223101 -
7 C234-6605 -COVER 1 223101 -
8 C259-7347 *ARM REST GROUPE (SEE FIG. 244) 1 223101 -
9 C234-6608 -COVER 1 223101 -
10 C234-6609 *COVER 1 223101 -
11 C234-6610 *COVER 1 223101 -
12 C234-6611 *CASE 1 223101 -
13 C234-6612 *COVER 1 223101 -
14 C234-6613 *LEVER ASS’Y (SEE FIG. 244) 1 223101 -
15 C234-6614 *COVER 1 223101 -
16 C235-8914 *NUT 4 223101 -
17 C235-8965 *GUARD 1 223101 -
18 C245-7790 *SCREW 3 223101 -
19 C245-7925 *SUPPORT ASS'Y 1 223101 -
20 C245-7948 -SCREW 7 223101 -
21 C9X-2041 -SCREW 3 223101 -
22 C9X-2042 -SCREW 2 223101 -

1-74



FIG. 243 GAB RELATED PARTS (RH. SIDE CONSOLE GROUPE)

AR
Detail A

PV93012

1-75



FIG. 243

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
C259-7348 RH. SIDE CONSOLE GROUPE 1 223101 -
1 C128-2135 *SCREW 4 223101 -
2 C185-8284 *COVER 1 223101 -
3 C234-6579 *NUT 2 223101 -
4 C234-6580 *CAP 2 223101 -
5 C234-6602 -COVER 1 223101 -
6 C234-6604 -COVER 1 223101 -
7 C259-7346 -ARM REST GROUPE (SEE FIG. 244) 1 223101 -
8 C234-6608 -COVER 1 223101 -
9 C234-6609 -COVER 1 223101 -
10 G234-6610 *COVER 1 223101 -
11 C235-8914 *NUT 4 223101 -
12 C235-8966 *BASE 2 223101 -
13 C245-7790 *SCREW 2 223101 -
14 C245-7926 *SUPPORT ASS'Y 1 223101 -
15 C245-7948 *SCREW 4 223101 -
16 C9X-2041 *SCREW 3 223101 -




FIG. 244 CAB RELATED PARTS (LH. AND RH. CONSOLES AND LEVER)

1,4

GEE )

2,6 5 -

Eflary—n
Left Side Console

Bflayvy—n
Right Side Console

Lsi—
Lever Ass'y

PV93013

1-17



FIG. 244

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C259-7347 L.H. SIDE ARM REST GROUPE 1 223101 -

1 C171-7325 *SCREW 3 223101 -
2 C185-8286 *SCREW 2 223101 -
3 C235-8952 *SUPPORT ASS'Y 1 223101 -
4 C259-7345 »CUSHION 1 223101 -
5 C235-8996 -COVER 1 223101 -
6 C235-8998 “KNOB 1 223101 -
C259-7346 R.H. SIDE ARM REST GROUPE 1 223101 -

7 G171-7325 -SCREW 3 223101 -
8 G185-8286 -SCREW 2 223101 -
9 G235-8951 *SUPPORT ASS'Y 1 223101 -
10 G259-7345 *CUSHION 1 223101 -
1 C235-8996 *COVER 1 223101 -
12 C235-8997 *KNOB 1 223101 -
13 C234-6613 LEVER ASSY 1 223101 -
13 C3S-2093 *STRAP 1 223101 -
14 C41-3038 *WASHER 2 223101 -
15 C111-4799 *SWITCH ASS'Y 1 223101 -
16 C185-8286 *SCREW 2 223101 -
17 C234-6615 *KNOB 1 223101 -
18 C087-4683 -LOCK WASHER 2 223101 -
19 C120-9027 -SCREW 2 223101 -




FIG. 245 CAB RELATED PARTS (OPERATOR'S SEAT AND SUPPORT)

IEEE
Front View

PV93014

1-79



FIG. 245

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C235-8856 SEAT SUPPORT GROUPE 1 223101 -
1 C235-8857 *SUPPORT ASS'Y 1 223101 -
2 C8T-4121 *WASHER 4 223101 -
3 C8T-4191 *BOLT (L=16mm) 4 223101 -

C240-4999 SEAT GROUPE 1 223101 -
4 C229-9075 -SEAT GROUPE (SEE FIG. 246) 1 223101 -
5 C6V-8202 *BOLT (L=16mm) 1 223101 -
6 C229-9094 HEAD REST ASS'Y 1 223101 -

1-80



FIG. 246 CAB RELATED PARTS (OPERATOR'S SEAT AND SUSPENSION)

N
Front View

PV93014

1-81



FIG. 246

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C229-9075 SEAT SUPPORT GROUPE 1 223101 -

1 C229-9076 *SEAT GROUPE 1 223101 -
2 C229-9077 *SUSPENSION GROUPE 1 223101 -
3 C5C-7261 *NUT 4 223101 -
4 C8T-4224 *WASHER 4 223101 -
(C229-9076) =SEAT GROUPE 1 223101 -

5 C245-7883 - - SEAT KIT (SEE FIG. 247) 1 223101 -
6 C245-7888 - -SUPPORT KIT (SEE FIG. 247) 1 223101 -
(C229-9077) -SUSPENSION GROUPE 1 223101 -

7 G242-8768 --COVER ASS'Y 1 223101 -
G147-4921 == -CLIP KIT 1 223101 -

8 C245-7889 - +ADJUSTER KIT (SEE FIG. 248) 1 223101 -
9 C245-7890 + *BRACKET KIT (SEE FIG. 248) 1 223101 -
10 C245-7892 *+SUSPENSION KIT (SEE FIG. 249) 1 223101 -
11 C245-7895 »+CLIP KIT 1 223101 -
12 C245-7896 - +ADJUSTER KIT (SEE FIG. 249) 1 223101 -

1-82



FIG. 247 CAB RELATED PARTS
(OPERATOR'S SEAT KIT AND TILT SUSPENSION KIT)

CAT]

PV93016

1-83



FIG. 247

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C245-7883 SEAT KIT 1 223101 -
1 C245-7887 *LEVER KIT 1 223101 -
2 C245-7898 *SCREW 4 223101 -
3 C8T-4224 *WASHER 4 223101 -

C245-7888 SUPPORT KIT 1 223101 -
4 C245-7898 -SCREW 4 223101 -
5 C5C-7261 =NUT 4 223101 -
6 C8T-4224 “WASHER 8 223101 -

1-84



FIG. 248 CAB RELATED PARTS (OPERATOR'S SEAT SUSPENSION)

N

A d

1-85

PV93017



FIG. 248

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C245-7889 ADJUSTER KIT 1 223101 -
1 C245-7897 *PLATE 4 223101 -
2 C245-7899 *SCREW 4 223101 -
3 C5C-7261 *NUT 8 223101 -
4 C8T-4224 *WASHER 8 223101 -

C245-7890 BRACKET KIT 1 223101 -
5 C245-7897 "PLATE 4 223101 -
6 C245-7899 -SCREW 4 223101 -
7 C5C-7261 “NUT 4 223101 -
8 C8T-4224 “WASHER 4 223101 -

1-86



FIG. 249 CAB RELATED PARTS
(SUSPENSION KIT AND LOWER SLIDE ADJUSTER KIT)

Q
\(\2
@» —
Q [@] = O |
7N\ /N
1,6,7 3 3 4,6,7
3 5,6,7
I = A \¥
- O - OxJ0 L
15
[%5}3 O [ O C)igJ
z R
View Z
O [6F oh]
= | =
1 =y -
[el= ' |©b o5
8,10,12,13 10,11,12,13

9

S c

PV93018

1-87



FIG. 249

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

©245-7892 SUSPENSION KIT 1 223101 -
1 C198-3899 *SCREW 2 223101 -
2 C209-4280 *DAMPER 1 223101 -
3 C245-7897 *PLATE 8 223101 -
4 C245-7898 *SCREW 2 223101 -
5 C245-7899 -SCREW 4 223101 -
6 C5C-7261 “NUT 8 223101 -
7 C8T-4224 *WASHER 8 223101 -

C245-7896 ADJUSTER KIT 1 223101 -
8 C198-3899 -SCREW 2 223101 -
9 C245-7886 *PLATE 2 223101 -
10 C245-7897 *PLATE 4 223101 -
1 C245-7898 *SCREW 2 223101 -
12 C5C-7261 *NUT 4 223101 -
13 C8T-4224 *WASHER 4 223101 -




FIG. 250 CAB RELATED PARTS (SEAT BELT)

FEH
Front View

1K

O
L=
PV93019

1-89



FIG. 250

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
C240-5037 SEAT BELT GROUPE 1 223101 -
1 C273-5446 *BELT GROUPE 1 223101 -
2 C85-4724 *«BOLT (L=57mm) 1 223101 -
3 C8S-4723 *«BOLT (L=38mm) 1 223101 -
4 C85-0934 »-LOCK NUT 1 223101 -

1-90



FIG. 251 AIR CONDITONER RELATED PARTS
(PANNEL AND AIR CONDITIONER)

FRL—2— A
Back of the Operator's Seat

FRL—22—rkH (THD)
Back of the Operator's Seat (Lower)

PV93020

1-91



FIG. 251

NDEx|  PART NO. DESCRIPTION QTY SERIAL NO.
T | C293-1136 PANNEL ASSY T | 223101 -
2 | c235-8873 HARNESS ASS'Y 1 | 223101 -
3 | c235-8874 SENSOR 1 | 223101 -
4 | c235-8875 BRACKET 1 | 223101 -
5 | C235-9005 HARNESS ASS'Y 1 | 223101 -
6 | c240-5036 (z(s)é\lé);?gl;légGROUPE 1 223101 -
7 | cose-5969 BOLT (L=25mm) 1 | 223101 -
8 | C099-2374 BOLT (L=12mm) 1 | 223101 -
9 | c111-4836 cupP 3 | 223101 -
10 | c3s-2003 STRAP 2 | 223101 -
11 | c5c-9553 BOLT (L=16mm) 1 | 223101 -
12 | c7x-71729 WASHER 7 | 223101 -
13 | csT-0328 WASHER 2 | 223101 -
14 | caT-a121 WASHER 3 | 223101 -
15 | c8T-4136 BOLT (L=25mm) 7 [ 223101 -
16 | csT-4137 BOLT (L=20mm) 3 | 223101 -
17 | cox-82s6 WASHER 1 | 223101 -

1-92



FIG. 252 AIR CONDITONER RELATED PARTS (AIR CONDITIONER)

PV93021

1-93



FIG. 252

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C240-5036 CONDITIONER GROUPE 1 223101 -

1 C185-8300 *SCREW 35 223101 -
2 €185-8302 *SCREW ASS'Y 3 223101 -
3 C245-7838 *PACKING 1 223101 -
4 C245-7817 *MOTOR ASS’Y 2 223101 -
5 C245-7818 -CLIP 3 223101 -
6 C245-7819 -CLIP 2 223101 -
7 C245-7820 -COVER 1 223101 -
8 C245-7847 ~HARNESS ASS'Y 1 223101 -
9 C245-7839 MOTOR ASS’Y 1 223101 -
10 C245-7825 *INSULATOR 1 223101 -
11 C245-7826 *INSULATOR 1 223101 -
12 C245-7827 *INSULATOR 1 223101 -
13 C245-7828 *INSULATOR 1 223101 -
14 C245-7829 *PACKING 1 223101 -
15 C245-7830 *CLIP 1 223101 -
16 C245-7831 *SENSOR ASS’Y 1 223101 -
17 C245-7832 *CONTROL ASS’Y 1 223101 -
18 C245-7833 *CORE ASS'Y 1 223101 -
19 C245-7834 -DAMPER ASS'Y 1 223101 -
20 C245-7835 -SENSOR ASS’Y 1 223101 -
21 C245-7856 -SCREW ASSY 3 223101 -
22 C245-7846 -BOX ASS'Y 1 223101 -
23 C185-8300 --SCREW 4 223101 -
24 C196-1666 ="RELAY 2 223101 -
25 C245-7813 =*MOTOR ASS'Y 1 223101 -
26 C245-7814 »BRACKET 1 223101 -
27 C245-7815 **SENSOR ASS'Y 1 223101 -
28 C245-7816 **DAMPER ASS'Y 1 223101 -
29 C293-1137 *FILTER ASS'Y 1 223101 -
30 C245-7823 **FILTER 1 223101 -
31 C245-7824 * *PACKING 1 223101 -
32 C245-7836 *CORE ASS'Y 1 223101 -
33 C8T-0266 *«BOLT (L=40mm) 2 223101 -
34 C121-7136 - -SEAL (ID=13.40mm) 1 223101 -
35 C121-7138 » - SEAL (ID=6.70mm) 1 223101 -
36 C245-7837 =*VALVE ASSY 1 223101 -
37 C245-7905 =*INSULATOR 1 223101 -

1-94



FIG. 253 AIR CONDITONER RELATED PARTS (AIR DUCT)

\\
=

_F

\\“—-——-‘-‘

PV93022

1-95



FIG. 253

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 C293-1183 FILTER ASS’Y 1 223101 -
C293-1184 *FILTER 1 223101 -
2 C235-8876 DUCT ASS'Y 1 223101 -
C245-7872 *INSULATOR 1 223101 -
3 C236-8877 DUCT ASS'Y 1 223101 -
C245-7792 -INSULATOR 1 223101 -
4 C235-8878 DUCT ASS'Y 1 223101 -
C245-7793 -INSULATOR 1 223101 -
5 C235-8879 DUCT ASSY 1 223101 -
C245-7873 -INSULATOR 1 223101 -
6 C240-5074 DUCT ASS'Y 1 223101 -
C245-7791 *INSULATOR 1 223101 -
7 C095-0742 SCREW 2 223101 -
8 C176-1996 CLIP 5 223101 -
9 C095-0827 LOCK WASHER 2 223101 -

1-96



FIG. 254 AIR CONDITONER RELATED PARTS
(AIR COMPRESSOR AND MOUNTING)

PV93023

1-97



FIG. 254

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 C259-7244 AIR COMPRESSOR ASS'Y 1 223101 -
2 1-54920-1510 BRACKET 1 223101 -
3 C8T-3647 BOLT (L=80) 4 223101 -
4 C8T-4224 PLANE WASHER 4 223101 -

C255-3018 PULLEY ASSY 1 223101 -
5 C239-6626 ~PULLEY 1 223101 -
6 C239-6630 *COLLAR 1 223101 -
7 C239-6631 -BEARING ASS'Y 1 223101 -
8 G239-6632 “RING 1 223101 -
9 G255-3021 WASHER 1 223101 -
10 G255-3020 *SHAFT 1 223101 -
11 G255-3022 *NUT 1 223101 -
12 C239-6627 *ADJUSTER BOLT 1 223101 -
13 C5P-4116 WASHER 1 223101 -
14 C8T-4121 BOLT (L=45) 4 223101 -
15 C8T-4121 WASHER 4 223101 -
16 1-54920-3910 V-BELT 1 223101 -

1-98



FIG. 255 AIR CONDITONER RELATED PARTS
(A/C CONDENSOR AND MOUTING)

PV93024

1-99



FIG. 255

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 ©245-7749 CONDENSOR ASS'Y 1 223101 -
2 1-54920-1410 BRACKET 1 223101 -
3 C8T-4971 BOLT (L=30) 4 223101 -
4 C9X-8256 WASHER 4 223101 -
5 1-54920-1420 L.H. SIDE BRACKET 1 223101 -
6 1-54920-1430 RH. SIDE BRACKET 1 223101 -
7 0-1000-01035 BOLT (M10X35) 4 223101 -
8 0-1500-01008 NUT (M10) 4 223101 -
9 0-1100-01025 SPRING WASHER (M10) 4 223101 -

10 0-1160-01032 PLANE WASHER (M10) 4 223101 -
11 0-1000-01025 BOLT (M10X25) 4 223101 -
12 0-1500-01008 NUT (M10) 4 223101 -
13 0-1100-01025 SPRING WASHER (M10) 4 223101 -
14 0-1160-01032 PLANE WASHER (M10) 4 223101 -
15 C176-1902 RECIEVER 1 223101 -
16 C121-7098 BRACKET ASS'Y 1 223101 -
17 C8T-4138 *BOLT (L=20) 2 223101 -
18 C9X-8256 *WASHER 2 223101 -
19 0-1000-01016 BOLT (M10X16) 2 223101 -
20 0-1100-01025 SPRING WASHER (M10) 2 223101 -

1-100



FIG. 256 AIR CONDITONER RELATED PARTS (AIR GONDITIONER PIPING)

I7377473F1ZyhA

: 2 To Air Conditioner Unit
68
T—e
5—§ 4_,M
6—= G?T
=

Reciever 8 IP-3177bwH
Air Compressor

PV93025

1-101



FIG. 256

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46920-3210 HOSE ASS'Y 1 223101 ~
2 1-46920-3220 HOSE ASS'Y 1 223101 ~
3 1-46920-3230 HOSE ASS'Y (WITH SIGHT GAUGE) 1 223101 ~
4 C245-7756 TUBE ASS'Y 1 223101 ~
5 C6V-7357 BOLT (L=25) 6 223101 ~
6 C9X-8256 WASHER 6 223101 ~
7 C8T-4971 BOLT (L=30) 2 223101 ~
8 C9X-8256 WASHER 2 223101 ~
9 0-2720-01810 CLIP 3 223101 ~

10 0-1200-01008 NUT (M10) 3 223101 ~
11 0-1100-01025 SPRING WASHER (M10) 3 223101 ~
12 0-1120-01020 PLANE WASHER (M10) 3 223101 ~
13 0-2850-01800 CORRUGATE TUBE AR 223101 ~
0-2850-02400 CORRUGATE TUBE AR 223101 ~
0-2850-02900 CORRUGATE TUBE AR 223101 ~
14 0-2800-00202 STRAP BAND AR 223101 ~
0-2800-00383 STRAP BAND AR 223101 ~

1-102



FIG. 257 AIR CONDITONER RELATED PARTS (HEATER PIPING)

iy RA

I7377423%1
To Air Conditioner unit

12

PV93071

1-103



FIG. 257

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46910-3310 RETURN HOSE 1 223101 ~
2 1-46910-3320 SUPPLY HOSE 1 223101 ~
3 C235-9015 JOINT HOSE 4 223101 ~
4 C122-9605 JOINT 4 223101 ~
5 C235-9014 CLAMP 8 223101 ~
6 1-32910-1330 CLAMP 2 223101 ~
7 1-32910-1420 VALVE 1 223101 ~
8 1-32910-1410 VALVE 1 223101 ~
9 C9L-9952 ADAPTER (UNF1-1/16XPF1/2) 1 223101 ~

10 1-46910-2370 ADAPTER (PT1/2XPF1/2) 1 223101 ~
11 1-46910-2350 ELBOW (PF1/2XPT1/2) 1 223101 ~
12 0-2850-01800 CORRUGATE TUBE AR 223101 ~
0-2850-02400 CORRUGATE TUBE AR 223101 ~
0-2850-02900 CORRUGATE TUBE AR 223101 ~
13 0-2800-00202 STRAP BAND AR 223101 ~
0-2800-00383 STRAP BAND AR 223101 ~

1-104



FIG.301 UNDER CARRIAGE RELATED PARTS (TRAVEL MOTOR AND IDLER)

PV92326A

1-105



FIG.301

INDEX PART NO. DESGRIPTION QTY SERIAL NO.
1 1-28310-1110 TRACK RUBBER 2 223101 ~
2 1-43630-0012 TRAVEL MOTOR ASS'Y (BMV25E) 2 223101 ~
3 0-1000-32060 BOLT (M20X60) 40 223101 ~
4 0-1100-02051 SPRING WASHER (M20) 40 223101 ~
5 1-28320-1121 SEGMENT TYPE SPROCKET 8 223101 ~
6 1-28320-1130 PLATE 4 223101 ~
7 0-1000-32060 BOLT (M20X60) 32 223101 ~
8 1-28320-1140 HARD WASHER (M20) 16 223101 ~

1-18330-0012 IDLER ASS'Y 2 223101 ~

9 1-18320-1111 "IDLER 1 223101 ~
10 1-18320-1121 *SHAFT 1 223101 ~
11 0-6003-00214 *ROLLER BEARING 4 223101 ~
12 1-19330-0020 *FLOATING SEAL ASS'Y 2 223101 ~
13 0-2000-03170 *O-RING (G70) 2 223101 ~
14 1-18330-1151 *CAP 2 223101 ~
15 0-3300-02565 *SNAP RING 2 223101 ~
16 0-3400-00000 *GREASE NIPPLE (OUTER) 1 223101 ~
16A | 1-18330-1170 *RELIEF FITTING (INNER) 1 223101 ~
17 1-28330-1240 SLIDE HOLDER 2 223101 ~
18 1-28330-1160 LOCK PLATE 4 223101 ~
19 0-1000-31225 BOLT (M12X25) 16 223101 ~
20 0-1100-01230 SPRING WASHER (M12) 16 223101 ~
21 0-1210-33629 NUT (M36) 4 223101 ~
22 0-1100-03690 SPRING WASHER (M36) 4 223101 ~
23 1-17330-1210 RECOIL SPRING 2 223101 ~
24 1-17330-1221 CYLINDER 2 223101 ~
25 1-11330-1230 TRACK ADJUSTMENT VALVE 2 223101 ~

1-106



FIG.311 UNDER CARRIAGE RELATED PARTS (CARRIER ROLLER )

PY90664

1-107



FIG.311

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-24340-0011 CARRIER ROLLER ASS'Y 4 223101 ~

1 1-23340-1111 *CARRIER ROLLER 2 223101 ~
2 1-18340-1120 *SHAFT 1 223101 ~
3 0-6000-06207 -BALL BEARING 4 223101 ~
4 0-3310-02572 *SNAP RING 4 223101 ~
5 1-11330-0020 -FLOATING SEAL ASS’Y 4 223101 ~
6 1-14340-1130 -CAP 4 223101 ~
7 0-1350-00630 - SCREW (M6X30) 4 223101 ~
8 1-11340-1140 "PLATE 2 223101 ~
9 0-2000-03135 -O-RING (G35) 4 223101 ~
10 0-1000-01025 *BOLT (M10X25) 4 223101 ~
11 0-1100-01025 *SPRING WASHER (M10) 4 223101 ~
12 0-1000-00816 *BOLT (M8X16) 2 223101 ~
13 0-1100-00820 *SPRING WASHER (M8) 2 223101 ~
14 0-1000-31225 BOLT (M12X25) 16 223101 ~
15 0-1100-01230 SPRING WASHER (M12) 16 223101 ~

1-108



FIG.321 UNDER CARRIAGE RELATED PARTS (TRACK ROLLER )

PV92327

1-109



F1G.321

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-18350-1213 PIVOT SHAFT 8 223101 ~
2 1-18350-1230 BUSHING 16 223101 ~

1-46350-0010 TRACK ROLLER ASS'Y 16 223101 ~

3 1-18350-1110 *TRACK ROLLER 1 223101 ~
4 1-46340-1120 *SHAFT 1 223101 ~
5 0-6002-33011 *ROLLER BEARING 4 223101 ~
6 1-46340-1140 =SPACER 2 223101 ~
7 1-18330-0020 “FLOATING SEAL ASS'Y 2 223101 ~
8 1-46340-1130 -CAP 2 223101 ~
9 0-2000-03150 -O-RING (G50) 2 223101 ~
10 1-46350-1010 *RING NUT 2 223101 ~
11 1-46350-1020 *LOCK WASHER 2 223101 ~
12 1-18350-1141 PLATE 16 223101 ~
13 0-1210-33629 NUT (M36) 48 223101 ~
14 0-1100-03690 SPRING WASHER (M36) 48 223101 ~
15 1-19350-1180 HARD WASHER 48 223101 ~
16 0-3400-00000 GREASE NIPPLE 8 223101 ~

1-110



FIG.401 STEERING CONTROL SYSTEM (SERIAL NO.223101-223339)

et ¢ 17 g
NMEOYw P, 7 —
Hydraul ic PuD % 12

PvV92328

=111



FIG.401

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-41420-1140 TRAVEL LEVER STAND 1 223101 ~ 223339
2 0-1000-01030 BOLT (M10X20) 2 223101 ~ 223339
3 0-1100-01025 SPRING WASHER (M10) 2 223101 ~ 223339
4 0-1120-01020 PLANE WASHER (M10) 2 223101 ~ 223339
5 1-41420-1240 TRAVEL CONTROL LEVER ASS'Y 1 223101 ~ 223339
6 1-41420-1250 GRIP 2 223101 ~ 223339
7 0-1301-00600 SCREW (M6X100) 2 223101 ~ 223339
8 0-1120-00616 PLANE WASHER (M6) 2 223101 ~ 223339
9 1-48420-1210 RUBBER SHEET 1 223101 ~ 223339
10 0-1300-00520 SCREW (M5X20) 4 223101 ~ 223339
11 1-41420-1180 CABLE (FOR FRONT MAIN PUMP) 1 223101 ~ 223339
12 1-41420-1190 CABLE (FOR REAR MAIN PUMP) 1 223101 ~ 223339
13 4-10420-1311 BALL JOINT ASSY 2 223101 ~ 223339
14 1-41420-1280 MAIN PUMP LEVER 2 223101 ~ 223339
15 0-1200-01008 NUT (M10) 2 223101 ~ 223339
16 0-1100-01025 SPRING WASHER (M10) 2 223101 ~ 223339
17 1-46420-2270 MAIN PUMP BRACKET 2 223101 ~ 223339
18 0~-1000-31825 BOLT (M18X25) 4 223101 ~ 223339
19 0-1120-31832 PLANE WASHER (M18) 4 223101 ~ 223339
20 1-48420-1141 BRACKET (FOR COVER) 2 223101 ~ 223339
21 1-41520-1770 COVER 1 223101 ~ 223339
22 0-1000-01020 BOLT (M10X20) 2 223101 ~ 223339
23 0-1100-01025 SPRING WASHER (M10) 2 223101 ~ 223339

1-112



FIG.401A STEERING CONTROL SYSTEM (SERIAL NO.223340-223517)

al

Y
/S

13
16

Z

N KDYy 2R

Hydraul ic Pump ™

PV93202

1-113



FIG401A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-41420-1140 TRAVEL LEVER STAND 1 223340 ~ 223517
2 0-1000-01030 BOLT (M10X20) 2 223340 ~ 223517
3 0-1100-01025 SPRING WASHER (M10) 2 223340 ~ 223517
4 0-1120-01020 PLANE WASHER (M10) 2 223340 ~ 223517
5 1-41420-1240 TRAVEL CONTROL LEVER ASS'Y 1 223340 ~ 223517
6 1-41420-1250 GRIP 2 223340 ~ 223517
7 0-1301-00600 SCREW (M6X100) 2 223340 ~ 223517
8 0-1120-00616 PLANE WASHER (M6) 2 223340 ~ 223517
9 1-48420-1210 RUBBER SHEET 1 223340 ~ 223517
10 0-1300-00520 SCREW (M5X20) 4 223340 ~ 223517
11 1-46420-3180 CABLE (FOR FRONT MAIN PUMP) 1 223340 ~ 223517
12 1-46420-3190 CABLE (FOR REAR MAIN PUMP) 1 223340 ~ 223517
13 4-10420-1311 BALL JOINT ASS’Y 2 223340 ~ 223517
14 1-54420-2280 MAIN PUMP LEVER (FOR FRONT) 1 223340 ~ 223517
15 1-54420-2290 MAIN PUMP LEVER (FOR REAR) 1 223340 ~ 223517
16 0-1200-01008 NUT (M10) 2 223340 ~ 223517
17 0-1100-01025 SPRING WASHER (M10) 2 223340 ~ 223517
18 1-46420-3270 BRACKET (FOR CABLE) 1 223340 ~ 223517
19 1-54420-2310 SWITCH BRACKET 1 223340 ~ 223517
19a | 1-46420-3010 SWITCH BRACKET PLATE 1 223340 ~ 223517
20 0-1050-00820 FLANGE BOLT (M8X20) 2 223340 ~ 223517
21 1-54420-2140 BRACKET (FOR COVER) 2 223340 ~ 223517
22 1-54520-2770 COVER 1 223340 ~ 223517
23 0-1000-01020 BOLT (M10X20) 4 223340 ~ 223517
24 0-1100-01025 SPRING WASHER (M10) 4 223340 ~ 223517
25 0-1120-01020 PLANE WASHER (M10) 4 223340 ~ 223517

1-114



FIG.401B STEERING CONTROL SYSTEM (SERIAL NO.223518~)

N KDY w 2R
Hydraul ic

PV93202

1-115



FIG.401B

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-41420-1140 TRAVEL LEVER STAND 1 223518 ~
2 0-1000-01030 BOLT (M10X20) 2 223518 ~
3 0-1100-01025 SPRING WASHER (M10) 2 223518 ~
4 0-1120-01020 PLANE WASHER (M10) 2 223518 ~
5 1-41420-1240 TRAVEL CONTROL LEVER ASS'Y 1 223518 ~
6 1-41420-1250 GRIP 2 223518 ~
7 0-1301-00600 SCREW (M6X100) 2 223518 ~
8 0-1120-00616 PLANE WASHER (M6) 2 223518 ~
9 1-48420-1210 RUBBER SHEET 1 223518 ~

10 0-1300-00520 SCREW (M5X20) 4 223518 ~
1 1-46420-3180 CABLE (FOR FRONT MAIN PUMP) 1 223518 ~
12 1-46420-3190 CABLE (FOR REAR MAIN PUMP) 1 223518 ~
13 4-10420-1311 BALL JOINT ASS'Y 2 223518 ~
14 1-54420-2280 MAIN PUMP LEVER (FOR FRONT) 1 223518 ~
15 1-54420-2290 MAIN PUMP LEVER (FOR REAR) 1 223518 ~
16 0-1200-01008 NUT (M10) 2 223518 ~
17 0-1100-01025 SPRING WASHER (M10) 2 223518 ~
18 1-46420-3270 BRACKET (FOR CABLE) 1 223518 ~
19 1-54420-2310 SWITCH BRACKET 1 223518 ~
19a | 1-46420-3010 SWITCH BRACKET PLATE 1 223518 ~
20 0-1050-00820 FLANGE BOLT (M8X20) 2 223518 ~
21 1-46520-3710 COVER 1 223518 ~
22 1-46520-3720 BRACKET 1 223518 ~
23 1-46520-3730 BRACKET 1 223518 ~
24 0-1000-01240 BOLT(M12X40) 2 223518 ~
25 0-1000-00820 BOLT (M8X20) 4 223518 ~
26 0-1100-00820 SPRING WASHER(M8) 4 223518 ~
27 0-1120-00816 PLANE WASHER(M8) 4 223518 ~

1-116



FIG.421 DUMP CONTROL SYSTEM

9 :
eA %
7
6 2
13 ¢ -3
26— -
277 %\ !
e 5 &

25— ie— A\ section B-B

‘?( 24 ?tﬁ 15 o é\etfilég
?2728 5 0‘]6 . R@x\ 21
26 15 % 2322\\
)\ IYY-AEwIZ K
SN - console Box L. H.

17
i A7 8087
__ Control valve
e,

- 18 T Se
17 f};;‘%@

N
<>

PV93029

1-117



FIG.421

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-41620-1010 BRACKET 1 223101 ~
2 0-1000-01025 BOLT (M10x25) 2 223101 ~
3 0-1100-01025 SPRING WASHER (M10) 2 223101 ~
4 1-41620-1020 DUMP CONTROL LEVER 1 223101 ~
5 0-3300-02012 SNAP RING 1 223101 ~

C235-8969 DUMP CONTROL LEVER ASS'Y 1 223101 ~

6 C124-4010 -DUMP CONTROL LEVER 1 223101 ~
7 C235-8971 -BOOT 1 223101 ~
8 C096-2617 -SCREW 2 223101 ~
C245-7842 "KNOB ASS'Y 1 223101 ~

9 C245-7843 =-KNOB 1 223101 ~
10 C124-4009 »*SHAFT 1 223101 ~
11 C222-0225 »*SWITCH ASS’Y 1 223101 ~
12 C61-5298 *+SCREW 1 223101 ~
13 C7Y-8463 NUT 1 223101 ~
14 1-46620-3050 CABLE 1 223101 ~
15 1-41620-1040 YOKE ASS'Y 1 223101 ~
16 0-1200-00605 NUT (M6) 1 223101 ~
17 1-11420-1170 YOKE ASS'Y 1 223101 ~
18 0-1220-00805 NUT (M8) 1 223101 ~
19 1-31620-1610 CLAMP 1 223101 ~
20 0-1000-00630 BOLT (M6X30) 2 223101 ~
21 0-1200-00605 NUT (M6) 2 223101 ~
22 0-1100-00615 SPRING WASHER (M6) 2 223101 ~
23 0-1120-00616 PLANE WASHER (M6) 2 223101 ~
24 1-41620-1030 BRACKET 1 223101 ~
25 1-31620-1590 LOCK ASS'Y 1 223101 ~
26 0-1000-00610 BOLT (M6X10) 4 223101 ~
27 0-1100-00615 SPRING WASHER (M6) 4 223101 ~
28 0-1120-00616 PLANE WASHER (M6) 2 223101 ~
29 1-54410-1510 PLATE 1 223101 ~
30 1-54410-1590 STRIP 1 223101 ~
31 0-1000-00816 BOLT (M8X16) 2 223101 ~
32 0-1100-00820 SPRING WASHER (M8) 2 223101 ~

1-118



FIG.501 HYDRAULIC OIL PIPING (CONTROL VALVE AND DUMP
CYLINDER LINE) (SERIAL NO.223101-223339)

25—8 & /3
4:’(1’:'}/// S b _24
(o 24" ar \B 23 .
23— AN
| %//'/
4 9 (;%%fé//
e 6 / (45)/
//// \\\\\ 5\ | f 3 : 3 2 \6b§:>i//7 o
/ \@\ Dk VIR atd g
/ e ‘N&
‘|
N2
M EDY w7977
Hydraul ic Tank
14
@\,'{ 1315
“ /fZ‘?{? “r\/ ol
W&“\\,C)u . ,(4’0 %
N ’;3:/’} \\\lv Ill\i,‘f)) /11

AN NrywsEs7

'~ 1% Hydraulic Pumw

SO 10

\\{“;h f\ ;0

/q@ \
12 22—@ M:\
I AN\

19—/?/| o—18

o b
B 19 \a

16

-,

=
PV92331

1-119



FIG.501

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 0-2101-01490 HOSE (1-1/27X1900) 1 223101 ~ 223339
2 0-4220-01414 NIPPLE (PT1-1/2XSLEEVE) 2 223101 ~ 223339
3 0-2700-00060 CLAMP (JUBILEE 2X) 2 223101 ~ 223339
4 0-4360-01414 ELBOW (PT1+1/2XPT1+1/2) 1 223101 ~ 223339
5 1-19670-1310 CONNECTOR (PT1-1/2XPT1+1/2) 1 223101 ~ 223339
6 0-4380-01414 ELBOW (PT1-1/2XPT1-1/2) 1 223101 ~ 223339
7 1-41620-1410 FLANGE 1 223101 ~ 223339
8 0-2000-03150 O-RING (GS0) 1 223101 ~ 223339
9 0-1020-31240 SOCKET HEAD BOLT (M12X40) 4 223101 ~ 223339
10 0-2210-00650 HOSE (3/47X500) 1 223101 ~ 223339
11 0-4320-00606 ELBOW (PF3/4XPF3/4) 1 223101 ~ 223339
0-2010-03524 +O-RING (P24) 1 223101 ~ 223339

12 0-4326-01906 ELBOW (UNF1-3/16XPF3/4) 1 223101 ~ 223339
0-2040-03027 *O-RING (914) 1 223101 ~ 223339

13 1-13670-1410 FLANGE 1 223101 ~ 223339
14 0-2000-03135 O-RING (G35) 1 223101 ~ 223339
15 0-1020-31025 SOCKET HEAD BOLT (M10X25) 4 223101 ~ 223339
16 1-19620~-0011 DUMP CONTROL VALVE ASS'Y 1 223101 ~ 223339
17 0-1000-01245 BOLT (M12X30) 4 223101 ~ 223339
18 0-1100-01230 SPRING WASHER (M12) 4 223101 ~ 223339
19 0-1120-01223 PLANE WASHER (M12) 4 223101 ~ 223339
20 0-2210-00480 HOSE (1/27X800) 1 223101 ~ 223339
21 0-2210-00470 HOSE (1/2”X700) 1 223101 ~ 223339
22 0-4326-01904 ELBOW (UNF1-3/16XPF1/2) 2 223101 ~ 223339
0-2040-03027 -O-RING (914) 1 223101 ~ 223339

23 0-4412-00404 TEE (PT1/2XPF1/2XPF1/2) 2 223101 ~ 223339
24 0-2210-00480 HOSE (1/27X800) 2 223101 ~ 223339
25 0-4210-00404 NIPPLE (PT1/2XPF1/2) 2 223101 ~ 223339

1-120



FIG.501A HYDRAULIC OIL PIPING (CONTROL VALVE AND DUMP
CYLINDER LINE) (SERIAL NO.22340-)

N KOQYw2927
Hydraul ic Tank

\g\ﬁ 51 ; ,[f .
ﬁ\‘\ *‘T./ 9 2
g%:?fé? dy T
PN 5

R
f?& llgh4FDUw7#97
(\\‘réb,ﬂ
S [ e
o

Hydraul ic Pum
Y i ] 10

1
ro—= R T g RN
g |\1@\19 N
16~ a
P
e

PV93203

1-121



FIG.501A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
i 0-2101-01490 HOSE (1-1/27X1900) 1 223340 ~
2 0-4220-01414 NIPPLE (PT1-1/2XSLEEVE) 2 223340 ~
3 0-2700-00060 CLAMP (JUBILEE 2X) 2 223340 ~
4 0-4360-01414 ELBOW (PT1+1/2XPT1+1/2) 1 223340 ~
5 1-19670-1310 CONNECTOR (PT1+1/2XPT1:1/2) 1 223340 ~
6 0-4380-01414 ELBOW (PT1-1/2XPT1-1/2) 1 223340 ~
7 1-41620-1410 FLANGE 1 223340 ~
8 0-2000-03150 O-RING (GS50) 1 223340 ~
9 0-1020-31240 SOCKET HEAD BOLT (M12X40) 4 223340 ~

10 0-2210-00650 HOSE (3/47X500) 1 223340 ~
11 0-4320-00606 ELBOW (PF3/4XPF3/4) 1 223340 ~

0-2010-03524 *O-RING (P24) 1 223340 ~
12 0-4326-01906 ELBOW (UNF1-3/16XPF3/4) 1 223340 ~

0-2040-03027 *O-RING (914) 1 223340 ~
13 1-13670-1410 FLANGE 1 223340 ~
14 0-2000-03135 O-RING (G35) 1 223340 ~
15 0-1020-31025 SOCKET HEAD BOLT (M10X25) 4 223340 ~
16 1-19620-0011 DUMP CONTROL VALVE ASS'Y 1 223340 ~
17 0-1000-01245 BOLT (M12X30) 4 223340 ~
18 0-1100-01230 SPRING WASHER (M12) 4 223340 ~
19 0-1120-01223 PLANE WASHER (M12) 4 223340 ~
20 0-2210-00480 HOSE (1/27X800) 1 223340 ~
21 0-2210-00470 HOSE (1/2”X700) 1 223340 ~
22 0-4326-01904 ELBOW (UNF1-3/16XPF1/2) 2 223340 ~

0-2040-03027 -O-RING (914) 1 223340 ~
23 0-4412-00404 TEE (PT1/2XPF1/2XPF1/2) 2 223340 ~
24 0-2210-00480 HOSE (1/27X800) 2 223340 ~
25 0-4210-00404 NIPPLE (PT1/2XPF1/2) 2 223340 ~

1-122



FIG.502 HYDRAULIC OIL PIPING (MAIN PUMP CHARGE LINE)
(SERIAL NO.223101-223339)

I7h0-ANN7
control valve

PV92043

1-123



FIG.502

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 0-2221-00610 HOSE (3/47X1100) 1 223101 ~ 223339
2 0-4326-02106 ELBOW (UNF1+5/16XPF3/4) 1 223101 ~ 223339
0-2040-03030 ~O-RING (916) 1 223101 ~ 223339

3 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 223101 ~ 223339
4 0-4100-01006 ADAPTER (PT1XPF3/4) 2 223101 ~ 223339
5 (1-19650-0010) OIL FILTER ASSY 1 223101 ~ 223339
6 0-4301-00606 ELBOW (PT3/4XPT3/4) 1 223101 ~ 223339
7 0-4470-00602 ADAPTER (PT3/4XPF1/4) 1 223101 ~ 223339
8 1-46620-0030 CHARGE RELIEF VALVE ASS'Y 1 223101 ~ 223339
9 1-46670-2310 CLAMP 2 223101 ~ 223339
10 0-1200-01008 NUT (M10) 4 223101 ~ 223339
11 0-1100-01025 SPRING WASHER (M10) 4 223101 ~ 223339
12 0-1120-01020 PLANE WASHER (M10) 4 223101 ~ 223339
13 0-2220-00670 HOSE (3/47X700) 1 223101 ~ 223339
14 0-2220-00680 HOSE (3/47X800) 1 223101 ~ 223339
15 0-4210-00606 NIPPLE (PT3/4XPF3/4) 1 223101 ~ 223339
16 0-4300-00606 ELBOW (PT3/4XPF3/4) 2 223101 ~ 223339
17 0-4321-01706 ELBOW (UNF1-1/16XPF1/2) 1 223101 ~ 223339
0-2040-03024 *O-RING (912) 1 223101 ~ 223339

1-124



FIG. 502A HYDRAULIC OIL PIPING (MAIN PUMP CHARGE LINE)
(SERIAL NO.223340-)

Hydraul ic Pump

3
% NAROYYIXS7

J7h0-0NLT
Control valve

PV93204

1-125



FIG. 502A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-2221-00610 HOSE (3/4”X1100) 1 223340 -
2 0-4326-02106 ELBOW (UNF1-5/16XPF3/4) 1 223340 -

0-2040-03030 *O-RING (916) 1 223340 -

3 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 223340 -

4 0-4100-01006 ADAPTER (PT1XPF3/4) 2 223340 -

5 (1-19650-0010) OIL FILTER ASS'Y 1 223340 -

6 0-4301-00606 ELBOW (PT3/4XPT3/4) 1 223340 -

7 0-4470-00602 ADAPTER (PT3/4XPF1/4) 1 223340 -

8 0-2220-00690 HOSE (3/4"X900) 1 223340 -

9 0-2420-00690 HOSE (3/4”X900) 1 223340 -

10 0-4420-00606 TEE (PT3/4XPF3/4XPF3/4) 1 223340 -
11 0-4300-00606 ELBOW (PT3/4XPF3/4) 2 223340 -
12 0-4121-02606 ADAPTER (UNF1-5/8XPF3/4) 2 223340 -
0-2040-03038 +O-RING (920) 1 223340 -

1-126



FIG.503 HYDRAULIC OIL PIPING (HST MAIN LINE) (SERIAL NO.223101-223339)

NAKDYy2E-PER
Hydraul ic Motor R.H.
—

Hydraulic MOtQ\\L H.

it
K
8 N DYy 2E- 9% /
“

PV92333

1-127



FIG.503

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 1-46670-2120 HOSE (1+1/47X2200, 15 DEG) 1 223101 ~ 223339
2 1-46670-2110 HOSE (1-1/4”X2200, 180 DEG) 1 223101 ~ 223339
3 1-46670-2130 HOSE (1-1/4”X1700, 180 DEG) 1 223101 ~ 223339
4 1-46670-2140 HOSE (1-1/4”X1950, 330 DEG) 1 223101 ~ 223339
5 0-2030-03538 O-RING 4 223101 ~ 223339
6 0-2610-01267 SPLIT FLANGE 8 223101 ~ 223339
7 0-1520-30845 SOCKET HEAD BOLT (UNC1/2X45) 16 223101 ~ 223339
8 0-2030-03538 O-RING 4 223101 ~ 223339
9 0-2610-01267 SPLIT FLANGE 8 223101 ~ 223339
10 0-1520-30845 SOCKET HEAD BOLT (UNC1/2X45) 16 223101 ~ 223339
1 1-18670-1381 CLAMP 2 223101 ~ 223339
12 0-1200-01210 NUT (M12) 4 223101 ~ 223339
13 0-1100-01230 SPRING WASHER (M12) 4 223101 ~ 223339
14 0-2840-02013 RUBBER SHEET AR 223101 ~ 223339
0-2840-02020 RUBBER SHEET AR 223101 ~ 223339

15 0-2800-00202 STRAP BAND AR 223101 ~ 223339
0-2800-00383 STRAP BAND AR 223101 ~ 223339

1-128



11

12

P\JQS'ZOB

42



FIG. 503A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46670-3110 HOSE (1-1/4"X2250) 1 223340 -
2 1-46670-3120 HOSE (1-1/4"X2150) 1 223340 -
3 1-46670-3130 HOSE (1-1/4"X1600) 1 223340 -
4 1-46670-3140 HOSE (1-1/4"X1700) 1 223340 -
5 0-2030-03538 O-RING 4 223340 -
6 0-2610-01267 SPLIT FLANGE 8 223340 -
7 0-1520-30845 SOCKET HEAD BOLT (UNG1/2X45) 16 223340 -
8 0-2030-03538 O-RING 4 223340 -
9 0-2610-01267 SPLIT FLANGE 8 223340 -

10 0-1520-30845 SOCKET HEAD BOLT (UNC1/2X45) 16 223340 -
1 0-2840-02013 RUBBER SHEET AR 223340 -
0-2840-02020 RUBBER SHEET AR 223340 -
12 0-2800-00202 STRAP BAND AR 223340 -
0-2800-00383 STRAP BAND AR 223340 -

1-130



FIG.504 HYDRAULIC OIL PIPING (PARKING BRAKE AND H-L SPEED
VALVE LINE) (SERIAL NO. 223101-223339)

N
s ~. 12 AANT4N9
™~ - ~. 19 il Filter
~ éx;J ~
&= 9 \
- 29 13
S S

AR A

Vit

/" ~. ‘
i ; |
y A A
w Hvdrautic 'Tank | @:f 18!
™y 3 a- S
A !®(‘;} Fr-FUY-7507
charge Relief vaive
" 14\&@%
15 @ J/
S U
" Bﬁ Vo
/)ﬁ

e
BN
/TN T

AR
U‘Qi;\%vmg’

NARDYw2E-PEM

%’ Hydraul ic Motor R.H. 6
6
1 &
~
\/\ﬂg\;\)‘\)’%\

Y/ .

- N
& ¥/ ,
N KDY 2E- 950/

Hydraulic Motor L.H,/
N A

PV93072

1-131



FIG.504

INDEX|  PART NO. DESCRIPTION QTY SERIAL NO.
1| 1-46620-0010 ggkﬁg‘:ﬁg’ﬁfﬁ’gﬁs&\; (PARKING | 4 | 553101 ~ 223339
2 | 0-1000-00816 BOLT (M8X16) 2 | 223101 ~ 223339
3 | 0-1100-00820 SPRING WASHER (M8) 2 | 223101 ~ 223339
4 | 0-2431-00290 SUPPLY HOSE (1/4”X1900) 1 | 223101 ~ 223339
5 | 0-2230-00250 PARKING BRAKE HOSE (1/4°X500) | 1 | 223101 ~ 223339
6 | 0-2230-00274 PARKING BRAKE HOSE (1/4°X740) | 1 | 223101 ~ 223339
7 | 0-2231-00233 PARKING BRAKE HOSE (1/4°X1330) | 1 | 223101 ~ 223339
8 | 0-2230-00250 H-L SPEED HOSE (1/4"X500) 1 | 223101 ~ 223339
9 | 0-2231-00203 H-L SPEED HOSE (1/4”X1030) 1 | 223101 ~ 223339

10 | 0-2231-00253 H-L SPEED HOSE (1/4”X1530) 1 | 223101 ~ 223339
11 | 0-2433-00205 DRAIN HOSE (1/4”X3050) 1 | 223101 ~ 223339
12 | 0-2431-00213 g'i'j,'?)z YQ)';VE DRAIN HOSE 1| 223101 ~ 223339
13 | 0-4210-00202 NIPPLE (PT1/4XPF1/4) 1 | 223101 ~ 223339
14 | 0-4211-00202 NIPPLE (PF1/4XPF1/4) 2 | 223101 ~ 223339

0-2010-02411 -0-RING (P11) 1 | 223101 ~ 223339
15 | 0-4320-00202 ELBOW (PF1/4XPF1/4) 2 | 223101 ~ 223339

0-2010-02411 -0-RING (P11) 1 | 223101 ~ 223339
16 | 0-4410-00202 TEE (PF1/4XPF1/4XPF1/4) 2 | 223101 ~ 223339
17 | 0-4321-00902 ELBOW (UNF9/16XPF1/4) 4 | 223101 ~ 223339

0-2040-02012 “O-RING (906) 1 | 223101 ~ 223339
18 | 0-4300-00202 ELBOW (PT1/4XPF1/4) 1 | 223101 ~ 223330
19 | 0-4411-00202 TEE (PT1/4XPF1/4XPF1/4) 1 | 223101 ~ 223339
20 | 0-4100-00402 ADAPTER (PT1/2XPT1/4) 1 | 223101 ~ 223339

1-132



FIG. 504A HYDRAULIC OIL PIPING (PARKING BRAKE AND H-L SPEED
VALVE LINE) (SERIAL NO.23340-)

,/"\\\
s - AAN7409
~_ & ~. 17 Oil Filter
oS ,//118 S
/ ~._ -~ | g
Hi r 1
N | )
. B -
[l narouwo92 ~ 3
¢ Hvdraulic Tank 7| 1 2\@
4

S
sl
‘\%[;‘Z} 11

P
AN

/ /E‘\ 16
VAN,
i ;\%Pmﬁ

sdr s
Wk
N EOYy IE-FER 15
? Hydraul ic Motor R. H.
6
16 PN
16 ™~
\/\?/A
T,
N >
V4 h
/

N EDUy2E-950
Hydraulic MptoL\L. H /

16
PV93206

1-133



FIG. 504A

NDEX|  PART NO. DESCRIPTION QTY SERIAL NO.
1| 1-46620-0010 ﬁgkﬁm(gDBXﬁk\éEAﬁsosHY—l(_FggEED) 1 223340 -
2 | 0-1000-00816 BOLT (M8X16) 2 | 223340 -
3 | 0-1100-00820 SPRING WASHER (M8) 2 | 223340 -
4 | 0-2431-00260 SUPPLY HOSE (1/4”X1600) 1 | 223340 -
5 | 0-2230-00250 PARKING BRAKE HOSE (1/4'X500) | 1 | 223340 -
6 | 0-2230-00274 PARKING BRAKE HOSE (1/4°X740) | 1 | 223340 -
7 | 0-2231-00233 PARKING BRAKE HOSE (1/4°X1330) | 1 | 223340 -
8 | 0-2230-00250 H-L SPEED HOSE (1/4”X500) 1 | 223340 -
9 | 0-2231-00203 H-L SPEED HOSE (1/4”X1030) 1 | 223340 -

10 | 0-2231-00253 H-L SPEED HOSE (1/4”X1530) 1 | 223340 -
11 | 0-2432-00230 DRAIN HOSE (1/4"X2300) 1 | 223340 -
12 | 0-4300-00202 ELBOW (PT1/4XPF1/4) 1 | 223340 -
13 | 0-4211-00202 NIPPLE (PF1/4XPF1/4) 2 | 223340 -

0-2010-02411 -0-RING (P11) 1 | 223340 -
14 | 0-4320-00202 ELBOW (PF1/4XPF1/4) 2 | 223340 -

0-2010-02411 -O-RING (P11) 1 | 223340 -
15 | 0-4410-00202 TEE (PF1/4XPF1/4XPF1/4) 2 | 223340 -
16 | 0-4321-00902 ELBOW (UNF9/16XPF1/4) 4 | 223340 -

0-2040-02012 -O-RING (906) 1 | 223340 -
17 | 0-4300-00202 ELBOW (PT1/4XPF1/4) 1 | 223340 -
18 | 0-4100-00402 ADAPTER (PT1/2XPT1/4) 1 | 223340 -

1-134



FIG.505 HYDRAULIC OIL PIPING (OIL COOLER AND DRAIN LINE)
(SERIAL NO.223101-223182)

/! S~
I H

H N EQUw 2972
k'\\\ Hydraulic lTank

AN

o Jsexe ) 28
AN "s@ 25

B 29 19
TAN7-7 @’/‘ N KOUw2R7
0il Cooler Hydraul ic PumP
22 Ly N
20\@»{ tfl"‘ﬁ N ﬁ*\P/

Z| | %/ﬁ 1
: 8 gi
f'fh\!y \O&r 4 3

// ////fégk ©%Q§:J”28

WA T 15 16 11
N S

Wb N | )
N FDU 2T - 958 13
Hydraulic Motor R.H. 14 T’ %\1 5

(N )

N FOUyoE-958 /
Hydraulic Motor\L. H’./ PV93079

1-135



FIG.505

moex|  PART No. DESCRIPTION QTY SERIAL NO.

T | 0-2230-00635 MAIN PUMP DRAIN HOSE (3/4°X350) | 1 223101 ~ 223182
2 | 0-4321-01406 ELBOW (UNF7/8XPF3/4) 1 223101 ~ 223182
0-2040-02520 -O-RING (910) 1 223101 ~ 223182

3 | 0-4210-01006 NIPPLE (PT1XPF3/4) 1 223101 ~ 223182
4 | 0-4400-01006 TEE (PTIXPTIXPT3/4) 1 223101 ~ 223182
5 | 0-4212-00606 NIPPLE (PT3/4XPT3/4) 1 223101 ~ 223182
6 | 0-4121-01406 ADAPTER (UNF7/8XPT3/4) 1 223101 ~ 223182
0-2040-02520 -O-RING (910) 1 223101 ~ 223182

7 | 0-a212-01010 NIPPLE (PTIXPT1) 1 223101 ~ 223182
8 | 0-4360-01010 ELBOW (PTIXPT1) 1 223101 ~ 223182
9 | 0-2230-01080 DRAIN HOSE (1”X800) 1 223101 ~ 223182
10 | 0-4210-01010 NIPPLE (PT1XPF1) 1 223101 ~ 223182
11 | 0-4310-01010 ELBOW (PTIXPF1) 1 223101 ~ 223182
12 | 0-2230-00690 G xoony R DRAIN HOSE 1 | 223101 ~ 223182
13 | 0-2230-00695 (TstﬁYf;-S{")‘)OTOR DRAIN HOSE 1 223101 ~ 223182
14 | 0-4321-01706 ELBOW (UNF1-1/16XPF3/4) 2 | 223101 ~ 223182
0-2040-03024 -O-RING (912) 1 223101 ~ 223182

15 | 0-4310-01006 ELBOW (PT3/4XPF3/4) 2 | 223101 ~ 223182
16 | 0-4450-01010 CROSS (PTIXPT1) 1 223101 ~ 223182
17 | 0-2232-01020 OIL COOLER INLET HOSE (17X2200) | 1 223101 ~ 223182
18 | 0-2232-01020 81,':)(2?0%')-“ OUTLET HOSE 1 223101 ~ 223182
19 | 0-4210-01010 ELBOW (PTIXPF1) 2 | 223101 ~ 223182
20 | 0-4300-01010 ELBOW (PT1XPF1) 2 | 223101 ~ 223182
21 | 0-4124-01710 ADAPTER (UNF1+1/16XPT1) 1 223101 ~ 223182
0-2040-03024 -O-RING (912) 1 223101 ~ 223182

22 | 0-4360-01006 ELBOW (PTIXPT3/4) 1 223101 ~ 223182
23 | 0-4130-00606 ADAPTER (PT3/4XPF3/4) 1 223101 ~ 223182
24 | 0-4213-01706 NIPPLE (UNF1-1/16XPF3/4) 1 223101 ~ 223182
0-2040-03024 -O-RING (912) 1 223101 ~ 223182

25 | 0-4360-01010 ELBOW (PTIXPT1) 1 223101 ~ 223182
26 | 0-4200-01000 NIPPLE (PT1) 1 223101 ~ 223182
27 | 0-4100-01410 ADAPTER (PT1-1/2XPT1) 1 223101 ~ 223182
28 | 1-14670-1110 HOOK 2 | 223101 ~ 223182
20 | 0-1200-01008 NUT (M10) 1 223101 ~ 223182
30 | 0-1100-01025 SPRING WASHER (M10) 1 223101 ~ 223182
31 | 0-1120-01020 PLANE WASHER (M10) 1 223101 ~ 223182

1-136



FIG. 505A HYDRAULIC OIL PIPING (OIL COOLER AND DRAIN LINE)
(SERIAL NO.223340-223346)

Il ~_

j’ NA KDY w2927
k&\ JHydraﬂul ic Tank

I‘ /// /’//”‘;j; %

‘l&&g\g%

N EOYn7E-9%R

1-137

Hydraulic Motor R.H 12 6?8 E 10

/ LP/\;’;)—}';;A\
2 &N
W/ M

N !
NMFOUyoE-55 /
Hydraulic Motor L.H. PV93207
\_ 7



FIG. 505A

INDEX|  PART NO. DESCRIPTION QTY SERIAL NO.

T | 0-2220-01037 MAIN PUMP DRAIN HOSE (1"X370) | 1 | 223340 - 223346
2 | 0-4321-02110 ELBOW (UNF1-5/16XPF1) 2 | 223340 - 223346
0-2040-03030 -0-RING (916) 1 | 223340 - 223346

3 | 0-4210-01010 NIPPLE (PTIXPF1) 1 | 223340 - 223346
4 | 0-4400-01010 TEE (PTIXPTIXPT1) 1 | 223340 - 223346
5 | 0-4130-01010 ADAPTER (PTIXPF1) 1 | 223340 - 223346
6 | 0-2230-01095 MAIN PUMP DRAIN HOSE (1"X950) | 1 | 223340 - 223346
7 | o0-4300-01010 ELBOW (PTIXPT1) 1 | 223340 - 223346
8 | 0-4310-01010 ELBOW (PTIXPT1) 1 | 223340 - 223346
9 | 0-4100-01410 ADAPTER (PT1-1/2XPT1) 1 | 223340 - 223346
10 | 0-2230-00690 (TsF;QY)E;O(’;')OTOR DRAIN HOSE 1| 223340 - 223346
11 | 0-2230-00695 233'2‘),’)'(%5{";')070" DRAIN HOSE 1 | 223340 - 223346
12 | 0-4321-01706 ELBOW (UNF1-1/16XPF3/4) 2 | 223340 - 223346
0-2040-03024 -0-RING (912) 1 | 223340 - 223346

13 | 0-4310-01006 ELBOW (PTIXPF3/4) 2 | 223340 - 223346
14 | 0-4100-01410 ADAPTER (PT1-1/2XPT1) 2 | 223340 - 223346
15 | 0-4450-01414 CROSS (PT1+1/2XPT1+1/2) 1 | 223340 - 223346
16 | 0-2232-01430 T azony T HOSE 1 | 223340 - 223346
17 | 0-2232-01420 Noiozzoe o HOSE 1 | 223340 - 223346
18 | 0-4210-01414 NIPPLE (PT1-1/2XPF1+1/2) 1 | 223340 - 223346
19 | 0-4300-01214 ELBOW (PT1-1/4XPF1-1/2) 2 | 223340 - 223346
20 | 0-4124-01712 ADAPTER (UNF1-1/16XPT1+1/4) 2 | 223340 - 223346
0-2040-03024 -0-RING (912) 1 | 223340 - 223346

21 | 0-4300-01414 ELBOW (PT1+1/2XPF1-1/2) 1 | 223340 - 223346
22 | 0-4360-01414 ELBOW (PT1+1/2XPT1+1/2) 1 | 223340 - 223346
23 | 0-4200-01400 NIPPLE (PT1+1/2) 1 | 223340 - 223346
24 | 1-14670-1110 HOOK 2 | 223340 - 223346
25 | 0-1200-01008 NUT (M10) 1 | 223340 - 223346
26 | 0-1100-01025 SPRING WASHER (M10) 1 | 223340 - 223346
27 | 0-1120-01020 WASHER (M10) 1 | 223340 - 223346

1-138



FIG. 505B HYDRAULIC OIL PIPING (OIL COOLER AND DRAIN LINE)

/

1

f —

e

AANT-72
0il Cooler

Hydraulic Motar R.H. 12

20

\\\
h 3

N KDY 292
\\ Hydraul ic Tank

Sl "@ 21
N EOYw2E-9%f

19

1-139

(SERIAL NO.223347-)

N FQYw2Ro7
Hydraulic Pump

\ !

AMEOUw2E- 75N /
Hydraul ic Motor L. H. PV93208
\ 7



FIG. 505B

INDEX|  PART NO. DESCRIPTION QTY SERIAL NO.
T | 0-2220-01037 MAIN PUMP DRAIN HOSE (1"X370) | 1 | 223347 -
2 | 0-4321-02110 ELBOW (UNF1-5/16XPF1) 2 | 220347 -

0-2040-03030 -0-RING (916) 1 | 223347 -
3 | 0-4210-01010 NIPPLE (PTIXPF1) 1 | 223347 -
4 | 0-4400-01010 TEE (PTIXPTIXPT1) 1 | 223347 -
5 | 0-4130-01010 ADAPTER (PTIXPF1) 1 | 220347 -
6 | 0-2230-01095 MAIN PUMP DRAIN HOSE (1"X950) | 1 | 223347 -
7 | 0-4300-01010 ELBOW (PTIXPT1) 1 | 220347 -
8 | 0-4310-01010 ELBOW (PTIXPT1) 1 | 220347 -
9 | 0-4100-01410 ADAPTER (PT1-1/2XPT1) 1 | 220347 -
10 | 0-2230-00690 ooy O DRAIN HOSE 1| 223347 -
11 | 0-2230-00695 (Ts'j':y)g-sff)mo" DRAIN HOSE 1| 220347 -
12 | 0-4321-01706 ELBOW (UNF1-1/16XPF3/4) 2 | 223347 -

0-2040-03024 -0-RING (912) 1 | 220347 -
13 | 0-4310-01006 ELBOW (PTIXPF3/4) 2 | 223347 -
14 | 0-4100-01410 ADAPTER (PT1-1/2XPT1) 2 | 223347 -
15 | 0-4450-01414 CROSS (PT1+1/2XPT1+1/2) 1 | 220347 -
16 | 0-2231-01415 Motz HOSE 1| 220347 -
17 | 0-2231-01472 e Ta [TLET HOSE 1| 223347 -
18 | 0-4210-01414 NIPPLE (PT1-1/2XPF1-1/2) 1 | 223347 -
19 | 0-4300-01414 ELBOW (PT1-1/2XPF1+1/2) 2 | 223347 -
20 | 0-4360-01414 ELBOW (PT1+1/2XPT1-1/2) 2 | 223347 -
21 | 0-4130-01414 ADAPTER (PT1-1/2XPF1+1/2) 2 | 223347 -
22 | 0-4210-01414 NIPPLE (PT1-1/2XPF1+1/2) 2 | 223347 -
23 | 0-4300-01414 ELBOW (PT1+1/2XPF1+1/2) 1 | 220347 -
24 | 0-4360-01414 ELBOW (PT1+1/2XPT1+1/2) 1 | 223347 -
25 | 0-4200-01400 NIPPLE (PT1+1/2) 1 | 223347 -
26 | 1-14670-1110 HOOK 1 | 220347 -
27 | 0-1200-01008 NUT (M10) 1 | 220347 -
28 | 0-1100-01025 SPRING WASHER (M10) 1 | 223347 -
29 | 0-1120-01020 WASHER (M10) 1 | 223347 -

1-140



FIG.506 HYDRAULIC OIL PIPING (OIL GOOLER AND DRAIN LINE)
(EXCEPT JAPAN) (SERIAL NO.223183-223339)

Il ~.
i |

L e

ydraulic Tan

= . 30

!
I
1
|
|
A

AN o
Se_lo®2 /7 29
g é‘@/——24
AAN9-7 N EOUw 2R ST
a5 Oil Coolér )va\rauliJc PuTD
I, A -
24—, ﬁ[{ \\\Og\ e %/1\\/ X
f\rc]; /«\ X 4{7\\\\) '
26 ‘¥ @ NP
& T Nt i

g—27 i i
20 §\28 /

)
AN
“
=
N % $

= | ﬁ )
| 8 @
T 3
kf}hq\;& \@ﬁf 4

\
N
)

e

7 . @v \
(PR Nos
\ / H\\\@/\ﬂ ﬁ: Jr7a i ég@g
N KOYw2E-96H 14

Hydraulic Motor R.H. 15 21 ﬁ 13
;@ P
ﬁéﬁ?/ oy

I\ N
1 5 ~k S It
N h
N FDUwoE-9%0 /
Hydraul ic Motor\l.._l—l/./ PV93074

1-141



FIG.506

INDEX|  PART No. DESCRIPTION QTY SERIAL NO.

1 | 0-2220-00635 MAIN PUMP DRAIN HOSE (3/4°X350)] 1 | 223101 ~ 223339
2 | 0-4321-01406 ELBOW (UNF7/8XPF3/4) 1 | 223101 ~ 223330
0-2040-02520 -0-RING (910) 1 | 223101 ~ 223339

3 | 0-4210-01006 NIPPLE (PTIXPF3/4) 1 | 223101 ~ 223339
4 | 0-2400-01006 TEE (PTIXPTIXPT3/4) 1 | 223101 ~ 223339
5 | 0-4212-00606 NIPPLE (PT3/4XPT3/4) 1 | 223101 ~ 223339
6 | 0-4121-01406 ADAPTER (UNF7/8XPT3/4) 1 | 223101 ~ 223339
0-2040-02520 -O-RING (910) 1 | 223101 ~ 223339

7 | o0-a212-01010 NIPPLE (PTIXPT1) 1 | 223101 ~ 223339
8 | 0-4360-01010 ELBOW (PTIXPT1) 1 | 223101 ~ 223339
9 | 0-2230-01080 DRAIN HOSE_(1”X800) 1 | 223101 ~ 223339
10 | 0-4210-01010 NIPPLE (PTIXPF1) 1 | 223183 ~ 223339
11 | 0-4310-01010 ELBOW (PTIXPF1) 1 | 223183 ~ 223339
12 | 0-4100-01410 ADAPTER (PT1+1/2XPT1) 1 | 223183 ~ 223339
13 | 0-2230-00690 s O DRAINHOSE 1 | 223183 ~ 223339
14 | 0-2230-00695 gy O DRAIN HOSE 1 | 223183 ~ 223330
15 | 0-4321-01706 ELBOW (UNF1-1/16XPF3/4) 2 | 223183 ~ 223339
0-2040-03024 -O-RING (912) 1 | 223183 ~ 223339

16 | 0-4310-00606 ELBOW (PT3/4XPF3/4) 2 | 223183 ~ 223339
17 | 0-4100-01406 ADAPTER (PT1+1/2XPT3/4) 2 | 223183 ~ 223339
18 | 0-4450-01414 CROSS (PT1+1/2XPT1+1/2) 1 | 223183 ~ 223330
19 | 0-2232-01407 oo HOSE 1 | 223183 ~ 223339
20 | 0-2232-01420 etz | HOSE 1| 223183 ~ 223339
21 | o0-a210-01414 NIPPLE (PT1-1/2XPF1+1/2) 1 | 223183 ~ 223339
22 | 0-4300-01214 ELBOW (PT1+1/4XPF1+1/2) 1 | 223183 ~ 223339
23 | 0-4124-01712 ADAPTER (UNF1+1/16XPT1+1/4) 1 | 223183 ~ 223339
0-2040-03024 -O-RING (912) 1 | 223183 ~ 223339

24 | 0-4300-01414 ELBOW (PT1+1/2XPF1+1/2) 2 | 223183 ~ 223339
25 | 0-4360-01410 ELBOW (PT1-1/2XPT1) 1 | 223183 ~ 223339
26 | 0-4100-01006 ADAPTER (PT1XPT3/4) 1 | 223183 ~ 223339
27 | 0-4130-00606 ADAPTER (PT3/4XPF3/4) 1 | 223183 ~ 223339
28 | 0-4213-01706 NIPPLE (UNF1-1/16XPF3/4) 1 | 223183 ~ 223339
0-2040-03024 -0-RING (912) 1 | 223183 ~ 223339

29 | 0-4360-01414 ELBOW (PT1-1/2XPT1-1/2) 1 | 223183 ~ 223339
30 | 0-4200-01400 NIPPLE (PT1-1/2) 1 | 223183 ~ 223339
31 | 1-14670-1110 HOOK 2 | 223183 ~ 223339
32 | 0-1200-01008 NUT (M10) 1 | 223183 ~ 223339
33 | 0-1100-01025 SPRING WASHER (M10) 1| 223183 ~ 223339

1-142



FIG.506 HYDRAULIC OIL PIPING (OIL GOOLER AND DRAIN LINE)
(EXCEPT JAPAN) (SERIAL NO.223183-223339)

I! \\\w”//
! |

L e

ydraulic Tan

RN : 30

|
1
1
|
|
A

AN o
Selo®2 7 29
g é‘@/——24
AAN9-7 N EOUw 2R
a5 Oil Coolér )va\rauliJc PuTD
(oo, A o
24—, ﬁ[{ \\\Og\ e é‘X*/l\\/ B
f\rc]; /«\ S 4{7\\\\) ' ap
26 ‘¥ @ N
& T Nt

g—27 $\§ i
20 @\28 /

)

AN
>
€

& | “? 1
: 8 @
S 3

\
BN
)

I\

/ . @v \
(i
\ / H\\\@/\ﬂ ﬁ: s ég@g
N KOV 2T - 95 14

Hydraulic Motor R.H 15 21 ii ‘1 3
ey
/ ﬁéﬁ?f g

I\ N
15 N7

v h
NFDUwoE-9%0 /
Hydraul ic Motor\l_._l-ll./ PV93074

1-141



FIG.506

INDEX

PART NO.

DESCRIPTION

QTY

SERIAL NO.

34

0-1120-01020

PLANE WASHER (M10)

223183 ~ 223339

1-143



FIG.507 HYDRAULIC OIL PIPING (MAIN PUMP DRAIN LINE)
(SERIAL NO.223101-223182)

6
9 é/
6544/¢ ;§§§5;§§§§¢§: 0 4
LM ETY w9997 )
7 Wydraul (G Tank ]

? 6
0
: %g/ii .
A
/:’-\SLN:V\\)
P - ~ AY N
Fr-59Y-7047 3 < RIS D
Charge Relief Valve AP 7
,\,/f‘/\e’\ \J\ Ne o /\Y
fi?&. \\‘\J’%y i 2 | lv ;'\/‘/
QN 2 T
\)I»//d TRACY ‘I",‘pi))
¥orw L
8 NAROVw 2R, 7

Hydraul ic Pump

PV92946

1-145



FIG.507

INDEX|  PART NO. DESCRIPTION QTY SERIAL NO.

T | 0-2420-00665 DRAIN HOSE (3/4"X650) T | 223101 ~ 223182
2 | 0-4321-01406 ELBOW (UNF7/8XPF3/4) 1 | 223101 ~ 223182

0-2040-02520 -0-RING (910) 1 | 223101 ~ 223182
3 | 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 | 223101 ~ 223182
4 | 0-4400-00606 TEE (PT3/4XPT3/4XPT3/4) 2 | 223101 ~ 223182
5 | 0-4121-01406 ADAPTER (UNF7/8XPF3/4) 1 | 223101 ~ 223182

0-2040-02520 -O-RING (910) 1 | 223101 ~ 223182
6 | 0-4212-00606 NIPPLE (PT3/4XPT3/4) 2 [ 223101 ~ 223182
7 | 0-2220-00648 ?3'5/';],',5; 4;’(';;'-"'5 DRAIN HOSE 1 223101 ~ 223182
8 | 0-4300-00606 ELBOW (PT3/4XPF3/4) 2 | 223101 ~ 223182
9 | 0-2221-00624 DRAIN HOSE (3/4”X1240) 1 | 223101 ~ 223182
10 | 0-4200-00606 NIPPLE (PT3/4XPF3/4) 2 | 223101 ~ 223182
11 | 1-21670-1210 CHECK VALVE ASSY 1 | 223101 ~ 223182
12 | 0-4301-00606 ELBOW (PT3/4XPT3/4) 1 | 223101 ~ 223182
13 | 0-4100-01006 ADAPTER (PT1XPT3/4) 1 | 223101 ~ 223182

1-146



FIG.507A HYDRAULIC OIL PIPING (MAIN PUMP DRAIN LINE)
(SERIAL NO.223183-223339)

~.
-
/7 16 9
o
e |‘£ 15 ‘g 10
o e !
|

12 'S
’ % 11
v
(?2};/' \ 13 4
A NMEOYw 2927

Hydraulic Tank 1 % %/
n
3
~

> 2o

Fo-IFUU-7N7

| oY Log
charge Relief valve M&i&\ v oo
e"% /l P KR J\)‘
NG \4 DRGSON T G
RN 2 NG Y,f,)'l :k{, A
& @R L) * 20
yoow W
NAFONw IR
8 Hydraul ic Pump
PV93075

1-147



FIG.507A

INDEX|  PART NO. DESCRIPTION QTY SERIAL NO.
T | 0-2420-00665 DRAIN HOSE (3/4"X650) T | 223183 ~ 223339
2 | 0-4321-01406 ELBOW (UNF7/8XPF3/4) 1 | 223183 ~ 223339

0-2040-02520 -O-RING (910) 1 | 223183 ~ 223339
3 | 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 | 223183 ~ 223339
4 | 0-4400-00606 TEE (PT3/4XPT3/4XPT3/4) 1 | 223183 ~ 223339
5 | 0-4121-01406 ADAPTER (UNF7/8XPF3/4) 1 | 223183 ~ 223339

0-2040-02520 -O-RING (910) 1 | 223183 ~ 223339
6 | 0-4212-00606 NIPPLE (PT3/4XPT3/4) 1 | 223183 ~ 223339
7 | 0-2220-0064s gE/lj,',E; 4“3’3'-"'5 DRAIN HOSE 1 223183 ~ 223339
8 | 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 | 223183 ~ 223339
9 | 0-4300-01006 ELBOW (PT1XPF3/4) 1 | 223183 ~ 223339
10 | 0-4400-01010 TEE (PTIXPTIXPT1) 1 | 223183 ~ 223339
11 | 0-4212-01006 NIPPLE (PTIXPT3/4) 1 | 223183 ~ 223339
12 | 0-2221-01015 DRAIN HOSE (17X1150) 1 | 223183 ~ 223339
13 | 0-4200-01010 NIPPLE (PT1XPF1) 1 | 223183 ~ 223339
14 | 0-4310-01010 ELBOW (PTIXPF1) 1 | 223183 ~ 223339
15 | 8-12670-1210 CHECK VALVE ASS'Y 1 | 223183 ~ 223330
16 | 0-4301-01010 ELBOW (PTIXPT1) 1 | 223183 ~ 223339

1-148



FIG. 507B HYDRAULIC OIL PIPING (MAIN PUMP DRAIN LINE)
(SERIAL NO.223340-)

PNy
~ . ..
N
{'l‘ ‘\\\:’ A 10
i \\},// J//// 9
I e
S . | ! Mmumfﬁ
\\ 0@3 Hydraul ic Pump %3 ?
L /J"
N KOUw299 @ﬁ\:\g il ”)
Hydraul ic Tank 6%\;\5:’%{ @||| 2{/}
chgﬁ%%?ojlg

PV93209

1-149



FIG. 507B

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-2220-01065 DRAIN HOSE (1”X650) 1 223340 -
2 0-4321-02110 ELBOW (UNF1-5/16XPF1) 1 223340 -

0-2040-03030 *O-RING (916) 1 223340 -

3 0-4300-01010 ELBOW (PT1XPF1) 1 223340 -
4 0-4400-01010 TEE (PTIXPTIXPT1) 1 223340 -
5 0-4121-02110 ADAPTER (UNF1-5/16XPF1) 1 223340 -
0-2040-03030 -O—RING (916) 1 223340 -

6 0-4212-01010 NIPPLE (PT1XPT1) 2 223340 -
7 0-2221-01012 MAIN PUMP RELIEF HOSE (1”X1120) 1 223340 -
8 0-4300-01010 ELBOW (PT1XPF1) 1 223340 -
9 0-4310-01010 ELBOW (PT1XPF1) 1 223340 -
10 8-12670-1210 CHECK VALVE ASS'Y 1 223340 -
1 0-4301-01010 ELBOW (PT1XPT1) 1 223340 -

1-150



FIG.551 HYDRAULIC OIL TANK

PV92337

1-151



FIG.551

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-41660-1100 HYDRAULIC OIL TANK ASS’Y 1 223101 ~

1 1-41660-1110 *HYDRAULIC OIL TANK 1 223101 ~
2 1-19660-1231 *SUCTION FILTER 1 223101 ~
3 1-11660-1120 *COVER 1 223101 ~
4 1-11660-1130 *O-RING 1 223101 ~
5 0-1000-00816 *BOLT (M8X16) 8 223101 ~
6 0-1100-00820 -SPRING WASHER (M8) 8 223101 ~
7 1-11660-1140 -BREATHER 1 223101 ~
8 1-11660-1150 ~GASKET 1 223101 ~
9 1-11660-1220 -BOLT 3 223101 ~
10 1-11660-1170 *STRAINER 1 223101 ~
11 1-11660-1160 *CAP 1 223101 ~
1-11660-0020 *OIL LEVEL GAUGE ASS'Y 1 223101 ~

12 1-11660-1180 »+OIL LEVEL GAUGE 1 223101 ~
13 1-11660-1190 =+*BOLT 2 223101 ~
14 1-11660-1210 »«GASKET 4 223101 ~
15 0-4000—-01000 *DRAIN PLUG (PT1) 1 223101 ~
16 0~4000-00300 *PLUG (PT3/8) 1 223101 ~
17 0-1000-01025 BOLT (M10X25) 8 223101 ~
18 0-1100-01025 SPRING WASHER (M10) 8 223101 ~
19 0-1120-01020 PLANE WASHER (M10) 8 223101 ~
20 0-1200-01008 NUT (M10) 4 223101 ~
21 1-46660-3010 MAGNET 1 223101 ~

1-152



FIG.555 HYDRAULIC OIL FILTER

AES
Detail A

PV82338

1-153



FIG.555

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-19650-0010 OIL FILTER ASS'Y 1 223101 ~

1 |(3%1-19650-2110) *BASE 1 223101 ~
2 1-11650-1160 *PLUG 1 223101 ~
3 0-2010-02418 *O-RING (P18) 1 223101 ~
4 0-2010-02414 *O-RING (P14) 1 223101 ~
5 1-19650-1120 ~ELEMENT 1 223101 ~
6 0-2000-03150 *O-RING (G50) 1 223101 ~
7 1-19650-1140 -BODY 1 223101 ~
8 1-11650-1170 “PLUG 1 223101 ~
9 0-2010-02414 -O-RING (P14) 1 223101 ~
10 0-2031-03511 *O-RING 1 223101 ~
11 0-1000-01030 BOLT (M10X30) 2 223101 ~
12 0-1100-01025 SPRING WASHER (M10) 2 223101 ~
13 0-1120-01020 PLANE WASHER (M10) 2 223101 ~

1-154



FIG. 561 OIL COOLER RELATED PARTS (SERIAL NO.223101-223182)

PV92947

1-155



FIG. 561

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46140-0210 OIL COOLER ASS'Y 1 223101 ~ 223182
2 1-46140-2210 UPPER SIDE BRACKET 1 223101 ~ 223282
3 1-46140-2220 LOWER SIDE BRACKET 1 223101 ~ 223282
4 0-1000-01016 BOLT (M10X16) 4 223101 ~ 223282
5 0-1100-01025 SPRING WASHER (M10) 4 223101 ~ 223282
6 0-1120-01020 PLANE WASHER (M10) 4 223101 ~ 223282
7 0-1000-01016 BOLT (M10X16) 4 223101 ~ 223282
8 0-1120-01020 PLANE WASHER (M10) 8 223101 ~ 223282
9 0-1200-01008 NUT (M10) 4 223101 ~ 223282
10 0-1100-01025 SPRING WASHER (M10) 4 223101 ~ 223282

1-156



FIG. 561A OIL COOLER RELATED PARTS (SERIAL NO.223347-)

PV93210

1-157



FIG. 561A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46140-0310 OIL COLLER ASSY 1 223347 ~
2 0-1000-01025 BOLT (M10X25) 4 223347 ~
3 0-1120-01020 PLANE WASHER (M10) 4 223347 ~
4 0-1200-01008 NUT (M10) 4 223347 ~
5 0-1100-01025 SPRING WASHER (M10) 4 223347 ~

1-158



FIG.562 OIL COOLER RELATED PARTS (EXCEPT JAPAN)
(SERIAL NO.223183-223346)

PV92947

1-159



FIG.562

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46140-0210 OIL COOLER ASS'Y 1 223183 ~ 223346
2 1-46140-2210 UPPER SIDE BRACKET 1 223183 ~ 223346
3 1-46140-2220 LOWER SIDE BRACKET 1 223183 ~ 223346
4 0-1000-01016 BOLT (M10X16) 4 223183 ~ 223346
5 0-1100-01025 SPRING WASHER (M10) 4 223183 ~ 223346
6 0-1120-01020 PLANE WASHER (M10) 4 223183 ~ 223346
7 0-1000-01016 BOLT (M10X16) 4 223183 ~ 223346
8 0-1120-01020 PLANE WASHER (M10) 8 223183 ~ 223346
9 0-1200-01008 NUT (M10) 4 223183 ~ 223346
10 0-1100-01025 SPRING WASHER (M10) 4 223183 ~ 223346

1-160



FIG.601 DUMP BODY RELATED PARTS (EARTH MOVER TYPE)

PV93076

1-161



FIG.601

INDEX|  PART NO. DESCRIPTION QTY SERIAL NO.
1| 1-28710-1210 DUMP BODY T | 223101 -
2 | 1-32710-1250 CYLINDER PIN BRACKET (WELDED) | 2 | 223101 -
3 | 1-18710-1233 R:E_%KE%T) (FOR LH. HINGE PIN) 1| 223101 -
o | 1o1s710-1243 BRAGKET (FOR RH. HINGE PIN) v | 22101 -
5 | 1-41710-1360 BUSHING 2 | 223101 -
6 | 1-28710-1220 REAR DOOR 1 | 223101 -
7 | MSB-135T -U-CATCH 2 | 228101 -
8 | MSB-34dL LH. REAR DOOR HINGE KiT 1 | 223101 -
9 | MSB-344R RH. REAR DOOR HINGE KiT 1 | 223101 -

10 | 1-23710-1160 -PIN 2 | 223101 -
11 | 0-3400-00100 -GREASE NIPPLE 2 | 223101 -
12 | 0-3230-00640 -SPRING PIN (® 6x40) 2 | 223101 -
13 | 1-11710-1150 REFLECTER 2 | 223101 -
14 | 1-23710-1160 HINGE PIN 2 | 223101 -
15 | 0-3400-00100 GREASE NIPPLE 2 | 223101 -
16 | 0-1001-31200 BOLT (M12X100) 2 | 223101 -
17 | 0-1200-31210 NUT (M12) 2 | 223101 -
18 | 0-1100-01230 SPRING WASHER (M12) 2 | 223101 -
19 | 1-28710-1200 LH. SIDE CUSHION ASS'Y 1 | 203101 -
1-28710-1500 RH. SIDE CUSHION ASS'Y 1 | 203101 -
20 1-54710-1440 *SPRING CASE ASS'Y 2 223101 -
21 D61-54 ~ROD SHAFT 1 | 223101 -
22 D61-160 ~TURN BUCKLE 1 | 223101 -
23 | 1-17710-1460 -LH. SIDE ARM ASS'Y 1 | 223101 -
1-17710-1480 “RH. SIDE ARM ASS'Y 1 | 223101 - 223302
24 | 1-17710-1410 *LH. SIDE HOOK 1 | 223303 -
1-17710-1490 “RH. SIDE HOOK 1 | 223101 -
25 D61-21 *PIN ASS'Y 2 | 223101 -
26 D61-30 *PIN ASS'Y 2 | 223101 -
27 | 1-17710-1430 -SPRING 2 | 223101 -
28 | 1-18640-0011 DUMP GYLINDER ASS'Y 2 | 223101 -
1-46640-0010 DUMP GYLINDER ASSY 2 | 223101 -
29 | 0-3400-00170 GREASE NIPPLE 2 | 223101 -
30 | 1-41710-1320 CYLINDER PIN(LOWER) 2 | 223101 -
31 | 1-41710-1340 LOCK PLATE 4 | 223101 -
32 | 0-1100-01230 SPRING WASHER (M12) 8 | 223101 -
33 | 0-1000-31225 BOLT (M12X25) 8 | 223101 -
34 | 1-41710-1380 GYLINDER PIN(UPPER) 2 | 223101 -

1-162



FIG.611 DUMP BODY RELATED PARTS (SCOOP END TYPE)

12 A B M
Detalil A PV92339

1-163



FIG.611

INDEX|  PART NO. DESCRIPTION QTY SERIAL NO.

T | 1-28710-1111 DUMP BODY T | 223101 ~
2 | 1-32710-1250 CYLINDER PIN BRACKET (WELDED) | 2 | 223101 ~
3 | 1-18710-1233 WELS;'E[E»“‘NGE PIN BRACKET 1| 223101 ~
4 | 1-18710-1243 &'ELSSEDS)H[NGE PIN BRACKET 1| 2231001 ~
5 | 1-41710-1360 BUSHING 2 | 223101 ~
6 | 1-18710-1312 HINGE PIN 2 | 223101 ~
7 | 0-3400-00100 GREASE NIPPLE 2 | 223101 ~
8 | 0-1001-31200 BOLT (M12X100) 2 | 223101 ~
9 | 0-1200-31210 NUT (M12) 2 | 223101 ~
10 | 0-1100-01230 SPRING WASHER (M12) 2 | 223101 ~

11 | 1-18640-0011 DUMP CYLINDER ASS'Y 2 | 223101 - 223302
1-46640-0010 DUMP GYLINDER ASS'Y 2 | 223303 -
12 | 1-41710-1320 CYLINDER PIN 4 | 223101 ~
13 | 0-3400-00100 GREASE NIPPLE 2 | 223101 ~
14 | 1-41710-1340 LOCK PLATE 4 | 223101 ~
15 | 0-1000-31225 BOLT (M12X25) 8 | 223101 ~
16 | 0-1100-01230 SPRING WASHER (M12) 8 | 223101 ~

1-164



FIG. 701 ELECTRICAL SYSTEM (METER BOX IN CAB)

PV93038

1-165



FIG. 701

INDEX|  PART NO. DESCRIPTION QTY SERIAL NO.
T | 1-54210-2311 PANEL CASE T | 223101 -
2 | 1-54210-2320 BRACKET 1 | 223101 -
3 | Cox-2046 SCREW 6 | 223101 -
4 | 1-290210-1170 FUEL GAUGE 1 | 223101 -
5 | 1-54210-2330 ENGINE WATER TEMP. GAUGE 1 | 223101 -
6 | 1-54210-2340 VOLT METER 1 | 223101 -
7 | 0-5161-02400 HIGH SPEED TRAVEL LAMP (GREEN)| 1 | 223101 -
8 | 0-5160-02400 PARKING BRAKE LAMP (RED) 1 | 223101 -
9 | 0-5160-02400 ENGINE WARNING LAMP (RED) 1 | 223101 -

10 | o0-5164-02400 Egé;m%gmenosnc LAMP 1 223101 -
11 | 0-5160-02400 HST OIL PRESSURE LAMP (RED) 1 | 223101 -
12 | 0-5160-02400 ENGINE OIL PRESSURE LAMP (RED) | 1 | 223101 -
13 | 0-5160-02400 HST OIL TEMP. LAMP (RED) 1 | 223212 -
14 | cl21-1241 HOUR METER 1 | 223101 -
C5C-8312 NUT 2 | 223101 -
CoB-7233 LOCK WASHER 2 | 223101 -
C096-6166 WASHER 2 | 223101 -

1-166



FIG. 703 ELECTRICAL SYSTEM (OPERATING PANEL IN CAB)

PV93039

P S
0
X
o - —
> B
¥ o =
= r Hao
re 2
g <o
& -
.Jn\\
S
n3
/
/

\\
NN

1-167



FIG. 703

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-29210-1150 COMBINATION SWITCH 1 223101 -
2 0-5400-00500 STARTING SWITCH 1 223101 -

1-46210-2220 *KEY 1 223101 -
3 1-54210-2230 H-L SPEED SWITCH 1 223101 -
4 1-46210-2410 ENGINE SPEED CONTROL DIAL 1 223101 -
5 C238-2318 LIGHTER ASS'Y 1 223101 -
C167-3542 =CONNECTOR 1 223101 -
C167-3543 ~TERMINAL 4 223101 -
6 C227-7575 SWITCHPANNEL ASS'Y 1 223101 -
7 C193-3451 PARKING BRAKE SWITCH 2 223101 -
1-28210-1520 PARKING BRAKE BUZZER 1 223101 -

1-168



FIG.711 ELECTRICAL SYSTEM (WIRING HARNESS AND LAMPS)

PV92949B

E3
al

Det

1-169



FIG.711

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46210-3310 MAIN WIRING HARNESS 1 223101 ~
2 1-12210-1430 GROUND CONNECTION WIRE 1 223101 ~
3 0-1200-01008 NUT (M10) 1 223101 ~
4 0-1100-01025 SPRING WASHER (M10) 1 223101 ~
5 0-1120-01020 PLANE WASHER (M10) 1 223101 ~
6 1-46210-1000 L.H. SIDE HALOGEN HEAD LAMP ASS} 1 223101 ~
(01-21210-1210) L.H. SIDE HEAD LAMP ASS’Y 1 223101 ~ 223330
7 1-46210-1250 ~OUTER HALOGEN HEAD LAMP 1 223101 ~
7A | 1-25210-1490 --OUTER HALOGEN BULB (75/70W) 1 223101 ~
(01-21210-1230) -OUTER SHIELD BEAM BULB 1 223101 ~ 223330
8 1-46210-1260 *INNER HALOGEN HEAD LAMP 1 223101 ~
8A | 1-46210-4250 » *INNER HALOGEN BULB (70W) 1 223101 ~
(O01-21210-1240) *INNER SHIELD BEAM BULB 1 223101 ~ 223330
9 1-46210-1100 R.H. SIDE HALOGEN HEAD LAMP ASS 1 223101 ~
(O1-21210-1220) RH. SIDE HEAD LAMP ASS'Y 1 223101 ~ 223330
10 1-46210-1250 *OUTER HALOGEN HEAD LAMP 1 223101 ~
10A | 1-25210-1490 **OUTER HALOGEN BULB (75/70W) 1 223101 ~
(O1-21210~1230) *OUTER SHIELD BEAM BULB 1 223101 ~ 223330
11 1-46210-1260 *INNER HALOGEN HEAD LAMP 1 223101 ~
11A | 1-46210-4250 --INNER HALOGEN BULB (70W) 1 223101 ~
(01-21210-1240) -INNER SHIELD BEAM BULB 1 223101 ~ 223330
12 0-5120-02400 TURN SIGNAL LAMP ASS'Y 2 223101 ~
13 0-5600-02401 HORN 1 223101 ~
14 0-1260-00808 FLANGE NUT (M8) 1 223101 ~
15 0-1200-00806 NUT (M8) 1 223101 ~
16 1-32210-1560 BACK-UP BUZZER SWITCH 2 223101 ~
17 0-1000-00430 BOLT (M4X30) 4 223101 ~
18 0-1200-00403 NUT (M4) 4 223101 ~
19 0-1130-00408 PLANE WASHER (M4) 4 223101 ~
20 1-46210-1510 BACK-UP BUZZER 1 223101 ~
21 0-1300-00620 SCREW (M6X20) 2 223101 ~
22 0-1260-00606 FLANGE NUT (M6) 2 223101 ~
23 1-46210-1420 WIRING HARNESS 1 223101 ~
24 1-29210-1550 HST OIL PRESSURE SWITCH 1 223101 ~
25 1-29210~-1570 HST OIL TEMP. SENSOR 1 223212 ~
26 (1-32210-1180) FUEL LEVEL SENSOR 1 223101 ~
27 0-5310-02024 ENGINE OIL PRESSURE SENSOR 1 223101 ~
28 0-2720-02506 CLIP AR 223101 ~
0-2720-01206 CLIP AR 223101 ~
29 0-1200-00605 NUT (M6) AR 223101 ~

1-170



FIG.711 ELECTRICAL SYSTEM (WIRING HARNESS AND LAMPS)

PV92949B

1-169



FIG.711

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
30 0-1100-00615 SPRING WASHER (M6) AR 223101 ~
31 0-2750-00000 CLIP AR 223101 ~
32 0-2830-01520 SPIRAL TUBE AR 223101 ~
0-2830-02420 SPIRAL TUBE AR 223101 ~
0-2830-02920 SPIRAL TUBE AR 223101 ~
33 0-2800-00202 STRAP BAND AR 223101 ~
0-2800-00383 STRAP BAND AR 223101 ~
34 1-46210-3010 WIRING for LERAY 1 223101 ~

35 1-46210-1610 WIRING HARNESS 1 223101 ~

-1



FIG.713 ELECTRICAL SYSTEM (RELAY AND FUSE BOX)

|||||||| — -Illl/ \
\ %‘llﬂn@] ff/V/L
Y AN S
Y i\“.‘..“\.: \ Vi Kﬁ/ B

.‘| m,.l,ﬂ

Y A

» ; 2 /

,A\unﬁs = SN

i\ %&w @% //
W //fﬁ — >\::

PV93054

B & @
Detail B

1-173



FIG. 713

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 ©259-5290 BRACKET 1 223101 -
2 C5C-2890 NUT 2 223101 -
3 C9X-8256 WASHER 2 223101 -
4 1-39210-1360 HI/LOW SPEED CONT.UNIT 1 223101 -
5 C9X-2042 SCREW 2 223101 -
6 C163-6704 TIMER ASS’Y 1 223101 -
7 C5C-2890 NUT 2 223101 -
8 C9X-8256 WASHER 2 223101 -
9 C.213-0772 SWITCH ASS'Y 1 223101 -

10 C8T-4127 SCREW 2 223101 -
11 C8T-0328 WASHER 2 223101 -
12 C149-5050 RELAY 1 223101 -
13 C5C-2890 NUT 1 223101 -
14 C9X-8256 WASHER 1 223101 -
15 C238-2319 FUSE BASE 1 223101 -
16 C9X-2044 SCREW 4 223101 -
17 C141-2759 BLADE FUSE (5A) 3 223101 -

C113-8490 BLADE FUSE (10A) 17 223101 -

C113-8491 BLADE FUSE (15A) 6 223101 -

C113-8493 BLADE FUSE (25A) 2 223101 -
18 1-29210-1310 SLOPE WARNING BOX 1 223101 -
19 1-54210-2910 SEAT 2 223101 -
20 1-12210-1610 HST OIL TEMP. ALARM UNIT 1 223212 ~
21 0-1300-00616 SCREW (M6X16) 2 223212 ~
22 0-1200-00605 NUT (M6) 2 223212 ~
23 0-1100-00615 SPRING WASHER (M6) 2 223212 ~
24 0-1120-00616 PLANE WASHER (M6) 2 223212 ~
25 176810-0050 BOX 1 223212 ~
26 CAT125-1302 STARTOR RELAY 1 223212 ~
27 CAT274-8068 CONTROL.GP 1 223212 ~
28 1-32210-1511 SAFTY RELAY 1 223212 ~
29 0-5520-00000 WINKER RELAY 1 223212 ~

1-174



FIG. 715 ELECTRICAL SYSTEM (BATTERY AND BATTERY RELAY)

PV93042

1-175



FIG. 715

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-5000—-01700 BATTERY (170F51) 2 223101 -
2 0-5010-00000 TERMINAL (+) 2 223101 -
3 0-5011-00000 TERMINAL (-) 2 223101 -
4 1-12210-1440 BATTERY CABLE 1 223101 -
5 1-12210-1420 GROUND CONNECTION CABLE 1 223101 -
6 0-1260-01010 FLANGE NUT (M10) 1 223101 -
7 1-17210-1310 BOARD 2 223101 -
8 1-46210-1340 HOLDER 1 223101 -
9 1-46210-1350 ROD 2 223101 -

10 0-1120-01020 PLANE WASHER (M10) 2 223101 -
1 0-1220-01006 NUT (M10) 4 223101 -
12 0-1120-01020 PLANE WASHER (M10) 4 223101 -
13 0-1160-01032 PLANE WASHER (M10) 2 223101 -
14 1-29210-1420 BATTERY CABLE 1 223101 -
15 1-41210-1510 BATTERY RELAY 1 223101 -
16 0-1050-00820 FLANGE BOLT (M8X20) 2 223101 -
17 1-46210-1650 BATTERY CABLE 1 223101 -

1-176



FIG.811 MARKS AND PLATES (ENGLISH) (SERIAL NO.223101-223344)

1 2\ ?Z
\Ifl Y T
[e) (s
5 !
ﬂ -
-1 |-_(,:f‘
Al
ViewT bl
U
Jl\
N g POY
Il:!ljo
T o o
27 19
20 NGz
26 e 21
22—
23— 12@®)
24/
vV #
Vlew*g 25 View vV
28 11 33
://iew*\ﬂ; ﬁew*? PV93078

1-178



FIG.811

INDEX|  PART NO. DESCRIPTION QTY SERIAL NO.
T | 1-21010-1280 DANGER PLATE (DIESEL FUEL) 1 | 223101 - 223344
2 | 1-12020-1310 CAUTION PLATE (FUEL) 1 | 223101 - 223344
3 | 1-41010-1250 GAUTION PLATE (HYDRAULICOI) | 1 | 223101 - 223344
4 | 1-41010-1220 WARNING PLATE (MUFFLER) 1 | 223101 - 223344
5 | 1-41010-1260 WARNING PLATE (FAN AND PULLEY) | 1 | 223101 - 223344
6 | 1-41010-1300 WARNING PLATE (RADIATOR) 1 | 223101 - 223344
7 | 0-7110-00000 MARK PLATE (MOROOKA) 2 | 223101 - 223344
8 | 1-41010-1240 DANGER PLATE (RUBBER CRAWLER)| 1 | 223101 - 223344
9 | 0-7120-02202 MARK PLATE (MST-2200VD) 2 | 223101 - 223344
N WARNING PLATE (TRACK
10 | 1-41010-1270 ADJUSTMENT VALVE) 2 | 223101 - 223344
11 | 0-7131-15000 MARK PLATE (15000kg) 1 | 223101 - 223344
N OPERATING PLATE (ENGINE
12 | 1-46010-2520 STARTING) 1| 223101 - 223344
o WARNING PLATE (SLOPE
13 | 1-41010-1290 T VELNG) 1| 223101 - 223344
N WARNING PLATE (OPERATING AND
14 | 1-41010-1330 MANTEN e 1 | 203101 - 223344
~ WARNING PLATE (STARTING AND
15 | 1-41010-1320 RAVELRG) 1| 223101 - 223344
16 | 1-41010-1310 WARNING PLATE (SEAT BELT) 1 | 223101 - 223344
17 | 1-41010-1230 CAUTION PLATE (WARM-UP) 1 | 223101 - 223344
B CAUTION PLATE (PERIODICAL
18 | 1-12020-1210 o A EENT PRToS 1 | 203101 - 223344
19 | 1-54010-2510 NAME PLATE (HIGH-SPEED) 1 | 223101 - 223344
20 | 1-54010-2520 NAME PLATE (PARKING) 1 | 223101 - 223344
21 | 1-54010-2530 NAME PLATE (WARNING) 1 | 223101 - 223344
22 | 1-54010-2540 NAME PLATE (ENGINE START) 1 | 223101 - 223344
23 | 1-54010-2550 NAME PLATE (HST OIL PRESSURE) | 1 | 223101 - 223344
24 | 1-54010-2560 NAME PLATE (ENGINE OIL) 1 | 223101 - 223344
25 | 1-54010-2570 NAME PLATE (HST OIL TEMP) 1 | 223212 - 223344
26 | 0-7010-12200 NAME PLATE (SERIAL NO.) 1 | 223101 - 223344
27 | 1-41010-1350 ESEE)AT'NG PLATE (DUMP LEVER | 4 [ 553101 - 223344
28 | 1-41010-1490 OPERATING PLATE (DUMP LEVER) | 1 | 223101 - 223344
29 | 1-46010-2550 NAME PLATE (H-L SPEED SWITCH) | 1 | 223101 - 223344
30 | 1-46010-2540 NAME PLATE (THROTTLE) 1 | 223101 - 223344
_ OPERATING PLATE (ENGINE SPEED
31 | 1-46010-2530 SENTROL SAD) 1 | 203101 - 223344
~ OPERATING PLATE (PARKING
32 | 1-41010-1470 BRAKD) 1| 223101 - 223344
33 | 1-41010-1210 TAG (DO NOT OPERATE) 1 | 223101 - 223344

1-179



FIG.811A MARKS AND PLATES (ENGLISH) (SERIAL NO.223345-223517)

5
6
T 1
View T
(b
YD ey
 — -u}
=\
T [@= 7 o
29
28ﬁ éDY
U
View U
31 32 33 34 30 11 35
| [—JQ/
:l(iewtﬁ( 5Iew1§ PV93212

1-180



FIG811A

INDEX|  PART NO. DESCRIPTION QTY SERIAL NO.
1| 1-41010-1280 DANGER PLATE (DIESEL FUEL) 1 | 223345 - 223517
2 | 1-12020-1310 CAUTION PLATE (FUEL) 1 | 223345 - 223517
3 | 1-41010-1250 CAUTION PLATE (HYDRAULIC OI) | 1 | 223345 - 223517
4 | 1-41010-1220 WARNING PLATE (MUFFLER) 1 | 223345 - 223517
5 | 1-41010-1260 WARNING PLATE (FAN AND PULLEY) | 1 | 223345 - 223517
6 | 1-41010-1300 WARNING PLATE (RADIATOR) 1 | 223345 - 223517
7 | 0-7110-00000 MARK PLATE (MOROOKA) 2 | 223345 - 223517
8 | 1-41010-1240 DANGER PLATE (RUBBER CRAWLER)| 1 | 223345 - 223517
9 | o-7120-02202 MARK PLATE (MST-2200VD) 2 | 223345 - 223517
i} WARNING PLATE (TRACK _

10 | 1-41010-1270 A LSTMENT VALY 2 | 223345 - 223517
11 | 0-7131-15000 MARK PLATE (15000kg) 1 | 223345 - 223517
i} OPERATING PLATE (ENGINE _

12 | 1-46010-2520 STARTING) 1| 222345 - 223517
T CAUTION PLATE (ENGINE STARTING i
13 | 1-46010-3030 OPERATION (1) 1| 222345 - 203517
_ CAUTION PLATE (ENGINE STARTING )

14 | 1-46010-3040 PERATION 22 1 | 222345 - 223517
15 | 1-41010-1310 WARNING PLATE (SEAT BELT) 1 | 223345 - 223517
16 | 1-41010-1230 CAUTION PLATE (WARM-UP) 1 | 223345 - 223517
_ CAUTION PLATE (PERIODICAL )

17 | 1-12020-1210 P ACEENT PATSS 1 | 222345 - 223517
~ WARNING PLATE (SLOPE i}

18 | 1-41010-1290 TRAVELING) 1 | 223345 - 223517
~ WARNING PLATE (STARTING AND }

19 | 1-41010-1320 N AVELRG) 1| 223345 - 223517
_ WARNING PLATE (OPERATING AND )

20 | 1-41010-1330 AN TENANCE) 1 | 223345 - 223517
21 | 1-54010-2510 NAME PLATE (HIGH-SPEED) 1 | 223345 - 223517
22 | 1-54010-2520 NAME PLATE (PARKING) 1 | 222345 - 223517
23 | 1-54010-2530 NAME PLATE (WARNING) 1 | 222345 - 223517
24 | 1-54010-2580 NAME PLATE (DIAGONOSTIC) 1 | 223345 - 223517
25 | 1-54010-2550 NAME PLATE (HST OIL PRESSURE) | 1 | 223345 - 223517
26 | 1-54010-2560 NAME PLATE (ENGINE OIL) 1 | 223345 - 223517
27 | 1-54010-2570 NAME PLATE (HST OIL TEMP) 1 | 223345 - 223517
28 | 0-7010-12200 NAME PLATE (SERIAL NO.) 1 | 223345 - 223517
29 | 1-41010-1350 oo TING PLATE (DUMPLEVER | 4 | 523345 - 203517
30 | 1-41010-1490 OPERATING PLATE (DUMP LEVER) | 1 | 223345 - 223517
31 | 1-46010-2550 NAME PLATE (H-L SPEED SWITCH) | 1 | 223345 - 223517
32 | 1-46010-2540 NAME PLATE (THROTTLE) 1 | 223345 - 223517
33 | 1-46010-2530 OPERATING PLATE (ENGINE SPEED | | | 55345 _ 553517

CONTROL DIAL)

1-181



FIG.811A MARKS AND PLATES (ENGLISH) (SERIAL NO.223345-223517)

5
6
T 1
View T
(b
YD ey
 — -u}
=)
T [@= 7 o
29
28ﬁ éDY
U 1
View U
31 32 33 34 30 11 35
| [—JQ/
:l(iewtﬁ( €|ew1§ PV93212

1-180



FIGS811A

NDEX|  PART NO. DESCRIPTION aTY| SERIAL NO.
34 | 1-41010-1470 OPERATING PLATE (PARKING 1| 223345 - 223517
BRAKE)
35 | 1-41010-1210 TAG (DO NOT OPERATE) 1 | 223345 - 223517

1-182



FIG.811B MARKS AND PLATES (ENGLISH) (SERIAL NO.223518-)

2
\
R

=]

14 1516

U
View U

32 33 34 35

Y Z ®
View Y View Z PV93212

1-183



FIG.811B

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-41010-1280 DANGER PLATE (DIESEL FUEL) 1 223518 ~
2 1-12020-1310 CAUTION PLATE (FUEL) 1 223518 ~
3 1-41010-1250 CAUTION PLATE (HYDRAULIC OIL) 1 223518 ~
4 1-41010-1220 WARNING PLATE (MUFFLER) 1 223518 ~
5 1-41010-1260 WARNING PLATE (FAN AND PULLEY) | 1 223518 ~
6 1-41010-1300 WARNING PLATE (RADIATOR) 1 223518 ~
7 1-46010-3740 CAUTION PLATE (COVER) 1 223518 ~
8 0-7110-00000 MARK PLATE (MOROOKA) 2 223518 ~
9 1-41010-1240 DANGER PLATE (RUBBER CRAWLER)| 1 223518 ~

10 0-7120-02202 MARK PLATE (MST-2200VD) 2 223518 ~
WARNING PLATE (TRACK
11 1-41010-1270 ADJUSTMENT VALVE) 2 223518
12 0-7131-15000 MARK PLATE (15000kg) 1 223518 ~
_ OPERATING PLATE (ENGINE -~
13 1-46010-2520 STARTING) 1 223518
_ CAUTION PLATE (ENGINE STARTING ~
14 1-46010-3030 OPERATION (1)) 1 223518
_ CAUTION PLATE (ENGINE STARTING
15 1-46010-3040 OPERATION (2)) 1 223518 ~
16 1-41010-1310 WARNING PLATE (SEAT BELT) 1 223518 ~
17 1-41010-1230 CAUTION PLATE (WARM-UP) 1 223518 ~
18 _ CAUTION PLATE (PERIODICAL -~
1-12020-1210 REPLACEMENT PARTS) 1 223518
WARNING PLATE (SLOPE
1-41010-1290 ~
19 TRAVELING) 1 223518
_ WARNING PLATE (STARTING AND
20 1-41010-1320 TRAVELING) 1 223518 ~
_ WARNING PLATE (OPERATING AND ~
21 1-41010-1330 MAINTENANCE) 1 223518
22 1-54010-2510 NAME PLATE (HIGH-SPEED) 1 223518 ~
23 1-54010-2520 NAME PLATE (PARKING) 1 223518 ~
24 1-54010-2530 NAME PLATE (WARNING) 1 223518 ~
25 1-54010-2580 NAME PLATE (DIAGONOSTIC) 1 223518 ~
26 1-54010-2550 NAME PLATE (HST OIL PRESSURE) 1 223518 ~
27 1-54010-2560 NAME PLATE (ENGINE OIL) 1 223518 ~
28 1-54010-2570 NAME PLATE (HST OIL TEMP) 1 223518 ~
29 0-7010-12200 NAME PLATE (SERIAL NO.) 1 223518 ~
30 1-41010-1350 OPERATING PLATE (DUMP LEVER 1 223518 ~
LOCK)
3 1-41010-1490 OPERATING PLATE (DUMP LEVER) 1 223518 ~
32 1-46010-2550 NAME PLATE (H-L SPEED SWITCH) 1 223518 ~

1-184



FIG.811B MARKS AND PLATES (ENGLISH) (SERIAL NO.223518-)

2
\
"

=]

14 1516

U
View U

32 33 34 35

Y Z ®
View Y View Z PV93212

1-183



FIG811B

INDEX|  PART NO. DESCRIPTION QTY| SERIAL NoO.
33 | 1-46010-2540 | NAME PLATE (THROTTLE) 1 223518 ~
_ OPERATING PLATE (ENGINE SPEED
a4 | t-eot0-2530 | OEERETNGELS 1 223518
35 | 1-41010-1470 | OPERATING PLATE (PARKING 1 223518 ~
36 | 1-41010-1210 | TAG (DO NOT OPERATE) 1 223518 ~

1-185



FIG.901 TOOLS

@

PV92346

1-187



FIG.901

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-9105-05500 WRENCH (55) 1 223101 ~
2 0-9100-00000 WRENCH SET 1 223101 ~

0-9100-00709 *WRENCH (7X9) 1 223101 ~
0-9100-00810 *WRENCH (8X10) 1 223101 ~
0-9100-01113 *WRENCH (11X13) 1 223101 ~
0-9100-01214 *WRENCH (12X14) 1 223101 ~
0-9100-01719 ~WRENCH (17X19) 1 223101 ~
0-9100-02224 ~WRENCH (22X24) 1 223101 ~
3 0-9210-00150 SCREW DRIVER (+) 1 223101 ~
4 0-9200-00200 SCREW DRIVER (-) 1 223101 ~

1-188



mEIER 51X
NUMERICAL INDEX

9-1



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1000-00430 711 17 0-1000-01025 203 17
0-1000-00516 203 21 0-1000-01025 203 43
0-1000-00516 204 21 0-1000-01025 204 17
0-1000-00516 205 04 0-1000-01025 204 43
0-1000-00516 205 08 0-1000-01025 211 09
0-1000-00610 121 13 0-1000-01025 255 11
0-1000-00610 203 29 0-1000-01025 311 10
0-1000-00610 204 29 0-1000-01025 421 02
0-1000-00610 205 12 0-1000-01025 551 17
0-1000-00610 421 26 0-1000-01030 115 20
0-1000-00612 203 33 0-1000-01030 401 02
0-1000-00612 204 33 0-1000-01030 555 11
0-1000-00612 205 16 0-1000-01035 101 31
0-1000-00616 202 20 0-1000-01035 101 37
0-1000-00616 203 25 0-1000-01035 255 07
0-1000-00616 203 36 0-1000-01220 201 20
0-1000-00616 204 25 0-1000-01220 201 26
0-1000-00616 204 36 0-1000-01225 203 12
0-1000-00616 205 19 0-1000-01225 204 12
0-1000-00630 421 20 0-1000-01230 201 16
0-1000-00816 211 14 0-1000-01230 203 02
0-1000-00816 211 22 0-1000-01230 204 02
0-1000-00816 311 12 0-1000-01235 115 14
0-1000-00816 421 31 0-1000-01235 203 06
0-1000-00816 504 02 0-1000-01235 204 06
0-1000-00816 551 05 0-1000-01245 501 17
0-1000-00820 111 11 0-1000-31025 202 12
0-1000-00825 116 13 0-1000-31040 116 09
0-1000-00830 116 12 0-1000-31225 301 19
0-1000-01016 111 14 0-1000-31225 311 14
0-1000-01016 111 22 0-1000-31225 601 25
0-1000-01016 211 18 0-1000-31225 611 15
0-1000-01016 255 19 0-1000-31230 202 14
0-1000-01016 561 04 0-1000-31235 101 06
0-1000-01016 561 07 0-1000-31235 101 20
0-1000-01016 562 04 0-1000-31235 105 21
0-1000-01016 562 07 0-1000-31240 105 10
0-1000-01016 561A 4 0-1000-31420 101 28
0-1000-01016 561A 7 0-1000-31640 101 03
0-1000-01020 121 16 0-1000-31660 101 14
0-1000-01020 201 07 0-1000-31825 401 18
0-1000-01020 201 12 0-1000-32055 105 23
0-1000-01020 202 08 0-1000-32060 301 03
0-1000-01020 203 47 0-1000-32060 301 07
0-1000-01020 204 47 0-1001-31200 601 13
0-1000-01020 205 26 0-1001-31200 611 08
0-1000-01020 401 22 0-1020-31025 501 15
0-1000-01025 201 03 0-1020-31240 501 09
0-1000-01025 202 03 0-1021-31620 105 06
0-1000-01025 202 17 0-1050-00816 201 24

9-2



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1050-00820 715 16 0-1100-01025 203 44
0-1100-00410 121 10 0-1100-01025 203 48
0-1100-00513 203 23 0-1100-01025 204 18
0-1100-00513 204 23 0-1100-01025 204 44
0-1100-00513 205 06 0-1100-01025 204 48
0-1100-00513 205 10 0-1100-01025 205 21
0-1100-00615 101 43 0-1100-01025 211 10
0-1100-00615 121 14 0-1100-01025 211 19
0-1100-00615 121 29 0-1100-01025 255 09
0-1100-00615 202 21 0-1100-01025 255 13
0-1100-00615 203 217 0-1100-01025 255 20
0-1100-00615 203 30 0-1100-01025 256 11
0-1100-00615 203 34 0-1100-01025 311 11
0-1100-00615 203 38 0-1100-01025 401 03
0-1100-00615 204 21 0-1100-01025 401 16
0-1100-00615 204 30 0-1100-01025 401 23
0-1100-00615 204 34 0-1100-01025 421 03
0-1100-00615 204 38 0-1100-01025 502 11
0-1100-00615 205 13 0-1100-01025 505 30
0-1100-00615 205 17 0-1100-01025 506 33
0-1100-00615 205 21 0-1100-01025 551 18
0-1100-00615 421 22 0-1100-01025 555 12
0-1100-00615 421 217 0-1100-01025 561 05
0-1100-00615 711 29 0-1100-01025 561 10
0-1100-00820 111 12 0-1100-01025 562 05
0-1100-00820 116 16 0-1100-01025 562 10
0-1100-00820 203 41 0-1100-01025 711 04
0-1100-00820 204 41 0-1100-01025 505A 29
0-1100-00820 205 24 0-1100-01025 561A 5
0-1100-00820 211 15 0-1100-01025 561A 10
0-1100-00820 211 23 0-1100-01230 105 19
0-1100-00820 311 13 0-1100-01230 105 22
0-1100-00820 421 32 0-1100-01230 115 17
0-1100-00820 504 03 0-1100-01230 201 17
0-1100-00820 551 06 0-1100-01230 201 21
0-1100-01020 111 16 0-1100-01230 201 217
0-1100-01025 101 34 0-1100-01230 203 03
0-1100-01025 101 40 0-1100-01230 203 08
0-1100-01025 111 15 0-1100-01230 203 13
0-1100-01025 111 23 0-1100-01230 204 03
0-1100-01025 115 19 0-1100-01230 204 08
0-1100-01025 115 23 0-1100-01230 204 13
0-1100-01025 121 17 0-1100-01230 301 20
0-1100-01025 201 04 0-1100-01230 311 15
0-1100-01025 201 08 0-1100-01230 501 18
0-1100-01025 201 13 0-1100-01230 503 13
0-1100-01025 202 04 0-1100-01230 601 15
0-1100-01025 202 09 0-1100-01230 601 26
0-1100-01025 202 18 0-1100-01230 611 10
0-1100-01025 203 18 0-1100-01230 611 16

9-3



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1100-02051 105 24 0-1120-01020 561 08
0-1100-02051 301 04 0-1120-01020 562 06
0-1100-03690 301 22 0-1120-01020 562 08
0-1100-03690 321 14 0-1120-01020 711 05
0-1100-31025 202 13 0-1120-01020 715 10
0-1100-31230 101 08 0-1120-01020 715 12
0-1100-31230 101 22 0-1120-01020 505A 30
0-1100-31230 105 11 0-1120-01020 561A 6
0-1100-31230 202 15 0-1120-01020 561A 8
0-1100-31435 101 29 0-1120-01223 201 18
0-1100-31640 101 04 0-1120-01223 201 22
0-1100-31640 101 11 0-1120-01223 201 28
0-1100-31640 101 18 0-1120-01223 203 04
0-1100-31640 101 25 0-1120-01223 203 09
0-1120-00616 121 15 0-1120-01223 203 14
0-1120-00616 202 22 0-1120-01223 204 04
0-1120-00616 401 08 0-1120-01223 204 09
0-1120-00616 421 23 0-1120-01223 204 14
0-1120-00616 421 28 0-1120-01223 501 19
0-1120-00816 111 13 0-1120-01225 115 10
0-1120-00816 116 14 0-1120-01225 115 15
0-1120-00816 203 42 0-1120-01632 105 07
0-1120-00816 204 42 0-1120-02032 202 26
0-1120-00816 205 25 0-1120-31225 105 12
0-1120-00816 211 16 0-1120-31832 401 19
0-1120-00816 211 24 0-1130-00408 121 11
0-1120-01016 211 20 0-1130-00408 711 19
0-1120-01020 101 32 0-1140-31232 101 09
0-1120-01020 101 38 0-1140-31232 101 23
0-1120-01020 111 24 0-1140-31445 101 30
0-1120-01020 115 21 0-1140-31645 101 12
0-1120-01020 121 18 0-1140-31645 101 15
0-1120-01020 201 05 0-1140-31645 101 26
0-1120-01020 201 09 0-1160-01032 255 10
0-1120-01020 201 14 0-1160-01032 255 14
0-1120-01020 202 05 0-1160-01032 715 13
0-1120-01020 202 10 0-1200-00403 711 18
0-1120-01020 203 45 0-1200-00504 203 22
0-1120-01020 203 49 0-1200-00504 204 22
0-1120-01020 204 45 0-1200-00504 205 05
0-1120-01020 204 49 0-1200-00504 205 09
0-1120-01020 205 28 0-1200-00605 101 42
0-1120-01020 256 12 0-1200-00605 121 28
0-1120-01020 401 04 0-1200-00605 203 26
0-1120-01020 502 12 0-1200-00605 203 37
0-1120-01020 505 31 0-1200-00605 204 26
0-1120-01020 506 34 0-1200-00605 204 37
0-1120-01020 551 19 0-1200-00605 205 20
0-1120-01020 555 13 0-1200-00605 421 16
0-1120-01020 561 06 0-1200-00605 421 21

94



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1200-00605 711 28 0-1500-01008 255 12
0-1200-00806 116 15 0-1520-30845 503 07
0-1200-00806 203 40 0-1520-30845 503 10
0-1200-00806 204 40 0-2000-03135 311 09
0-1200-00806 205 23 0-2000-03135 501 14
0-1200-00806 711 15 0-2000-03150 321 09
0-1200-01008 101 33 0-2000-03150 501 08
0-1200-01008 101 39 0-2000-03150 555 06
0-1200-01008 115 18 0-2000-03170 301 13
0-1200-01008 115 22 0-2010-02411 504 14
0-1200-01008 256 10 0-2010-02411 504 15
0-1200-01008 401 15 0-2010-02414 555 04
0-1200-01008 502 10 0-2010-02414 555 09
0-1200-01008 505 29 0-2010-02418 121 07
0-1200-01008 506 32 0-2010-02418 555 03
0-1200-01008 551 20 0-2010-03524 501 11
0-1200-01008 561 09 0-2030-03538 503 05
0-1200-01008 562 09 0-2030-03538 503 08
0-1200-01008 711 03 0-2031-03511 555 10
0-1200-01008 505A 28 0-2040-02012 504 17
0-1200-01008 561A 9 0-2040-02217 121 23
0-1200-01210 115 11 0-2040-02217 121 25
0-1200-01210 115 16 0-2040-02520 505 02
0-1200-01210 203 07 0-2040-02520 505 06
0-1200-01210 204 07 0-2040-02520 506 02
0-1200-01210 503 12 0-2040-02520 506 06
0-1200-31008 116 10 0-2040-02520 507 02
0-1200-31210 101 07 0-2040-02520 507 05
0-1200-31210 101 21 0-2040-02520 505A 02
0-1200-31210 601 14 0-2040-02520 505A 06
0-1200-31210 611 09 0-2040-02520 507A 02
0-1200-31613 101 10 0-2040-02520 507A 05
0-1200-31613 101 17 0-2040-03024 502 17
0-1200-31613 101 24 0-2040-03024 505 14
0-1210-33629 301 21 0-2040-03024 505 21
0-1210-33629 321 13 0-2040-03024 505 24
0-1220-00805 421 18 0-2040-03024 506 14
0-1220-01006 715 11 0-2040-03024 506 23
0-1260-00606 711 22 0-2040-03024 506 28
0-1260-00808 101 36 0-2040-03024 505A 14
0-1260-00808 711 14 0-2040-03024 505A 23
0-1260-01010 715 06 0-2040-03027 501 12
0-1300-00410 121 09 0-2040-03027 501 22
0-1300-00520 401 10 0-2040-03030 502 02
0-1300-00620 711 21 0-2051-01826 105 09
0-1301-00600 401 07 0-2101-01490 501 01
0-1311-01020 202 29 0-2150-01045 121 04
0-1350-00630 311 07 0-2210-00470 501 21
0-1500-00730 105 18 0-2210-00480 501 20
0-1500-01008 255 08 0-2210-00480 501 24

9-5



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-2210-00650 501 10 0-2800-00202 256 14
0-2220-00635 506 01 0-2800-00202 257 13
0-2220-00635 505A 01 0-2800-00202 503 15
0-2220-00648 507 07 0-2800-00202 711 33
0-2220-00648 507A 07 0-2800-00383 121 30
0-2220-00670 502 13 0-2800—00383 256 14
0-2220-00680 502 14 0-2800-00383 257 13
0-2221-00610 502 01 0-2800-00383 503 15
0-2221-00624 507 09 0-2800-00383 711 33
0-2221-01015 507A 12 0-2830-01520 711 32
0-2230-00250 504 05 0-2830-02420 711 32
0-2230-00250 504 08 0-2830-02920 711 32
0-2230-00274 504 06 0-2840-02013 503 14
0-2230-00635 505 01 0-2840-02020 503 14
0-2230-00690 505 12 0-2850-01800 256 13
0-2230-00690 506 13 0-2850-01800 257 12
0-2230-00690 505A 13 0-2850-02400 256 13
0-2230-00695 505 13 0-2850-02400 257 12
0-2230-00695 506 14 0-2850—-02900 256 13
0-2230-00695 505A 14 0-2850—-02900 257 12
0-2230-01080 505 09 0-3220-00532 202 217
0-2230-01080 506 09 0-3230-00640 601 09
0-2230-01080 505A 09 0-3300-02012 421 05
0-2231-00203 504 09 0-3300-02565 301 15
0-2231-00233 504 07 0-3310-02572 311 04
0-2231-00253 504 10 0-3400—-00000 301 16
0-2232-00326 121 19 0-3400—-00000 321 16
0-2232-01020 505 17 0-3400-00100 601 08
0-2232-01020 505 18 0-3400-00100 601 12
0-2232-01407 506 19 0-3400-00100 601 23
0-2232-01420 506 20 0-3400-00100 611 07
0-2232-01420 505A 20 0-3400-00100 611 13
0-2232-01430 505A 19 0-4000—-00300 551 16
0-2420-00665 507 01 0-4000-01000 551 15
0-2420-00665 507A 01 0-4100-00402 504 20
0-2431-00213 504 12 0-4100-01006 502 04
0-2431-00290 504 04 0-4100-01006 506 26
0-2433-00205 504 11 0-4100-01006 507 13
0-2610-01267 503 06 0-4100-01406 506 17
0-2610-01267 503 09 0-4100-01406 505A 17
0-2700-00012 121 05 0-4100-01410 505 217
0-2700-00060 501 03 0-4100-01410 506 12
0-2700-10112 111 21 0-4100-01410 505A 12
0-2700-10138 111 19 0-4121-01203 121 25
0-2720-01206 711 28 0-4121-01406 505 06
0-2720-01810 256 09 0-4121-01406 506 06
0-2720-02506 121 21 0-4121-01406 507 05
0-2720-02506 711 28 0-4121-01406 505A 06
0-2750—00000 711 31 0-4121-01406 507A 05
0-2800-00202 121 30 0-4124-01710 505 21

9-6



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-4124-01712 506 23 0-4301-00606 502 06
0-4124-01712 505A 23 0-4301-00606 507 12
0-4130-00606 505 23 0-4301-01010 507A 16
0-4130-00606 506 21 0-4310-00606 506 16
0-4200-00606 507 10 0-4310-00606 505A 16
0-4200-01000 505 26 0-4310-01006 505 15
0-4200-01010 507A 13 0-4310-01010 505 11
0-4200-01400 506 30 0-4310-01010 506 11
0-4200-01400 505A 26 0-4310-01010 505A 11
0-4210-00202 504 13 0-4310-01010 507A 14
0-4210-00303 121 24 0-4320-00202 504 15
0-4210-00404 501 25 0-4320-00606 501 11
0-4210-00606 502 15 0-4321-00902 504 17
0-4210-01006 505 03 0-4321-01406 505 02
0-4210-01006 506 03 0-4321-01406 506 02
0-4210-01006 505A 03 0-4321-01406 507 02
0-4210-01010 505 10 0-4321-01406 505A 02
0-4210-01010 505 19 0-4321-01406 507A 02
0-4210-01010 506 10 0-4321-01706 502 17
0-4210-01010 505A 10 0-4321-01706 505 14
0-4210-01414 506 21 0-4321-01706 506 15
0-4210-01414 505A 21 0-4321-01706 505A 15
0-4211-00202 504 14 0-4326-01904 501 22
0-4212-00606 505 05 0-4326-01906 501 12
0-4212-00606 506 05 0-4326-02106 502 02
0-4212-00606 507 06 0-4360-01006 505 22
0-4212-00606 505A 05 0-4360-01010 505 08
0-4212-00606 507A 06 0-4360-01010 505 25
0-4212-01006 507A 11 0-4360-01010 506 08
0-4212-01010 505 07 0-4360-01010 505A 08
0-4212-01010 506 07 0-4360-01410 506 25
0-4212-01010 505A 07 0-4360-01414 501 04
0-4213-01203 121 23 0-4360-01414 506 29
0-4213-01706 505 24 0-4360-01414 505A 25
0-4213-01706 506 28 0-4380-01414 501 06
0-4220-01414 501 02 0-4400-00606 507 04
0-4300-00202 504 18 0-4400-00606 507A 04
0-4300-00203 121 22 0-4400-01006 505 04
0-4300-00606 502 03 0-4400-01006 506 04
0-4300-00606 502 16 0-4400-01006 505A 04
0-4300-00606 507 03 0-4400-01010 507A 10
0-4300-00606 507 08 0-4410-00202 504 16
0-4300-00606 507A 03 0-4411-00202 504 19
0-4300-00606 507A 08 0-4412-00404 501 23
0-4300-01006 507A 09 0-4450-01010 505 16
0-4300-01010 505 20 0-4450-01414 506 18
0-4300-01214 506 22 0-4450-01414 505A 18
0-4300-01214 505A 22 0-4470-00602 502 07
0-4300-01414 506 24 0-5000-01700 715 01
0-4300-01414 505A 24 0-5010-00000 715 02

9-7



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-5011-00000 715 03 1-11710-1150 601 06
0-5120-02400 711 12 1-12020-1010 801 34
0-5160-02400 701 08 1-12020-1020 801 04
0-5160-02400 701 09 1-12020-1030 801 03
0-5160-02400 701 11 1-12020-1040 801 16
0-5160-02400 701 12 1-12020-1050 801 17
0-5160-02400 701 13 1-12020-1060 801 14
0-5161-02400 701 07 1-12020-1070 801 15
0-5164-02400 701 10 1-12020-1081 801 13
0-5600-02401 711 13 1-12020-1090 801 01
0-6000-06207 311 03 1-12020-1120 801 06
0-6002-33011 321 05 1-12020-1130 801 05
0-6003-00214 301 11 1-12020-1140 801 10
0-7010-02200 801 21 1-12020-1150 801 08
0-7010-12200 811 26 1-12020-1160 801 28
0-7110-00000 801 07 1-12020-1180 801 18
0-7110-00000 811 07 1-12020-1190 801 02
0-7120-02202 801 09 1-12020-1210 811 18
0-7120-02202 811 09 1-12020-1310 811 02
0-7131-00000 801 11 1-12210-1420 715 05
0-7131-10000 811 11 1-12210-1430 711 02
0-9100-00000 901 02 1-12210-1440 715 04
0-9100-00709 901 02 1-12210-1600 711 25
0-9100-00810 901 02 1-13670-1410 501 13
0-9100-01113 901 02 1-14340-1130 311 06
0-9100-01214 901 02 1-14670-1110 505 28
0-9100-01719 901 02 1-14670-1110 505A 217
0-9100-02224 901 02 1-14670-1110 506 31
0-9105-05500 901 01 1-17210-1310 715 07
0-9200-00200 901 04 1-17330-1210 301 23
0-9210-00150 901 03 1-17330-1221 301 24
1-11110-1110 115 13 1-17710-1410 601 17
1-11330-0020 311 05 1-17710-1420 601 19
1-11330-1230 301 25 1-17710-1430 601 20
1-11340-1140 311 08 1-17710-1460 601 18
1-11420-1170 421 17 1-17710-1480 601 18
1-11510-1210 202 19 1-17710-1490 601 17
1-11650-1160 555 02 1-18320-1111 301 09
1-11650-1170 555 08 1-18320-1121 301 10
1-11660-0020 551 12 1-18330-0012 301 08
1-11660-1120 551 03 1-18330-0020 321 07
1-11660-1130 551 04 1-18330-1151 301 14
1-11660-1140 551 07 1-18330-1170 301 16A
1-11660-1150 551 08 1-18340-1120 311 02
1-11660-1160 551 11 1-18350-1110 321 03
1-11660-1170 551 10 1-18350-1141 321 12
1-11660-1180 551 12 1-18350-1213 321 01
1-11660-1190 551 13 1-18350-1230 321 02
1-11660-1210 551 14 1-18520-1290 205 32
1-11660-1220 551 09 1-18640-0011 601 21

9-8



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-18640-0011 611 11 1-29520-1521 203 24
1-18670-1381 503 11 1-29520-1521 204 24
1-18710-1233 601 03 1-31150-1150 121 06
1-18710-1233 611 03 1-31620-1590 421 25
1-18710-1243 601 04 1-31620-1610 421 19
1-18710-1243 611 04 1-32210-1180 121 08
1-18710-1312 601 11 1-32210-1180 711 26
1-18710-1312 611 06 1-32210-1560 711 16
1-19330-0020 301 12 1-32510-1310 202 28
1-19350-1180 321 15 1-32520-1181 201 06
1-19620-0011 501 16 1-32710-1250 601 02
1-19650-0010 502 05 1-32710-1250 611 02
1-19650-0010 555 01 1-32710-1621 202 23
1-19650-1120 555 05 1-32710-1630 202 25
1-19650-1140 555 07 1-32710-1650 202 24
1-19650-2110 555 01 1-32910-1330 257 06
1-19660-1231 551 02 1-32910-1410 257 08
1-19670-1310 501 05 1-32910-1420 257 07
1-21210-1210 711 06 1-33130-1180 116 11
1-21210-1220 711 09 1-39110-1210 101 05
1-21210-1230 711 07 1-39110-1210 101 19
1-21210-1230 711 10 1-39160-1110 105 13
1-21210-1240 711 08 1-39160-1120 105 14
1-21210-1240 711 11 1-39160-1160 105 17
1-21670-1210 507 11 1-39610-1110 105 02
1-23340-1111 311 01 1-39610-1120 105 03
1-23710-1160 601 07 1-39610-1130 105 04
1-24340-0011 311 01 1-39610-1310 105 08
1-25210-1490 711 07A 1-41010-1210 811 33
1-25210-1490 711 10A 1-41010-1220 811 04
1-27160-1131 105 15 1-41010-1230 811 17
1-27160-1141 105 16 1-41010-1240 811 08
1-28210-1520 711 20 1-41010-1250 811 03
1-28310-1110 301 01 1-41010-1260 811 05
1-28320-1121 301 05 1-41010-1270 811 10
1-28320-1130 301 06 1-41010-1280 811 01
1-28320-1140 301 08 1-41010-1290 811 13
1-28330-1160 301 18 1-41010-1300 811 06
1-28330-1240 301 17 1-41010-1310 811 16
1-28710-1111 611 01 1-41010-1320 811 15
1-28710-1210 601 01 1-41010-1330 811 14
1-28710-1220 601 05 1-41010-1350 811 27
1-28710-1400 601 16 1-41010-1430 801 29
1-28710-1500 601 16 1-41010-1440 801 33
1-29210-1150 703 01 1-41010-1470 811 32
1-29210-1170 701 04 1-41010-1490 811 28
1-29210-1310 713 18 1-41150-0010 121 01
1-29210-1420 715 14 1-41150-1110 121 01
1-29210-1550 711 24 1-41160-1151 105 20
1-29520-1520 205 07 1-41210-1510 715 15

9-9



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-41420-1140 401 01 1-41620-1410 501 07
1-41420-1180 401 11 1-41660-1100 551 01
1-41420-1190 401 12 1-41660-1110 551 01
1-41420-1240 401 05 1-41710-1320 601 22
1-41420-1250 401 06 1-41710-1320 611 12
1-41420-1260 401 13 1-41710-1340 601 24
1-41420-1280 401 14 1-41710-1340 611 14
1-41520-1310 205 01 1-41710-1360 601 10
1-41520-1330 205 02 1-41710-1360 611 05
1-41520-1340 205 14 1-43630-0012 301 02
1-41520-1350 203 35 1-46010-2120 801 26
1-41520-1350 204 35 1-46010-2420 801 12
1-41520-1350 205 18 1-46010-2430 801 32
1-41520-1360 203 32 1-46010-2440 801 31
1-41520-1360 204 32 1-46010-2450 801 30
1-41520-1360 205 15 1-46010-2520 811 12
1-41520-1370 203 39 1-46010-2530 811 31
1-41520-1370 204 39 1-46010-2540 811 30
1-41520-1370 205 22 1-46010-2550 811 29
1-41520-1380 203 28 1-46100-0300 101 01
1-41520-1380 204 28 1-46110-2210 101 13
1-41520-1380 205 11 1-46110-2320 101 41
1-41520-1410 205 01 1-46110-3110 101 02
1-41520-1430 201 02 1-46110-3230 101 16
1-41520-1510 203 05 1-46110-3310 101 217
1-41520-1510 204 05 1-46110-3330 101 35
1-41520-1520 201 23 1-46120-0020 111 01
1-41520-1540 201 15 1-46120-2110 111 01
1-41520-1570 201 10 1-46120-2120 111 02
1-41520-1580 201 11 1-46120-2130 111 03
1-41520-1670 203 31 1-46120-2140 111 04
1-41520-1670 204 31 1-46120-2150 111 09
1-41520-1680 202 01 1-46120-2200 111 05
1-41520-1710 202 06 1-46120-2210 111 05
1-41520-1720 202 06 1-46120-2220 111 06
1-41520-1730 202 07 1-46120-2230 111 07
1-41520-1740 202 07 1-46120-2240 111 08
1-41520-1770 401 21 1-46120-2310 111 17
1-41520-1820 202 02 1-46120-2320 111 18
1-41520-1850 205 30 1-46120-2510 111 10
1-41520-1860 203 20 1-46130-2120 116 02
1-41520-1860 204 20 1-46130-3160 115 07
1-41520-1860 205 03 1-46130-3510 115 01
1-41520-2040 202 11 1-46130-3520 115 02
1-41610-0011 105 01 1-46130-3530 115 03
1-41610-0021 105 05 1-46130-3550 115 04
1-41620-1010 421 01 1-46130-3570 115 05
1-41620-1020 421 04 1-46130-3580 115 06
1-41620-1030 421 24 1-46130-3610 115 08
1-41620-1040 421 15 1-46130-3620 115 09




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-46130-3650 115 12 1-46520-2830 201 19
1-46140-0210 561 01 1-46520-3410 204 01
1-46140-0210 562 01 1-46520-3420 203 01
1-46140-2210 561 02 1-46620-0010 504 01
1-46140-2210 562 02 1-46620-0030 502 08
1-46140-2220 561 03 1-46620-3050 421 14
1-46140-2220 562 03 1-46640-0010 601 21
1-46150-2220 121 20 1-46640-0010 611 11
1-46150-2310 121 26 1-46670-2110 503 01
1-46150-3230 121 21 1-46670-2120 503 02
1-46210-1000 711 06 1-46670-2130 503 03
1-46210-1100 711 09 1-46670-2140 503 04
1-46210-1250 711 07 1-46670-2310 502 09
1-46210-1250 711 10 1-46910-2350 257 11
1-46210-1260 711 08 1-46910-2370 257 10
1-46210-1260 711 11 1-46910-3310 257 01
1-46210-1340 715 08 1-46910-3320 257 02
1-46210-1350 715 09 1-46920-3210 256 01
1-46210-1420 711 23 1-46920-3220 256 02
1-46210-2210 703 02 1-46920-3230 256 03
1-46210-2220 703 02 1-46920-3410 255 02
1-46210-2410 703 04 1-46920-3420 255 05
1-46210-3310 711 01 1-46920-3430 255 06
1-46210-4250 711 08A 1-48150-1130 121 12
1-46210-4250 711 1A 1-48420-1141 401 20
1-46340-1120 321 04 1-48420-1210 401 09
1-46340-1130 321 08 1-48520-1420 202 16
1-46340-1140 321 06 1-561150-1130 121 02
1-46350-0010 321 03 1-561150-1140 121 03
1-46350-1010 321 10 1-51150-1180 121 03
1-46350-1020 321 11 1-54010-2410 801 19
1-46420-2270 401 17 1-54010-2420 801 20
1-46510-3110 201 01 1-54010-2430 801 21
1-46520-2160 203 46 1-54010-2440 801 22
1-46520-2160 204 46 1-54010-2450 801 23
1-46520-2210 201 25 1-54010-2460 801 24
1-46520-2440 203 16 1-54010-2470 801 25
1-46520-2440 204 16 1-54010-2510 811 19
1-46520-2450 203 15 1-54010-2520 811 20
1-46520-2450 204 15 1-54010-2530 811 21
1-46520-2460 203 19 1-54010-2540 811 22
1-46520-2460 204 19 1-54010-2550 811 23
1-46520-2470 203 15 1-54010-2560 811 24
1-46520-2470 204 15 1-54010-2570 811 25
1-46520-2480 203 11 1-54120-1330 111 20
1-46520-2480 204 11 1-54140-0110 561A 1
1-46520-2490 203 10 1-54140-1210 561A 2
1-46520-2490 204 10 1-54140-1220 561A 3
1-46520-2510 205 29 1-54210-2230 703 03
1-46520-2520 205 31 1-54210-2311 701 01




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-54210-2320 701 02 G099-0139 2217 01
1-54210-2330 701 05 G099-0823 223 24
1-54210-2340 701 06 G099-0823 228 26
1-54210-2910 713 19 G099-2374 251 08
1-54410-1510 421 29 (G099-3506 233 04
1-54410-1590 421 30 G099-3629 232 06
1-54530-2210 211 13 C111-4799 244 15
1-54530-2220 211 17 C111-4836 251 09
1-54530-2230 211 21 C113-8490 713 17
1-54530-2910 211 25 C113-8491 713 17
1-54530-2920 211 26 C113-8493 713 17
1-54530-2930 211 21 C117-6306 228 01
1-54530-2940 211 28 C119-5026 238 07
1-54530-2950 211 29 G120-9027 244 19
1-54710-1440 601 16 C121-1241 701 14
1-54920-1510 254 02 G121-7098 255 16
1-54920-3910 254 16 C121-7136 252 34
8-12130-1110 116 01 C121-7138 252 35
8-12130-1130 116 03 C122-9605 257 04
8-12130-1140 116 08 C122-9617 241 14
8-12130-1150 116 04 (G124-3953 235 04
8-12130-1160 116 07 G124-4009 421 10
8-12130-1170 116 05 CG124-4010 421 06
8-12130-1180 116 06 CG127-0580 223 26
8-45670-1210 507A 15 C128-2135 222 41

C.213-0772 713 09 C128-2135 242 01

C085-6444 2217 02 C128-2135 243 01

C085-6445 2217 03 C128-2136 222 42

(C085-6446 2217 04 (C133-8016 223 217

C085-6447 2217 05 (G135-8965 211 02

(C085-6448 2217 06 C135-8966 211 03

C085-6449 2217 07 G139-7100 221 06

(C085-6452 223 23 G139-7100 225 01

C087-4683 244 18 G139-7100 226 01

G094-2080 713 04 G139-7101 221 07

C095-0728 234 07 CG139-7101 228 01

C095-0736 238 03 C139-7119 231 01

C095-0742 226 08 C139-7126 223 54

C095-0742 253 07 C139-71127 223 55

C095-0755 223 34 C141-2759 713 17

C095-0827 226 20 C144-0195 237 08

C095-0827 228 04 C147-4921 246 07

C095-0827 229 13 (G149-5050 713 12

C095-0827 253 09 C151-6703 226 10

C096-2617 421 08 C151-6703 228 02

C096-2622 226 23 C151-6703 229 15

(C096-3884 226 15 C151-6704 226 09

C096-5969 251 07 C151-6704 228 03

C096-6166 234 13 C151-6704 229 05

C096-6166 701 14 C151-6777 221 12




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
C151-6777 225 02 C161-3668 235 05
C151-6785 228 05 C161-3669 235 06
C151-6790 232 01 G161-3670 235 07
C151-6792 226 02 C161-3671 235 08
C151-6792 2217 01 C161-3677 234 01
C151-6793 2217 01 G161-3683 231 04
C151-6813 228 06 G161-3684 228 22
C151-6813 229 06 C161-3685 223 02
C151-6815 228 07 C161-3695 2217 13
C151-6815 229 07 C161-3697 223 03
C151-6831 228 10 C161-3698 228 23
C151-6831 229 12 C161-3698 229 08
C151-6832 228 11 C161-3698 230 04
C151-6832 229 11 C161-3705 2217 09
C151-6841 227 11 C161-3717 211 04
C151-6844 228 12 G163-6704 713 06
C151-9461 226 03 C163-6795 234 06
C151-9497 226 05 C163-6795 237 03
C151-9557 228 13 G164-0514 226 26
C151-9576 228 28 C164-0515 226 18
C151-9576 229 02 C164-0516 227 12
C155-7042 234 04 C164-0517 227 17
C156-6469 232 02 C164-0518 227 14
C156-6471 226 11 C164-0519 226 26
C156-6472 228 14 G164-0523 223 04
C156-6472 229 10 C164-0527 223 05
C156-6472 230 02 G164-0528 223 50
C156-6473 231 02 G164-0528 224 01
C156-6474 2217 10 C164-0646 222 02
C156-6475 2217 08 G164-0648 228 24
(G156-6554 228 15 G164-0655 222 03
C156-6555 228 16 G164-0664 224 02
G156-6562 228 17 C164-0666 232 03
C156-6579 228 19 C164-8474 222 04
C156-6598 226 12 C167-3542 703 05
C156-6599 223 01 C167-3543 703 05
CG156-6600 226 26 C167-7018 223 07
C156-6601 228 20 CG167-7039 226 14
C156-6617 223 28 C167-7042 223 08
C156-6627 228 21 C170-9722 228 25
C156-6631 231 03 C170-9722 229 09
C156-6642 224 01 C170-9722 230 01
C156-6643 226 19 G170-9724 222 05
C156-6644 226 21 GC171-7325 242 02
C156-6645 226 04 C171-7325 244 01
G161-3639 226 24 GC171-7325 244 07
G161-3650 226 25 C171-7413 227 15
G161-3663 226 05 C171-7414 227 16
C161-3665 226 16 C171-7420 222 06
C161-3668 234 05 C171-7426 223 09




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
G171-7503 229 01 (C185-8286 244 02
C176-1902 255 15 (C185-8286 244 08
C176-1916 241 01 (C185-8286 244 16
C176-1931 237 04 (G185-8290 235 05
C176-1931 237 09 (G185-8300 252 01
C176-1937 224 06 (G185-8300 252 23
CG176-1938 224 07 (G185-8302 252 02
CG176-1939 223 51 G189-2678 222 10
CG176-1939 224 06 (G189-2690 226 17
C176-1941 224 03 G189-2702 231 06
G176-1942 223 11 C189-2704 223 14
G176-1951 2217 18 C189-2717 233 03
C176-1952 2217 19 G189-2768 225 01
C176-1953 2217 20 C189-2847 233 01
C176-1954 2217 21 (G189-2853 222 11
C176-1955 2217 22 (C189-2854 222 12
C176-1956 2217 23 (G189-2855 222 43
G176-1957 2217 24 (G189-2864 223 15
C176-1958 221 08 (G189-3396 223 16
C176-1958 231 01 (G193-3451 703 07
G176-1972 222 07 C196-1666 252 24
C176-1986 223 30 (G198-3899 249 01
C176-1996 253 08 (G198-3899 249 08
(G178-5422 241 02 C1R-5998 223 49
C178-5423 241 03 G201-4391 226 04
C178-5431 237 10 C201-4417 223 31
CG178-5569 231 05 G201-4530 223 18
CG178-5570 223 12 C205-6295 223 19
C178-5572 232 04 G207-0144 230 01
CG178-5573 226 28 G209-4280 249 02
CG178-5573 232 07 G210-5808 223 20
C178-5574 226 29 C222-0225 421 11
G178-5574 232 08 G227-17575 703 06
C178-5576 228 41 G229-9070 237 01
C185-8161 241 04 G229-9075 245 04
C185-8180 226 01 G229-9075 246 01
(C185-8181 228 30 G229-9076 246 01
C185-8182 221 09 G229-9076 246 05
C185-8182 228 33 G229-9077 246 02
C185-8183 228 31 G229-9077 246 07
C185-8187 221 10 G229-9094 245 06
C185-8187 228 32 G229-9109 221 01
C185-8196 223 13 G234-6468 222 13
C185-8197 228 29 C234-6469 222 44
(G185-8205 222 08 G234-6470 222 14
C185-8214 222 09 C234-6471 222 15
C185-8221 228 37 C234-6472 222 16
(G185-8280 224 04 C234-6473 222 17
(G185-8281 224 05 C234-6474 222 18
(C185-8284 243 02 G234-6475 222 19




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
C234-6476 222 20 G235-8874 251 03
C234-64717 222 21 G235-8875 251 04
G234-6478 222 22 G235-8876 253 02
G234-6480 222 23 (G235-8878 253 04
G234-6483 222 24 G235-8879 253 05
G234-6485 222 25 (G235-8893 241 05
G234-6489 232 05 (G235-8894 241 06
G234-6490 222 26 G235-8909 221 04
G234-6491 222 21 G235-8909 232 01
C234-6497 222 28 G235-8910 221 02
G234-6498 222 29 G235-8910 223 01
G234-6499 236 01 G235-8912 223 21
G234-6500 236 04 G235-8914 242 16
G234-6501 236 01 G235-8914 243 11
G234-6502 236 02 G235-8917 221 03
G234-6521 222 30 G235-8917 222 01
G234-6548 222 32 (G235-8932 234 03
G234-6549 222 33 (G235-8933 223 22
G234-6550 222 34 G235-8951 244 09
G234-6579 222 35 (G235-8952 244 03
G234-6579 242 04 G235-8965 242 17
G234-6579 243 03 G235-8966 243 12
G234-6580 242 05 G235-8969 421 06
G234-6580 243 04 G235-8971 421 07
(G234-6594 221 05 (G235-8996 244 05
(G234-6594 234 01 (G235-8996 244 11
G234-6602 243 05 G235-8997 244 12
G234-6603 242 06 G235-8998 244 06
G234-6604 243 06 G235-9005 251 05
G234-6605 242 07 G235-9012 237 05
G234-6608 242 09 G235-9014 257 05
G234-6608 243 08 G235-9015 257 03
G234-6609 242 10 C236-8877 253 03
G234-6609 243 09 G238-2260 238 04
G234-6610 242 11 G238-2318 703 05
C234-6610 243 10 G238-2319 713 15
C234-6611 242 12 G239-6626 254 05
C234-6612 242 13 G239-6627 254 12
C234-6613 242 14 G239-6630 254 06
C234-6613 244 13 G239-6631 254 07
C234-6614 242 15 G239-6632 254 08
C234-6615 244 17 G240-4999 245 04
G234-8922 222 36 G240-5036 251 06
G234-8923 222 37 G240-5036 252 01
(G234-8930 222 38 G240-5037 250 01
(G234-8950 222 39 G240-5074 253 06
(G235-8856 245 01 G242-8768 246 07
G235-8857 245 01 C245-7749 255 01
(G235-8862 211 08 C245-7756 256 04
G235-8873 251 02 G245-7790 222 40




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
G245-7790 242 18 G245-7896 246 12
G245-7790 243 13 G245-7896 249 08
G245-7791 253 06 G245-7897 248 01
G245-7792 253 03 G245-7897 248 05
G245-7793 253 04 G245-7897 249 03
G245-7813 252 25 C245-7897 249 10
C245-7814 252 26 (G245-7898 247 02
G245-7815 252 217 (G245-7898 247 04
C245-7816 252 28 G245-7898 249 04
C245-7817 252 04 (G245-7898 249 11
G245-7818 252 05 G245-7899 248 02
C245-7819 252 06 G245-7899 248 06
G245-7820 252 07 G245-7899 249 05
G245-7823 252 30 G245-7905 252 37
C245-7824 252 31 C245-7922 241 01
G245-7825 252 10 G245-7925 242 19
C245-7826 252 11 G245-7926 211 01
C245-7827 252 12 G245-7926 243 14
(G245-7828 252 13 G245-7929 236 03
G245-7829 252 14 (G245-7931 234 02
G245-7830 252 15 G245-7931 235 01
G245-7831 252 16 (G245-7948 242 20
(G245-7832 252 17 (G245-7948 243 15
G245-7833 252 18 G251-0536 238 01
C245-7834 252 19 G251-0537 238 05
G245-7835 252 20 G255-3018 254 05
G245-7836 252 32 G255-3020 254 10
G245-78317 252 36 (G255-3021 254 09
G245-7838 252 03 G255-3022 254 11
G245-7839 252 09 G259-4914 238 06
(C245-7842 421 09 G259-5290 713 01
(G245-7843 421 09 G259-7202 242 03
(C245-7846 252 22 C259-7244 254 01
C245-7847 252 08 G259-7295 223 29
C245-7856 252 21 G259-7295 224 09
C245-17872 253 02 G259-7345 244 04
C245-7873 253 05 G259-7345 244 10
G245-7883 246 05 G259-7346 243 07
G245-7883 247 01 G259-7346 244 07
G245-7886 249 09 G259-7347 242 08
G245-7887 247 01 C259-7347 244 01
(G245-7888 246 06 (G259-7348 241 08
(G245-7888 247 04 (G259-7348 243 01
G245-7889 246 08 G259-7349 241 07
G245-7889 248 01 G259-7349 242 01
G245-7890 246 09 (G259-7350 221 01
G245-7890 248 05 (G259-7350 233 01
G245-7892 246 10 G259-7351 233 02
(G245-7892 249 01 (G259-7352 233 08
G245-7895 246 11 (G259-7353 222 13




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
(G259-7354 226 06 C6V-5683 224 10
C273-5274 228 18 C6v-7357 256 05
G273-5345 228 08 C6V-7636 223 42
G273-5345 229 04 C6v-8202 245 05
C273-5346 228 09 C6V-8231 235 01
C273-5346 229 03 C7K-1181 238 02
C273-5446 250 01 C7K-1181 241 13
C284-4426 223 56 G7T-8890 237 09
G293-1136 251 01 C7X-0578 223 43
C293-1137 252 29 C7X-0578 228 39
G293-1183 253 01 GC7X-2553 211 11
G293-1184 253 01 C7X-7729 251 12
C2U-2552 224 09 G7Y-3470 235 03
G3E-8020 223 33 C7Y-3472 235 02
(G35-2093 237 01 C7Y-3474 237 02
(G35-2093 238 01 C7Y-7364 234 09
(G35-2093 244 13 G7Y-8463 421 13
(G35-2093 251 10 G8S-0934 250 04
C3W-6399 237 11 G8S-4723 250 03
C4B-4278 223 17 C8S-4724 250 02
C41-0420 228 38 C8T-0266 252 33
C41-0420 230 03 C8T-0328 238 08
C4l-1205 223 35 C8T-0328 251 13
C4l-1206 223 36 C8T-0328 713 11
C41-3038 244 14 C8T-3647 254 03
C41-3063 223 37 C8T-4121 211 07
CG41-3090 223 52 C8T-4121 241 09
CG41-3090 234 08 C8T-4121 245 02
CAl-3144 223 39 C8T-4121 251 14
C4l-3266 211 05 C8T-4121 254 14
C41-4270 223 32 C8T-4121 254 15
C41-4286 226 22 C8T-4127 713 10
CG41-4300 2217 01 C8T-4134 234 10
C41-4392 223 40 C8T-4136 251 15
G5C-2890 713 02 C8T-4137 223 38
G5C-2890 713 07 C8T-4137 251 16
G5C-2890 713 13 C8T-4138 255 17
C5C-7261 246 03 C8T-4191 211 06
C5C-7261 247 05 C8T-4191 245 03
C5C-7261 248 03 C8T-4195 241 10
G5C-7261 248 07 G8T-4200 223 25
C5C-7261 249 06 G8T-4200 233 05
C5C-7261 249 12 C8T-4224 223 53
G5C-71793 223 41 C8T-4224 226 13
C5C-8138 237 12 C8T-4224 233 06
G5C-8312 701 14 C8T-4224 246 04
G5C-9553 251 11 C8T-4224 247 03
C5P-4116 254 13 C8T-4224 247 06
C61-5298 421 12 C8T-4224 248 04
G61-5470 223 06 C8T-4224 248 08




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
C8T-4224 249 07
C8T-4224 249 13
C8T-4224 254 04
C8T-4779 223 44
G8T-4970 237 06
C8T-4971 255 03
C8T-4971 256 07
C8T-6412 226 217
C8T-6412 228 217
C8T-6412 229 14
G8Y-6352 222 01
C9B-7233 701 14
C9L-9952 257 09
C9X-2041 221 11
C9X-2041 223 45
C9X-2041 225 03
C9X-2041 242 21
C9X-2041 243 16
C9X-2042 222 31
C9X-2042 223 46
C9X-2042 226 07
C9X-2042 228 34
C9X-2042 229 01
(C9X-2042 233 07
(C9X-2042 234 11
C9X-2042 242 22
C9X-2042 713 05
(G9X-2043 241 11
C9X-2044 223 47
C9X-2044 224 08
C9X-2044 228 35
C9X-2044 234 12
C9X-2044 713 16
(C9X-2045 223 48
(C9X-2045 228 36
(C9X-2045 241 12
C9X-2046 701 03
C9X-6153 224 11
C9X-8256 228 40
C9X-8256 237 07
C9X-8256 251 17
(C9X-8256 255 04
(C9X-8256 255 18
(C9X-8256 256 06
C9X-8256 256 08
C9X-8256 713 03
C9X-8256 713 08
(C9X-8256 713 14
C9X-8257 211 12
C9X-8257 223 10




RUBBER CRAWLER CARRIER MST—2200VD PARTS LIST

Document No.PE12200VD2-08
Eighth edition: October 4, 2013

Issued by Morooka Co., Ltd.

358 Shoubeisindencho, Ryugasaki,
Ibaraki 301-0034,
Japan

No part of this manual can be reproduced in any from without permission




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
C8T-4224 249 07
C8T-4224 249 13
C8T-4224 254 04
C8T-4779 223 44
G8T-4970 237 06
C8T-4971 255 03
C8T-4971 256 07
C8T-6412 226 217
C8T-6412 228 217
C8T-6412 229 14
G8Y-6352 222 01
C9B-7233 701 14
C9L-9952 257 09
C9X-2041 221 11
C9X-2041 223 45
C9X-2041 225 03
C9X-2041 242 21
C9X-2041 243 16
C9X-2042 222 31
C9X-2042 223 46
C9X-2042 226 07
C9X-2042 228 34
C9X-2042 229 01
(C9X-2042 233 07
(C9X-2042 234 11
C9X-2042 242 22
C9X-2042 713 05
(G9X-2043 241 11
C9X-2044 223 47
C9X-2044 224 08
C9X-2044 228 35
C9X-2044 234 12
C9X-2044 713 16
(C9X-2045 223 48
(C9X-2045 228 36
(C9X-2045 241 12
C9X-2046 701 03
C9X-6153 224 11
C9X-8256 228 40
C9X-8256 237 07
C9X-8256 251 17
(C9X-8256 255 04
(C9X-8256 255 18
(C9X-8256 256 06
C9X-8256 256 08
C9X-8256 713 03
C9X-8256 713 08
(C9X-8256 713 14
C9X-8257 211 12
C9X-8257 223 10







RUBBER CRAWLER CARRIER MST—2200VD PARTS LIST

Document No.PE12200VD2-07
Seventh edition: September 20, 2010

Issued by  Morooka Co., Lid.

358 Shoubeisindencho, Ryugasaki,
Ibaraki 301-0034,
Japan

No part of this manual can be reproduced in any from without permission




FIG.501 HYDRAULIC OIL PIPING
(CONTROL VALVE AND DUMP CYLINDER LINE)

S

«chL;/// Wb 24
(or 24 a \\ 23
23— g//;“*(

T~

4 9 4”(?//
P 6 / Kt/
P I 2 o 7

Hydrau
14
B ey |13
= s
. e Moy TN N / /
g SR /O@I
N T 2
~30 N REh —11
< Lo Ny |CU)
S ‘_\\ J\]'f FDU ")771-":/7 ve!
1~ >,  Hvdraulic Pumo
'\ vj\‘\(k{:\v/“
N P
- \I,L)J.LJ/
17
.‘\5$
18— ©
19— \}b
a

PV92331

1-118



FI1G.501

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-2101-01490 HOSE (1-1/2"X1900) 1 223101 ~
2 0-4220-01414 NIPPLE (PT1-1/2XSLEEVE) 2 223101 ~
3 0-2700-00060 CLAMP (JUBILEE 2X) 2 223101 ~
4 0-4360-01414 ELBOW (PT1-1/2XPT1-1/2) 1 223101 ~
5 1-19670-1310 CONNECTOR (PT1-1/2XPT1-1/2) 1 223101 ~
6 0-4380-01414 ELBOW (PT1-1/2XPT1-1/2) 1 223101 ~
7 1-41620-1410 FLANGE 1 223101 ~
8 0-2000-03150 O-RING (G50) 1 223101 ~
9 0-1020-31240 SOCKET HEAD BOLT (M12X40) 4 223101 ~
10 0-2210-00650 HOSE (3/47X500) 1 223101 ~
11 0-4320-00606 ELBOW (PF3/4XPF3/4) 1 223101 ~

0-2010-03524 O-RING (P24) 1 223101 ~
12 0-4326-01906 ELBOW (UNF1-3/16XPF3/4) 1 223101 ~

0-2040-03027 -O-RING (914) 1 223101 ~
13 1-13670-1410 FLANGE 1 223101 ~
14 0-2000-03135 O-RING (G35) 1 223101 ~
15 0-1020-31025 SOCKET HEAD BOLT (M10X25) 4 223101 ~
16 1-19620-0011 DUMP CONTROL VALVE ASS'Y 1 223101 ~
17 0-1000-01245 BOLT (M12X30) 4 223101 ~
18 0-1100-01230 SPRING WASHER (M12) 4 223101 ~
19 0-1120-01223 PLANE WASHER (M12) 4 223101 ~
20 0-2210-00480 HOSE (1/27X800) 1 223101 ~
21 0-2210-00470 HOSE (1/27X700) 1 223101 ~
22 0-4326-01904 ELBOW (UNF1-3/16XPF1/2) 2 223101 ~

0-2040-03027 -O-RING (914) 1 223101 ~
23 0-4412-00404 TEE (PT1/2XPF1/2XPF1/2) 2 223101 ~
24 0-2210-00480 HOSE (1/27X800) 2 223101 ~
25 0-4210-00404 NIPPLE (PT1/2XPF1/2) 2 223101 ~

1-119



FIG.502 HYDRAULIC OIL PIPING (MAIN PUMP CHARGE LINE)

DR,

ahO0-0L1NN7
Control valve

PV92943

1-120



FI1G.502

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-2221-00610 HOSE (3/47X1100) 1 223101 ~
2 0-4326-02106 ELBOW (UNF1-5/16XPF3/4) 1 223101 ~

0-2040-03030 -O-RING (916) 1 223101 ~
3 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 223101 ~
4 0-4100-01006 ADAPTER (PT1XPF3/4) 2 223101 ~
5 (1-19650-0010) OIL FILTER ASS'Y 1 223101 ~
6 0-4301-00606 ELBOW (PT3/4XPT3/4) 1 223101 ~
7 0-4470-00602 ADAPTER (PT3/4XPF1/4) 1 223101 ~
8 1-46620-0030 CHARGE RELIEF VALVE ASS'Y 1 223101 ~
9 1-46670-2310 CLAMP 2 223101 ~
10 0-1200-01008 NUT (M10) 4 223101 ~
11 0-1100-01025 SPRING WASHER (M10) 4 223101 ~
12 0-1120-01020 PLANE WASHER (M10) 4 223101 ~
13 0-2220-00670 HOSE (3/47X700) 1 223101 ~
14 0-2220-00680 HOSE (3/47X800) 1 223101 ~
15 0-4210-00606 NIPPLE (PT3/4XPF3/4) 1 223101 ~
16 0-4300-00606 ELBOW (PT3/4XPF3/4) 2 223101 ~
17 0-4321-01706 ELBOW (UNF1-1/16XPF1/2) 1 223101 ~

0-2040-03024 -O-RING (912) 1 223101 ~

1-121



\/\22



FIG.503

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46670-2110 HOSE (1-1/4"X2200, 180 DEG) 1 223101 ~
2 1-46670-2120 HOSE (1-1/4"X2200, 15 DEG) 1 223101 ~
3 1-46670-2130 HOSE (1-1/4"X1700, 180 DEG) 1 223101 ~
4 1-46670-2140 HOSE (1-1/4"X1950, 330 DEG) 1 223101 ~
5 0-2030-03538 O-RING 4 223101 ~
6 0-2610-01267 SPLIT FLANGE 8 223101 ~
7 0-1520-30845 SOCKET HEAD BOLT (UNC1/2X45) 16 223101 ~
8 0-2030-03538 O-RING 4 223101 ~
9 0-2610-01267 SPLIT FLANGE 8 223101 ~

10 0-1520-30845 SOCKET HEAD BOLT (UNC1/2X45) 16 223101 ~
11 1-18670-1381 CLAMP 2 223101 ~
12 0-1200-01210 NUT (M12) 4 223101 ~
13 0-1100-01230 SPRING WASHER (M12) 4 223101 ~
14 0-2840-02013 RUBBER SHEET AR 223101 ~

0-2840-02020 RUBBER SHEET AR 223101 ~
15 0-2800-00202 STRAP BAND AR 223101 ~

0-2800-00383 STRAP BAND AR 223101 ~

1-123



FIG.504 HYDRAULIC OIL PIPING
(PARKING BRAKE AND H-L SPEED VALVE LINE)

TN
e AANT AN
(- e 0il Filter
i ~ e <\
i . S0 13

i
/] |

/
/! NAKOUw29%
%\\ Hydraul ic Tank

| —

N KOYw2T-9%58
%9 Hydraul ic Motor R.H.

17

NEDUwOE-9KM
Hydraul ic Motor L. H./
N -

PV93072

1-124



FI1G.504

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46620-0010 SOLENOID VALVE ASS'Y 1 223101 ~
(PARKING BRAKE AND H-L SPEED)
2 0-1000-00816 BOLT (M8X16) 2 223101 ~
3 0-1100-00820 SPRING WASHER (M8) 2 223101 ~
4 0-2431-00290 SUPPLY HOSE (1/47X1900) 1 223101 ~
5 0-2230-00250 PARKING BRAKE HOSE (1/47X500) 1 223101 ~
6 0-2230-00274 PARKING BRAKE HOSE (1/47X740) 1 223101 ~
7 0-2231-00233 PARKING BRAKE HOSE (1/47X1330) 1 223101 ~
8 0-2230-00250 H-L SPEED HOSE (1/4”X500) 1 223101 ~
9 0-2231-00203 H-L SPEED HOSE (1/4”X1030) 1 223101 ~
10 0-2231-00253 H-L SPEED HOSE (1/4”X1530) 1 223101 ~
11 0-2433-00205 DRAIN HOSE (1/47X3050) 1 223101 ~
12 0-2431-00213 RELIEF VALVE DRAIN HOSE 1 223101 ~
(1/4”X1130)

13 0-4210-00202 NIPPLE (PT1/4XPF1/4) 1 223101 ~
14 0-4211-00202 NIPPLE (PF1/4XPF1/4) 2 223101 ~
0-2010-02411 -O-RING (P11) 1 223101 ~

15 0-4320-00202 ELBOW (PF1/4XPF1/4) 2 223101 ~
0-2010-02411 -O-RING (P11) 1 223101 ~

16 0-4410-00202 TEE (PF1/4XPF1/4XPF1/4) 2 223101 ~
17 0-4321-00902 ELBOW (UNF9/16XPF1/4) 4 223101 ~
0-2040-02012 -O-RING (906) 1 223101 ~

18 0-4300-00202 ELBOW (PT1/4XPF1/4) 1 223101 ~
19 0-4411-00202 TEE (PT1/4XPF1/4XPF1/4) 1 223101 ~
20 0-4100-00402 ADAPTER (PT1/2XPT1/4) 1 223101 ~

1-125



FIG.505 HYDRAULIC OIL PIPING (OIL COOLER AND DRAIN LINE)
(SERIAL NO.223101-223182)

/ \\\ ///
-
1 |

{
// NARDOYw 28927

<3 Hydraul ic Tank |
B | 27
,/*/

NA ROV PR S
Hydraul ic Pump

NAROYw2E-28M0
Hydraulic Motor R.H. 14

N KDUw2E-9%0  /

Hydraulic MOtor\L H pvoso79

-

1-126



FIG.505

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 0-2230-00635 MAIN PUMP DRAIN HOSE (3/4"X350)| 1 223101 ~ 223182
2 0-4321-01406 ELBOW (UNF7/8XPF3/4) 1 223101 ~ 223182
0-2040-02520 -O-RING (910) 1 223101 ~ 223182

3 0-4210-01006 NIPPLE (PT1XPF3/4) 1 223101 ~ 223182
4 0-4400-01006 TEE (PT1XPT1XPT3/4) 1 223101 ~ 223182
5 0-4212-00606 NIPPLE (PT3/4XPT3/4) 1 223101 ~ 223182
6 0-4121-01406 ADAPTER (UNF7/8XPT3/4) 1 223101 ~ 223182
0-2040-02520 -O-RING (910) 1 223101 ~ 223182

7 0-4212-01010 NIPPLE (PT1XPT1) 1 223101 ~ 223182
8 0-4360-01010 ELBOW (PT1XPT1) 1 223101 ~ 223182
9 0-2230-01080 DRAIN HOSE (17X800) 1 223101 ~ 223182
10 0-4210-01010 NIPPLE (PT1XPF1) 1 223101 ~ 223182
11 0-4310-01010 ELBOW (PT1XPF1) 1 223101 ~ 223182
12 0-2230-00690 TRAVEL MOTOR DRAIN HOSE 1 223101 ~ 223182

(3/47X900)
13 0-2230-00695 TRAVEL MOTOR DRAIN HOSE 1 223101 ~ 223182
(3/47X950)

14 0-4321-01706 ELBOW (UNF1-1/16XPF3/4) 2 223101 ~ 223182
0-2040-03024 -O-RING (912) 1 223101 ~ 223182

15 0-4310-01006 ELBOW (PT3/4XPF3/4) 2 223101 ~ 223182
16 0-4450-01010 CROSS (PT1XPT1) 1 223101 ~ 223182
17 0-2232-01020 OIL COOLER INLET HOSE 1 223101 ~ 223182

(17X2200)
18 0-2232-01020 OIL COOLER OUTLET HOSE 1 223101 ~ 223182
(17X2200)

19 0-4210-01010 ELBOW (PT1XPF1) 2 223101 ~ 223182
20 0-4300-01010 ELBOW (PT1XPF1) 2 223101 ~ 223182
21 0-4124-01710 ADAPTER (UNF1-1/16XPT1) 1 223101 ~ 223182
0-2040-03024 -O-RING (912) 1 223101 ~ 223182

22 0-4360-01006 ELBOW (PT1XPT3/4) 1 223101 ~ 223182
23 0-4130-00606 ADAPTER (PT3/4XPF3/4) 1 223101 ~ 223182
24 0-4213-01706 NIPPLE (UNF1-1/16XPF3/4) 1 223101 ~ 223182
0-2040-03024 -O-RING (912) 1 223101 ~ 223182

25 0-4360-01010 ELBOW (PT1XPT1) 1 223101 ~ 223182
26 0-4200-01000 NIPPLE (PT1) 1 223101 ~ 223182
217 0-4100-01410 ADAPTER (PT1-1/2XPT1) 1 223101 ~ 223182
28 1-14670-1110 HOOK 2 223101 ~ 223182
29 0-1200-01008 NUT (M10) 1 223101 ~ 223182
30 0-1100-01025 SPRING WASHER (M10) 1 223101 ~ 223182
31 0-1120-01020 PLANE WASHER (M10) 1 223101 ~ 223182

1-127



FIG.505A HYDRAULIC OIL PIPING (OIL COOLER AND DRAIN LINE)
(FOR JAPAN) (SERIAL NO.223183-)

/ \\\ ///
-
1 |

f
// NA KDY 287

<3 Hydraul ic Tank 1
By |2
27 /

| 6
K\\E\\ £ }5% 25
R Qg fé¢@/’f24
(&
_ 28
7]:4”/7_7 29 J\*fl\l]U")?ﬂf_J7
Oil Cooler Hydraul ic Pump
T 30
X \3

st

;#?7?

Vi

gg//ho

Qg//

(
A

TN
VA=
/ // //\‘L:\

\ ! (; j»/j
) 0o | ~ : : <>
\\&Q&gyv;>\ &
N @
N FOUw2E-950

Hydraulic Motor R.H. 15

N KDUw2E-9%50  /

Hydraulic MOtor\L-_H'/ PV93073

p

1-128



FIG.505A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-2220-00635 MAIN PUMP DRAIN HOSE (3/4"X350)| 1 223101 ~
2 0-4321-01406 ELBOW (UNF7/8XPF3/4) 1 223101 ~

0-2040-02520 -O-RING (910) 1 223101 ~

3 0-4210-01006 NIPPLE (PT1XPF3/4) 1 223101 ~
4 0-4400-01006 TEE (PT1XPT1XPT3/4) 1 223101 ~
5 0-4212-00606 NIPPLE (PT3/4XPT3/4) 1 223101 ~
6 0-4121-01406 ADAPTER (UNF7/8XPT3/4) 1 223101 ~
0-2040-02520 -O-RING (910) 1 223101 ~

7 0-4212-01010 NIPPLE (PT1XPT1) 1 223101 ~
8 0-4360-01010 ELBOW (PT1XPT1) 1 223101 ~
9 0-2230-01080 DRAIN HOSE (17X800) 1 223101 ~
10 0-4210-01010 NIPPLE (PT1XPF1) 1 223101 ~
11 0-4310-01010 ELBOW (PT1XPF1) 1 223183 ~
12 0-4100-01410 ADAPTER (PT1-1/2XPT1) 1 223183 ~
13 0-2230-00690 TRAVEL MOTOR DRAIN HOSE 1 223183 ~

(3/47X900)
14 0-2230-00695 TRAVEL MOTOR DRAIN HOSE 1 223183 ~
(3/47X950)

15 0-4321-01706 ELBOW (UNF1-1/16XPF3/4) 2 223183 ~
0-2040-03024 -O-RING (912) 1 223183 ~

16 0-4310-00606 ELBOW (PT3/4XPF3/4) 2 223183 ~
17 0-4100-01406 ADAPTER (PT1-1/2XPT3/4) 2 223183 ~
18 0-4450-01414 CROSS (PT1-1/2XPT1-1/2) 1 223183 ~
19 0-2232-01430 OIL COOLER INLET HOSE 1 223183 ~

(1-1/2”X2300)
20 0-2232-01420 OIL COOLER OUTLET HOSE 1 223183 ~
(1-1/2"X2200)

21 0-4210-01414 NIPPLE (PT1-1/2XPF1-1/2) 1 223183 ~
22 0-4300-01214 ELBOW (PT1-1/4XPF1-1/2) 2 223183 ~
23 0-4124-01712 ADAPTER (UNF1-1/16XPT1-1/4) 2 223183 ~
0-2040-03024 -O-RING (912) 1 223183 ~

24 0-4300-01414 ELBOW (PT1-1/2XPF1-1/2) 1 223183 ~
25 0-4360-01414 ELBOW (PT1-1/2XPT1-1/2) 1 223183 ~
26 0-4200-01400 NIPPLE (PT1-1/2) 1 223183 ~
27 1-14670-1110 HOOK 2 223183 ~
28 0-1200-01008 NUT (M10) 1 223183 ~
29 0-1100-01025 SPRING WASHER (M10) 1 223183 ~
30 0-1120-01020 PLANE WASHER (M10) 1 223183 ~

1-129



FIG.506 HYDRAULIC OIL PIPING (OIL COOLER AND DRAIN LINE)
(EXCEPT JAPAN) (SERIAL NO.223183-)

I ~.
-

1 |

{

/Z N KDY 25957

k‘K\ Hydraul ic Tank

30
S 1a@27 7 20
S %Cé@/“
(5]
B 32
7]'—/{”/7_7 33 J\/f t\DU ':)77'—\9:/7
25 OII\COOIBI’ Hyc}iaulm PUmp
24 < ‘
\@zq{

e
10

20—

/A
N {I . f\/ \\\(n n
SN Y
-

>

NA KOV 2E-9%5M
Hydraulic Motor R

N KDUw2E-9%0  /

Hydraul ic Motor L. H.
N

-

1-130

~PV93074



FIG.506

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-2220-00635 MAIN PUMP DRAIN HOSE (3/4"X350)| 1 223101 ~
2 0-4321-01406 ELBOW (UNF7/8XPF3/4) 1 223101 ~

0-2040-02520 -O-RING (910) 1 223101 ~

3 0-4210-01006 NIPPLE (PT1XPF3/4) 1 223101 ~
4 0-4400-01006 TEE (PT1XPT1XPT3/4) 1 223101 ~
5 0-4212-00606 NIPPLE (PT3/4XPT3/4) 1 223101 ~
6 0-4121-01406 ADAPTER (UNF7/8XPT3/4) 1 223101 ~
0-2040-02520 -O-RING (910) 1 223101 ~

7 0-4212-01010 NIPPLE (PT1XPT1) 1 223101 ~
8 0-4360-01010 ELBOW (PT1XPT1) 1 223101 ~
9 0-2230-01080 DRAIN HOSE (17X800) 1 223101 ~
10 0-4210-01010 NIPPLE (PT1XPF1) 1 223183 ~
11 0-4310-01010 ELBOW (PT1XPF1) 1 223183 ~
12 0-4100-01410 ADAPTER (PT1-1/2XPT1) 1 223183 ~
13 0-2230-00690 TRAVEL MOTOR DRAIN HOSE 1 223183 ~

(3/47X900)
14 0-2230-00695 TRAVEL MOTOR DRAIN HOSE 1 223183 ~
(3/47X950)

15 0-4321-01706 ELBOW (UNF1-1/16XPF3/4) 2 223183 ~
0-2040-03024 -O-RING (912) 1 223183 ~

16 0-4310-00606 ELBOW (PT3/4XPF3/4) 2 223183 ~
17 0-4100-01406 ADAPTER (PT1-1/2XPT3/4) 2 223183 ~
18 0-4450-01414 CROSS (PT1-1/2XPT1-1/2) 1 223183 ~
19 0-2232-01407 OIL COOLER INLET HOSE 1 223183 ~

(1-1/27X2070)
20 0-2232-01420 OIL COOLER OUTLET HOSE 1 223183 ~
(1-1/2"X2200)

21 0-4210-01414 NIPPLE (PT1-1/2XPF1-1/2) 1 223183 ~
22 0-4300-01214 ELBOW (PT1-1/4XPF1-1/2) 1 223183 ~
23 0-4124-01712 ADAPTER (UNF1-1/16XPT1-1/4) 1 223183 ~
0-2040-03024 -O-RING (912) 1 223183 ~

24 0-4300-01414 ELBOW (PT1-1/2XPF1-1/2) 2 223183 ~
25 0-4360-01410 ELBOW (PT1-1/2XPT1) 1 223183 ~
26 0-4100-01006 ADAPTER (PT1XPT3/4) 1 223183 ~
217 0-4130-00606 ADAPTER (PT3/4XPF3/4) 1 223183 ~
28 0-4213-01706 NIPPLE (UNF1-1/16XPF3/4) 1 223183 ~
0-2040-03024 -O-RING (912) 1 223183 ~

29 0-4360-01414 ELBOW (PT1-1/2XPT1-1/2) 1 223183 ~
30 0-4200-01400 NIPPLE (PT1-1/2) 1 223183 ~
31 1-14670-1110 HOOK 2 223183 ~

1-131



FIG.506 HYDRAULIC OIL PIPING (OIL COOLER AND DRAIN LINE)
(EXCEPT JAPAN) (SERIAL NO.223183-)

I ~.
-

1 |

{

/Z N KDY 25957

k‘K\ Hydraul ic Tank

30
S 1a@27 7 20
S %Cé@/“
(5]
B 32
7]'—/{”/7_7 33 J\/f t\DU ':)77'—\9:/7
25 OII\COOIBI’ Hyc}iaulm PUmp
24 < ‘
\@zq{

e
10

20—

/A
N {I . f\/ \\\(n n
SN Y
-

>

NA KOV 2E-9%5M
Hydraulic Motor R

N KDUw2E-9%0  /

Hydraul ic Motor L. H.
N

-

1-130

~PV93074



FIG.506

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
32 0-1200-01008 NUT (M10) 1 223183 ~
33 0-1100-01025 SPRING WASHER (M10) 1 223183 ~
34 0-1120-01020 PLANE WASHER (M10) 1 223183 ~

1-132



FIG.507 HYDRAULIC OIL PIPING (MAIN PUMP DRAIN LINE)
(SERIAL NO.223101-223182)

N
o

| 9 |
@;E@/£ /10 4 )
N KOY 9957 W

Hydraul ic Tank | %%5

B .
/*T\SKN”#\\
-7 : \\ \ R
Fo-F0)-7817 3 (p//f\ﬁri, N
Charge Rel ief valve ,{ﬁf\ N VV/
(\g)% "/MrV{T \\,\\“n\ RN J\ '\
Hg A \ (S0 e
SN \} \i\“/ u/ /r
f)ij\\\ 2 %§52ﬂ N s r&l) !'/f
R~ L e
i LNl
NAROYw PR T
8 Hydraul ic Pump

PV92946

1-134



F1G.507

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 0-2420-00665 DRAIN HOSE (3/47X650) 1 223101 ~ 223182
2 0-4321-01406 ELBOW (UNF7/8XPF3/4) 1 223101 ~ 223182
0-2040-02520 -O-RING (910) 1 223101 ~ 223182

3 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 223101 ~ 223182
4 0-4400-00606 TEE (PT3/4XPT3/4XPT3/4) 2 223101 ~ 223182
5 0-4121-01406 ADAPTER (UNF7/8XPF3/4) 1 223101 ~ 223182
0-2040-02520 -O-RING (910) 1 223101 ~ 223182
0-4212-00606 NIPPLE (PT3/4XPT3/4) 2 223101 ~ 223182
0-2220-00648 RELIEF VALVE DRAIN HOSE 1 223101 ~ 223182

(3/47X480)

8 0-4300-00606 ELBOW (PT3/4XPF3/4) 2 223101 ~ 223182
9 0-2221-00624 DRAIN HOSE (3/47X1240) 1 223101 ~ 223182
10 0-4200-00606 NIPPLE (PT3/4XPF3/4) 2 223101 ~ 223182
11 1-21670-1210 CHECK VALVE ASS'Y 1 223101 ~ 223182
12 0-4301-00606 ELBOW (PT3/4XPT3/4) 1 223101 ~ 223182
13 0-4100-01006 ADAPTER (PT1XPT3/4) 1 223101 ~ 223182

1-135



FIG.507A HYDRAULIC OIL PIPING (MAIN PUMP DRAIN LINE)
(SERIAL NO.223183-)

“
.
o 16 9
7 15
- | g 10
- %@/ 14 7
| 12 &
yad 11

I AKOY w297

¥
Hydraul ic Tank 1 dé? QQE?%%;:’/"‘5
(
3
o~
s

T e )
Fp-FUY- 7007 p LS N
Charge Relief valve RO
£ /"/\)\:\' \\\ a 2 /‘T
& o
NI S L }
QRSN 2 f%TVQQ\w,f ’5L)1 7
G R
Y7, \\\ |/I:/r e
N ROV w 2R 7
8 Hydraul ic Pump
PV93075

1-136



FIG.507A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-2420-00665 DRAIN HOSE (3/47X650) 1 223183 ~
2 0-4321-01406 ELBOW (UNF7/8XPF3/4) 1 223183 ~

0-2040-02520 -O-RING (910) 1 223183 ~
3 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 223183 ~
4 0-4400-00606 TEE (PT3/4XPT3/4XPT3/4) 1 223183 ~
5 0-4121-01406 ADAPTER (UNF7/8XPF3/4) 1 223183 ~

0-2040-02520 -O-RING (910) 1 223183 ~

0-4212-00606 NIPPLE (PT3/4XPT3/4) 1 223183 ~

0-2220-00648 RELIEF VALVE DRAIN HOSE 1 223183 ~

(3/47X480)

8 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 223183 ~
9 0-4300-01006 ELBOW (PT1XPF3/4) 1 223183 ~
10 0-4400-01010 TEE (PT1XPT1XPT1) 1 223183 ~
11 0-4212-01006 NIPPLE (PT1XPT3/4) 1 223183 ~
12 0-2221-01015 DRAIN HOSE (17X1150) 1 223183 ~
13 0-4200-01010 NIPPLE (PT1XPF1) 1 223183 ~
14 0-4310-01010 ELBOW (PT1XPF1) 1 223183 ~
15 8-12670-1210 CHECK VALVE ASS'Y 1 223183 ~
16 0-4301-01010 ELBOW (PT1XPT1) 1 223183 ~

1-137



FIG.551 HYDRAULIC OIL TANK

PV92337

1-138



FIG.551

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-41660-1100 HYDRAULIC OIL TANK ASS'Y 1 223101 ~

1 1-41660-1110 *HYDRAULIC OIL TANK 1 223101 ~
2 1-19660-1231 *SUCTION FILTER 1 223101 ~
3 1-11660-1120 *COVER 1 223101 ~
4 1-11660-1130 *O-RING 1 223101 ~
5 0-1000-00816 -BOLT (M8X16) 8 223101 ~
6 0-1100-00820 - SPRING WASHER (M8) 8 223101 ~
7 1-11660-1140 *BREATHER 1 223101 ~
8 1-11660-1150 *GASKET 1 223101 ~
9 1-11660-1220 *BOLT 3 223101 ~
10 1-11660-1170 *STRAINER 1 223101 ~
11 1-11660-1160 *CAP 1 223101 ~
1-11660-0020 *OIL LEVEL GAUGE ASS'Y 1 223101 ~

12 1-11660-1180 *+*OIL LEVEL GAUGE 1 223101 ~
13 1-11660-1190 *BOLT 2 223101 ~
14 1-11660-1210 **GASKET 4 223101 ~
15 0-4000-01000 -DRAIN PLUG (PT1) 1 223101 ~
16 0-4000-00300 -PLUG (PT3/8) 1 223101 ~
17 0-1000-01025 BOLT (M10X25) 8 223101 ~
18 0-1100-01025 SPRING WASHER (M10) 8 223101 ~
19 0-1120-01020 PLANE WASHER (M10) 8 223101 ~
20 0-1200-01008 NUT (M10) 4 223101 ~

1-139



FIG.555 HYDRAULIC OIL FILTER

A WM
Detail A

PV92338

1-140



FIG.555

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-19650-0010 OIL FILTER ASS'Y 1 223101 ~
1 |(%1-19650-2110) *BASE 1 223101 ~
2 1-11650-1160 *PLUG 1 223101 ~
3 0-2010-02418 -O-RING (P18) 1 223101 ~
4 0-2010-02414 -O-RING (P14) 1 223101 ~
5 1-19650-1120 *ELEMENT 1 223101 ~
6 0-2000-03150 -O-RING (G50) 1 223101 ~
7 1-19650-1140 *BODY 1 223101 ~
8 1-11650-1170 ‘PLUG 1 223101 ~
9 0-2010-02414 -O-RING (P14) 1 223101 ~
10 0-2031-03511 *O-RING 1 223101 ~
11 0-1000-01030 BOLT (M10X30) 2 223101 ~
12 0-1100-01025 SPRING WASHER (M10) 2 223101 ~
13 0-1120-01020 PLANE WASHER (M10) 2 223101 ~

1-141



FIG. 561 OIL COOLER RELATED PARTS (SERIAL NO.223101-223182)

9
10
BN
o
R
}|\\\ /\o Q§\<§§> - <&
. \\\\\\\;\‘/\\l\/
| T
‘E // | |
S | o
Y L ¥ RS
N <5 @)ﬂ
W [ NS
T
SR
>
NS
5 ° Ser imeg
1 2\ 8
P
@f 3
8
7
PV92947

1-142



FIG. 561

INDEX

PART NO.

DESCRIPTION

QTY

SERIAL NO.

1-46140-0210

OIL COOLER ASS'Y

223101 ~ 223182

1-46140-2210

UPPER SIDE BRACKET

223101 ~ 223282

1-46140-2220

LOWER SIDE BRACKET

223101 ~ 223282

0-1000-01016

BOLT (M10X16)

223101 ~ 223282

0-1100-01025

SPRING WASHER (M10)

223101 ~ 223282

0-1120-01020

PLANE WASHER (M10)

223101 ~ 223282

0-1000-01016

BOLT (M10X16)

223101 ~ 223282

0-1120-01020

PLANE WASHER (M10)

223101 ~ 223282

0-1200-01008

NUT (M10)

223101 ~ 223282

—_

Qoo OO BN =

0-1100-01025

SPRING WASHER (M10)

O I N "~ T8 I O N [ NG I N e e

223101 ~ 223282

1-143



FIG. 561A OIL COOLER RELATED PARTS (FOR JAPAN) (SERIAL NO.223183-)

4 N e

5 |I > \;\\\ -~
E? LN SS

@/6 \\\ \\\\3\\:/&
i ~

7 8 &/2 //% |
é@\@) SN > i ' :
|
S o N
74

PV93036

1-144



FIG. 561A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-54140-0110 OIL COOLER ASS'Y 1 223183 ~
2 1-54140-1210 UPPER SIDE BRACKET 1 223183 ~
3 1-54140-1220 LOWER SIDE BRACKET 1 223183 ~
4 0-1000-01016 BOLT (M10X16) 8 223183 ~
5 0-1100-01025 SPRING WASHER (M10) 8 223183 ~
6 0-1120-01020 PLANE WASHER (M10) 8 223183 ~
7 0-1000-01016 BOLT (M10X16) 4 223183 ~
8 0-1120-01020 PLANE WASHER (M10) 8 223183 ~
9 0-1200-01008 NUT (M10) 4 223183 ~

10 0-1100-01025 SPRING WASHER (M10) 4 223183 ~

1-145



FIG.562 OIL COOLER RELATED PARTS (EXCEPT JAPAN) (SERIAL NO.223183-)

9
10
BN
o
R
}|\\\ /\o Q§\<§§> - <&
. \\\\\\\;\‘/\\l\/
| T
‘E // | |
S | o
Y L ¥ RS
PN <5 @)ﬂ
W [ NS
e
SR
o
NS,
5 ° Ser imeg
1 2\, 8
P
@f 3
8
7
PV92947

1-146



FIG.562

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46140-0210 OIL COOLER ASS'Y 1 223183 ~
2 1-46140-2210 UPPER SIDE BRACKET 1 223183 ~
3 1-46140-2220 LOWER SIDE BRACKET 1 223183 ~
4 0-1000-01016 BOLT (M10X16) 4 223183 ~
5 0-1100-01025 SPRING WASHER (M10) 4 223183 ~
6 0-1120-01020 PLANE WASHER (M10) 4 223183 ~
7 0-1000-01016 BOLT (M10X16) 4 223183 ~
8 0-1120-01020 PLANE WASHER (M10) 8 223183 ~
9 0-1200-01008 NUT (M10) 4 223183 ~

10 0-1100-01025 SPRING WASHER (M10) 4 223183 ~

1-147



FIG.601 DUMP BODY RELATED PARTS (EARTH MOVER TYPE)

A % 4m
Detail A PV93076

1-148



FI1G.601

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-28710-1210 DUMP BODY 1 223101 -
2 1-32710-1250 CYLINDER PIN BRACKET (WELDED) 2 223101
3 1-18710-1233 BRACKET (FOR L.H. HINGE PIN) 1 223101 -

(WELDED)
4 | 1-18710-1243 BRACKET (FOR R.H. HINGE PIN) 1 223101 -
(WELDED)
5 1-28710-1220 REAR DOOR 1 223101 -
6 1-11710-1150 REFLECTER 2 223101 -
7 1-23710-1160 PIN 2 223101 -
8 | 0-3400-00100 GREASE NIPPLE 2 223101 -
9 | 0-3230-00640 SPRING PIN (P 6x40) 2 223101 -
10 1-41710-1360 BUSHING 2 223101 -
11 1-18710-1312 HINGE PIN 2 223101 -
12 | 0-3400-00100 GREASE NIPPLE 2 223101 -
13 | 0-1001-31200 BOLT (M12X100) 2 223101 -
14 | 0-1200-31210 NUT (M12) 2 223101 -
15 | 0-1100-01230 SPRING WASHER (M12) 2 223101 -
1-28710-1400 L.H. SIDE CUSHION ASS'Y 1 223101 -
1-28710-1500 R.H. SIDE CUSHION ASS'Y 1 223101 -
16 1-54710-1440 -SPRING CASE ASS'Y 1 223101 -
17 1-17710-1410 -LH. SIDE HOOK 1 223101 -
1-17710-1490 RH. SIDE HOOK 1 223101 -
18 1-17710-1460 -L.H. SIDE ARM ASS'Y 1 223101 -
1-17710-1480 -RH. SIDE ARM ASS'Y 1 223101 -
19 1-17710-1420 -PIN ASS'Y 2 223101 -
20 1-17710-1430 -SPRING 1 223101 -
21 1-18640-0011 DUMP CYLINDER ASS'Y 2 223101 - 223302
1-46640-0010 DUMP CYLINDER ASS'Y 2 223303 -
22 1-41710-1320 CYLINDER PIN 4 223101 -
23 | 0-3400-00100 GREASE NIPPLE 2 223101 -
24 | 1-41710-1340 LOCK PLATE 4 223101 -
25 | 0-1000-31225 BOLT (M12X25) 8 223101 -
26 | 0-1100-01230 SPRING WASHER (M12) 8 223101 -

1-149



FIG.611 DUMP BODY RELATED PARTS (SCOOP END TYPE)

12 A B 4
Detail A PV92339

1-150



FIG.611

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 1-28710-1111 DUMP BODY 1 223101 ~

2 1-32710-1250 CYLINDER PIN BRACKET (WELDED) 2 223101 ~

3 1-18710-1233 L.H. SIDE HINGE PIN BRACKET 1 223101 ~

(WELDED)
4 1-18710-1243 R.H. SIDE HINGE PIN BRACKET 1 223101 ~
(WELDED)

5 1-41710-1360 BUSHING 2 223101 ~

6 1-18710-1312 HINGE PIN 2 223101 ~

7 0-3400-00100 GREASE NIPPLE 2 223101 ~

8 0-1001-31200 BOLT (M12X100) 2 223101 ~

9 0-1200-31210 NUT (M12) 2 223101 ~

10 0-1100-01230 SPRING WASHER (M12) 2 223101 ~

11 1-18640-0011 DUMP CYLINDER ASS'Y 2 223101 - 223302
1-46640-0010 DUMP CYLINDER ASS'Y 2 223303 -

12 1-41710-1320 CYLINDER PIN 4 223101 ~

13 0-3400-00100 GREASE NIPPLE 2 223101 ~

14 1-41710-1340 LOCK PLATE 4 223101 ~

15 0-1000-31225 BOLT (M12X25) 8 223101 ~

16 0-1100-01230 SPRING WASHER (M12) 8 223101 ~

1-151



FIG. 701 ELECTRICAL SYSTEM (METER BOX IN CAB)

T v
Wy NN
/ V/ //MWW/ ~ _\,\\QM\M\\@ %

P,
o
e

,,
A , v
NN — G
S TN T O NS
T W,[[N\\%(

PV93038

1-152



FIG. 701

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-54210-2311 PANNELCASE 1 223101 -
2 1-54210-2320 BRACKET 1 223101 -
3 CAT9X-2046 SCREW 6 223101 -
4 1-29210-1170 FUEL GAUGE 1 223101 -
5 1-54210-2330 ENGINE WATER TEMP. GAUGE 1 223101 -
6 1-54210-2340 VOLT METER 1 223101 -
7 0-5161-02400 HIGH SPEED TRAVEL LAMP (GREEN)| 1 223101 -
8 0-5160-02400 PARKING BRAKE LAMP (RED) 1 223101 -
9 0-5160-02400 ENGINE WARNING LAMP (RED) 1 223101 -

10 0-5164-02400 ENGINE START CAUTION LAMP 1 223101 -
(ORANGE)
11 0-5160-02400 HST OIL PRESSURE LAMP (RED) 1 223101 -
12 0-5160-02400 ENGINE OIL PRESSURE LAMP (RED) 1 223101 -
13 0-5160-02400 HST OIL TEMP. LAMP (RED) 1 223101 -
14 CAT121-1241 HOUR METER 1 223101 -
CAT5C-8312 NUT 2 223101 -
CAT9B-7233 LOCK WASHER 2 223101 -
CAT096—-6166 WASHER 2 223101 -

1-153



FIG. 703 ELECTRICAL SYSTEM (OPERATING PANEL IN CAB)

, DL S\ ©

NG

&A\ i — uw\ \u//%/ %V \ \ﬂ // .T_uH.
/// //Jq 4 /\\\AMM(/A / VW// // ._Mnnw
) N7 AN

| SN Y N
(NI e ¥ B N8

R e

NS - S -
; /@MJ TS,

,,/mv =) Y %

~
~
~ \
\ .
~
~

~ //// ,{L\/;\ e 4
//MWI’/‘/N/ @ /% \\
a4

PV93039

A 3 il
Detail A
1-154



FIG. 703

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-29210-1150 COMBINATION SWITCH 1 223101 -
2 1-46210-2210 STARTING SWITCH 1 223101 -

1-46210-2220 *KEY 1 223101 -
3 1-54210-2230 H-L SPEED SWITCH 1 223101 -
4 1-46210-2410 ENGINE SPEED CONTROL DIAL 1 223101 -
5 CAT238-2318 LIGHTER ASS'Y 1 223101 -
CAT167-3542 *CONNECTOR 1 223101 -
CAT167-3543 * TERMINAL 4 223101 -
CAT227-7575 SWITCHPANNEL ASS'Y 1 223101 -
CAT193-3451 PARKING BRAKE SWITCH 2 223101 -

1-155



FIG.711 ELECTRICAL SYSTEM (WIRING HARNESS AND LAMPS)

i
Detail A

A

PV92949

1-156



FIG.711

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46210-3310 MAIN WIRING HARNESS 1 223101 ~
2 1-12210-1430 GROUND CONNECTION WIRE 1 223101 ~
3 0-1200-01008 NUT (M10) 1 223101 ~
4 0-1100-01025 SPRING WASHER (M10) 1 223101 ~
5 0-1120-01020 PLANE WASHER (M10) 1 223101 ~
6 1-21210-1210 L.H. SIDE HEAD LAMP ASS'Y 1 223101 ~
7 1-21210-1230 *OUTER BULB 1 223101 ~
8 1-21210-1240 *INNER BULB 1 223101 ~
9 1-21210-1220 R.H. SIDE HEAD LAMP ASS'Y 1 223101 ~

10 1-21210-1230 *OUTER BULB 1 223101 ~
11 1-21210-1240 *INNER BULB 1 223101 ~
12 0-5120-02400 TURN SIGNAL LAMP ASS'Y 2 223101 ~
13 0-5600-02401 HORN 1 223101 ~
14 0-1260-00808 FLANGE NUT (M8) 1 223101 ~
15 0-1200-00806 NUT (M8) 1 223101 ~
16 1-32210-1560 BACK-UP BUZZER SWITCH 2 223101 ~
17 0-1000-00430 BOLT (M4X30) 4 223101 ~
18 0-1200-00403 NUT (M4) 4 223101 ~
19 0-1130-00408 PLANE WASHER (M4) 4 223101 ~
20 1-28210-1520 BACK-UP BUZZER 1 223101 ~
21 0-1300-00620 SCREW (M6X20) 2 223101 ~
22 0-1260-00606 FLANGE NUT (M6) 2 223101 ~
23 1-46210-1420 WIRING HARNESS 1 223101 ~
24 1-29210-1550 HST OIL PRESSURE SWITCH 1 223101 ~
25 1-12210-1600 HST OIL TEMP. UNIT 1 223101 ~
26 (1-32210-1180) FUEL LEVEL SENSOR 1 223101 ~
217 0-2720-02506 CLIP AR 223101 ~

0-2720-01206 CLIP AR 223101 ~
28 0-1200-00605 NUT (M6) AR 223101 ~
29 0-1100-00615 SPRING WASHER (M6) AR 223101 ~
30 0-2750-00000 CLIP AR 223101 ~
31 0-2830-01520 SPIRAL TUBE AR 223101 ~

0-2830-02420 SPIRAL TUBE AR 223101 ~

0-2830-02920 SPIRAL TUBE AR 223101 ~
32 0-2800-00202 STRAP BAND AR 223101 ~

0-2800-00383 STRAP BAND AR 223101 ~

1-157



FIG. 713 ELECTRICAL SYSTEM (RELAY AND FUSE BOX)

PV93041

_\
A
7

e
I\
T

\\ i 7Y L/ -
\ﬂw\\x ///.//({ 2N
, \\\wfh\ \\ V\A/W\A‘Z// */ y
/ N L A\ '
\ ﬂ L x, - \(/\ﬁy// @%/// \
AN %/AU \// ,r\\_\ff AR
R /%AWW%MQMM\ — o M////w/ /

o - N \
AT O A
/
/)
Y
\\\\“\\u V&
\o <
/, oA AAM/ \

6\\&)4 v
7 <C
/
fTA ,
,/,M/ /;j,,%x, /M\\mw MMW\MW/ x/ﬂ/ \
N W ,\amw\%ww !
\ Ve

W Ve T

N B \ \C, O\V)\m/;\\ /«M\W\ﬂﬁy\
N T \G7 /

CE

A
Detail A

1-158



FIG. 713

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 CAT259-5290 BRACKET 1 223101 -
2 CAT5C-2890 NUT 2 223101 -
3 CAT9X-8256 WASHER 2 223101 -
4 CAT094-2080 RELAY 1 223101 -
5 CAT9X-2042 SCREW 2 223101 -
6 CAT163-6704 TIMER ASS'Y 1 223101 -
7 CAT5C-2890 NUT 2 223101 -
8 CAT9X-8256 WASHER 2 223101 -
9 CAT.213-0772 SWITCH ASS'Y 1 223101 -

10 CAT8T-4127 SCREW 2 223101 -
11 CAT8T-0328 WASHER 2 223101 -
12 CAT1439-5050 RELAY 1 223101 -
13 CAT5C-2890 NUT 1 223101 -
14 CAT9X-8256 WASHER 1 223101 -
15 CAT238-2319 FUSE BASE 1 223101 -
16 CAT9X-2044 SCREW 4 223101 -
17 CAT141-2759 BLADE FUSE (5A) 3 223101 -

CAT113-8490 BLADE FUSE (10A) 17 223101 -

CAT113-8491 BLADE FUSE (15A) 6 223101 -

CAT113-8493 BLADE FUSE (25A) 2 223101 -
18 1-29210-1310 SLOPE WARNING BOX 1 223101 -
19 1-54210-2910 SEAT 2 223101 -

1-159



FIG. 715 ELECTRICAL SYSTEM (BATTERY AND BATTERY RELAY)

PV93042

1-160



FIG. 715

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-5000-01300 BATTERY (130F51) (12V,120AH) 2 223101 -
2 0-5010-00000 TERMINAL (+) 2 223101 -
3 0-5011-00000 TERMINAL (-) 2 223101 -
4 1-12210-1440 BATTERY CABLE 1 223101 -
5 1-12210-1420 GROUND CONNECTION CABLE 1 223101 -
6 0-1260-01010 FLANGE NUT (M10) 1 223101 -
7 1-17210-1310 BOARD 2 223101 -
8 1-46210-1340 HOLDER 1 223101 -
9 1-46210-1350 ROD 2 223101 -

10 0-1120-01020 PLANE WASHER (M10) 2 223101 -
11 0-1220-01006 NUT (M10) 4 223101 -
12 0-1120-01020 PLANE WASHER (M10) 4 223101 -
13 0-1160-01032 PLANE WASHER (M10) 2 223101 -
14 1-29210-1420 BATTERY CABLE 1 223101 -
15 1-41210-1510 BATTERY RELAY 1 223101 -
16 0-1050-00820 FLANGE BOLT (M8X20) 2 223101 -

1-161



FIG.801 MARKS AND PLATES (JAPANESE)

0
%ﬁ“?
(@3]
/
!
o E///
N

©
T
o)

U
View U

30 31 32 33

X 13

View X View 'y PV93077

1-162



F1G.801

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-12020-1090 DANGER PLATE (DIESEL FUEL) 1 223101 -
2 1-12020-1190 CAUTION PLATE (FUEL) 1 223101 -
3 1-12020-1030 CAUTION PLATE (HYDRAULIC OIL) 1 223101 -
4 1-12020-1020 WARNING PLATE (MUFFLER) 1 223101 -
5 1-12020-1130 WARNING PLATE (FAN AND PULLEY) | 1 223101 -
6 1-12020-1120 WARNING PLATE (RADIATOR) 1 223101 -
7 0-7110-00000 MARK PLATE (MOROOKA) 2 223101 -
8 1-12020-1150 DANGER PLATE (RUBBER CRAWLER)| 1 223101 -
9 0-7120-02202 MARK PLATE (MST-2200VD) 2 223101 -

10 1-12020-1140 WARNING PLATE 2 223101 -
(TRACK ADJUSTMENT VALVE)
11 0-7131-05000 MARK PLATE (15000kg) 1 223101 -
12 1-46010-2420 OPERATING PLATE (ENGINE STARTIN 1 223101 -
13 1-12020-1081 WARNING PLATE (SLOPE TRAVELING| 1 223101 -
14 1-12020-1060 WARNING PLATE 1 223101 -
(OPERATING AND MAINTENANCE)
15 1-12020-1070 WARNING PLATE 1 223101 -
(STARTING AND TRAVELING)
16 1-12020-1040 WARNING PLATE (SEAT BELT) 1 223101 -
17 1-12020-1050 CAUTION PLATE (WARM-UP) 1 223101 -
18 1-12020-1180 CAUTION PLATE 1 223101 -
(PERIODICAL REPLACEMENT PARTS)
19 1-54010-2410 NAME PLATE (HIGH-SPEED) 1 223101 -
20 1-54010-2420 NAME PLATE (PARKING) 1 223101 -
21 1-54010-2430 NAME PLATE (WARNING) 1 223101 -
22 1-54010-2440 NAME PLATE (ENGINE START) 1 223101 -
23 1-54010-2450 NAME PLATE (HST OIL PRESSURE) 1 223101 -
24 1-54010-2460 NAME PLATE (ENGINE OIL) 1 223101 -
25 1-54010-2470 NAME PLATE (HST OIL TEMP) 1 223101 -
26 1-46010-2120 NAME PLATE (SPECIFICATION) 1 223101 -
27 0-7010-02200 NAME PLATE (SERIAL NO.) 1 223101 -
28 1-12020-1160 OPERATING PLATE 1 223101 -
(DUMP LEVER LOCK)
29 1-41010-1430 OPERATING PLATE (DUMP LEVER) 1 223101 -
30 1-46010-2450 NAME PLATE (H-L SPEED SWITCH) 1 223101 -
31 1-46010-2440 NAME PLATE (THROTTLE) 1 223101 -
32 1-46010-2430 OPERATING PLATE 1 223101 -
(ENGINE SPEED CONTROL DIAL)
33 1-41010-1440 OPERATING PLATE (PARKING BRAKE| 1 223101 -
34 1-12020-1010 TAG (DO NOT OPERATE) 1 223101 -

1-163



FIG.811 MARKS AND PLATES (ENGLISH)

o
%
(@]
/
i
e
N

©
T
o)

U
View U

29 30 31 32

X 13

View X View Y PV93078

1-164



FIG.811

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-41010-1280 DANGER PLATE (DIESEL FUEL) 1 223101 -
2 1-12020-1310 CAUTION PLATE (FUEL) 1 223101 -
3 1-41010-1250 CAUTION PLATE (HYDRAULIC OIL) 1 223101 -
4 1-41010-1220 WARNING PLATE (MUFFLER) 1 223101 -
5 1-41010-1260 WARNING PLATE (FAN AND PULLEY) | 1 223101 -
6 1-41010-1300 WARNING PLATE (RADIATOR) 1 223101 -
7 0-7110-00000 MARK PLATE (MOROOKA) 2 223101 -
8 1-41010-1240 DANGER PLATE (RUBBER CRAWLER)| 1 223101 -
9 0-7120-02202 MARK PLATE (MST-2200VD) 2 223101 -

10 1-41010-1270 WARNING PLATE 2 223101 -
(TRACK ADJUSTMENT VALVE)
11 0-7131-15000 MARK PLATE (15000kg) 1 223101 -
12 1-46010-2520 OPERATING PLATE (ENGINE STARTIN 1 223101 -
13 1-41010-1290 WARNING PLATE (SLOPE TRAVELING| 1 223101 -
14 1-41010-1330 WARNING PLATE 1 223101 -
(OPERATING AND MAINTENANCE)
15 1-41010-1320 WARNING PLATE 1 223101 -
(STARTING AND TRAVELING)
16 1-41010-1310 WARNING PLATE (SEAT BELT) 1 223101 -
17 1-41010-1230 CAUTION PLATE (WARM-UP) 1 223101 -
18 1-12020-1210 CAUTION PLATE 1 223101 -
(PERIODICAL REPLACEMENT PARTS)
19 1-54010-2510 NAME PLATE (HIGH-SPEED) 1 223101 -
20 1-54010-2520 NAME PLATE (PARKING) 1 223101 -
21 1-54010-2530 NAME PLATE (WARNING) 1 223101 -
22 1-54010-2540 NAME PLATE (ENGINE START) 1 223101 -
23 1-54010-2550 NAME PLATE (HST OIL PRESSURE) 1 223101 -
24 1-54010-2560 NAME PLATE (ENGINE OIL) 1 223101 -
25 1-54010-2570 NAME PLATE (HST OIL TEMP) 1 223101 -
26 0-7010-12200 NAME PLATE (SERIAL NO.) 1 223101 -
27 1-41010-1350 OPERATING PLATE 1 223101 -
(DUMP LEVER LOCK)
28 1-41010-1490 OPERATING PLATE (DUMP LEVER) 1 223101 -
29 1-46010-2550 NAME PLATE (H-L SPEED SWITCH) 1 223101 -
30 1-46010-2540 NAME PLATE (THROTTLE) 1 223101 -
31 1-46010-2530 OPERATING PLATE 1 223101 -
(ENGINE SPEED CONTROL DIAL)
32 1-41010-1470 OPERATING PLATE (PARKING BRAKE| 1 223101 -
33 1-41010-1210 TAG (DO NOT OPERATE) 1 223101 -

1-165



FIG.901 TOOLS

PV92346

1-166



F1G.901

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
0-9105-05500 WRENCH (55) 1 223101 ~
2 0-9100-00000 WRENCH SET 1 223101 ~
0-9100-00709 -WRENCH (7X9) 1 223101 ~
0-9100-00810 -WRENCH (8X10) 1 223101 ~
0-9100-01113 -WRENCH (11X13) 1 223101 ~
0-9100-01214 -WRENCH (12X14) 1 223101 ~
0-9100-01719 -WRENCH (17X19) 1 223101 ~
0-9100-02224 -WRENCH (22X24) 1 223101 ~
3 0-9210-00150 SCREW DRIVER (+) 1 223101 ~
4 0-9200-00200 SCREW DRIVER (-) 1 223101 ~

1-167



mEIER5|R
NUMERICAL INDEX

9-1



0-1000-01016
0-1000-01016
0-1000-01016
0-1000-01016
0-1000-01016
0-1000-01016
0-1000-01016
0-1000-01016
0-1000-01016
0-1000-01020

0-1000-01020
0-1000-01020
0-1000-01020
0-1000-01020
0-1000-01020
0-1000-01020
0-1000-01020
0-1000-01025
0-1000-01025
0-1000-01025

111
211
255
561
561
562
562
561A
561A
121

201
201
202
203
204
205
401
201
202
202

22
18
19
04
07
04
07

07
12
08
47
47
26
22
03
03
17

0-1000-31225
0-1000-31225
0-1000-31230
0-1000-31235
0-1000-31235
0-1000-31235
0-1000-31240
0-1000-31420
0-1000-31640
0-1000-31660

0-1000-31825
0-1000-32055
0-1000-32060
0-1000-32060
0-1001-31200
0-1001-31200
0-1020-31025
0-1020-31240
0-1021-31620
0-1050-00816

601
611
202
101
101
105
105
101
101
101

401
105
301
301
601
611
501
501
105
201

25
15
14
06
20
21
10
28
03
14

18
23
03
07
13
08
15
09
06
24

9-2



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1000-00430 711 17 0-1000-01025 203 17
0-1000-00516 203 21 0-1000-01025 203 43
0-1000-00516 204 21 0-1000-01025 204 17
0-1000-00516 205 04 0-1000-01025 204 43
0-1000-00516 205 08 0-1000-01025 211 09
0-1000-00610 121 13 0-1000-01025 255 11
0-1000-00610 203 29 0-1000-01025 311 10
0-1000-00610 204 29 0-1000-01025 421 02
0-1000-00610 205 12 0-1000-01025 551 17
0-1000-00610 421 26 0-1000-01030 115 20
0-1000-00612 203 33 0-1000-01030 401 02
0-1000-00612 204 33 0-1000-01030 555 11
0-1000-00612 205 16 0-1000-01035 101 31
0-1000-00616 202 20 0-1000-01035 101 37
0-1000-00616 203 25 0-1000-01035 255 07
0-1000-00616 203 36 0-1000-01220 201 20
0-1000-00616 204 25 0-1000-01220 201 26
0-1000-00616 204 36 0-1000-01225 203 12
0-1000-00616 205 19 0-1000-01225 204 12
0-1000-00630 421 20 0-1000-01230 201 16
0-1000-00816 211 14 0-1000-01230 203 02
0-1000-00816 211 22 0-1000-01230 204 02
0-1000-00816 311 12 0-1000-01235 115 14
0-1000-00816 421 31 0-1000-01235 203 06
0-1000-00816 504 02 0-1000-01235 204 06
0-1000-00816 551 05 0-1000-01245 501 17
0-1000-00820 111 11 0-1000-31025 202 12
0-1000-00825 116 13 0-1000-31040 116 09
0-1000-00830 116 12 0-1000-31225 301 19
0-1000-01016 111 14 0-1000-31225 311 14



ol V195 G2010-001 10 Gl 1z 02800001 10
g V198 G2010-001 10 ve 502 0280000 10
62 VG608 G2010-001 10 Iy vz 0280000 10
b0 LhL G2010-001 10 Iy £0z 0280000 10
ol 296 G2010-001 10 91 011 02800001 10
G0 296 G2010-001 10 Al L) 0280000 10
ol 195 G2010-001 10 62 LhL G1900-001 10
50 195 G2010-001 10 1z 12y G1900-001 10
zl GG G2010-001 10 7 12y G1900-001 10
81 156 G2010-001 10 1z 502 G1900-001 10
ee 908 G2010-001 10 L1 502 G1900-001 10
0¢ 560G G2010-001 10 el 502 G1900-001 10
L 208 G2010-001 10 8¢ vz G1900-001 10
€0 12y G2010-001 10 ve v0Z G1900-001 10
£z LoY G2010-001 10 0¢ p0z G1900-001 10
91 LoY G2010-001 10 1z p0z G1900-001 10
£0 Lov G2010-001 10 8¢ £0z G1900-00} 10
L Lie G2010-001 10 ve £0z G1900-001 10
L 962 G2010-001 10 0¢ £0z G1900-001 10
0z 66z G2010-001 10 1z £0z G1900-001 10
el 66z G2010-001 10 1z 202 G1900-001 10
60 66z G2010-001 10 62 121 G1900-001 10
61 11z G2010-001 10 vl 121 G1900-001 10
ol 11z G2010-001 10 eY 10} G1900-001 10
1z 50z G2010-001 10 ol 502 £1600-001 10
8y pOz G2010-001 10 90 502 £1600-001 10
bp pOz G2010-001 10 £e v0Z £1600-001 10
8l vz G2010-001 10 £z £0z £1600-001 10
8y €0z G2010-001 10 ol 121 01700-001 10
by £0Z G2010-001 10 9] GLL 02800-050 -0

X3ANI  ©N DI ‘'ON S14Vd X3ANI  ©N DI ‘'ON S1¥Vd




g1
ol
9¢
Gl
€l
81
Gl
0¢
€l
80

€0
€l
80
€0
Le
(¥4
Ll
Ll
[44
6l

L9
L9
109
109
€04
10§
L1E
10€
v0¢
v0¢

v0¢
€0¢
€0¢
€0¢
10¢
10¢
10¢
Gl
GOl
GOl

0€¢10-0011-0
0€¢10-0011-0
0€¢10-0011-0
0€¢10-0011-0
0€¢10-0011-0
0€¢10-001 -0
0€¢10-0011-0
0€¢10-0011-0
0€¢10-0011-0
0€¢10-0011-0

0€¢10-0011-0
0€¢10-0011-0
0€¢10-0011-0
0€¢10-0011-0
0€¢10-0011-0
0€¢10-0011-0
0€¢10-0011-0
0€¢10-0011-0
0€¢10-0011-0
0€¢10-0011-0

81
81
60
14
€l
80
14
Ll
€¢
6l

€¢
Gl
0)4
125
g1
90
€0
[4%
€l
€¢

€0¢
¢0¢
¢0¢
¢0¢
10¢
10¢
10¢
XA
Gl
Gl

LLL
LLL
101
101
LLL
1GG
v0s
¥4 4
L1E
Le

G¢010-0011-0
G¢010-0011-0
G¢010-0011-0
G¢010-0011-0
G¢010-0011-0
G¢010-0011-0
G¢010-0011-0
G¢010-0011-0
G¢010-0011-0
G¢010-0011-0

G¢010-0011-0
G¢010-0011-0
G¢010-0011-0
G¢010-0011-0
0¢010-0011-0
0¢800-001 -0
0¢800-001 -0
0¢800-001 -0
0¢800-001 -0
0¢800-001 1-0



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1100-02051 105 24 0-1120-01020 561 08
0-1100-02051 301 04 0-1120-01020 562 06
0-1100-03690 301 22 0-1120-01020 562 08
0-1100-03690 321 14 0-1120-01020 711 05
0-1100-31025 202 13 0-1120-01020 715 10
0-1100-31230 101 08 0-1120-01020 715 12
0-1100-31230 101 22 0-1120-01020 505A 30
0-1100-31230 105 11 0-1120-01020 561A 6
0-1100-31230 202 15 0-1120-01020 561A 8
0-1100-31435 101 29 0-1120-01223 201 18
0-1100-31640 101 04 0-1120-01223 201 22
0-1100-31640 101 11 0-1120-01223 201 28
0-1100-31640 101 18 0-1120-01223 203 04
0-1100-31640 101 25 0-1120-01223 203 09
0-1120-00616 121 15 0-1120-01223 203 14
0-1120-00616 202 22 0-1120-01223 204 04
0-1120-00616 401 08 0-1120-01223 204 09
0-1120-00616 421 23 0-1120-01223 204 14
0-1120-00616 421 28 0-1120-01223 501 19
0-1120-00816 111 13 0-1120-01225 115 10
0-1120-00816 116 14 0-1120-01225 115 15
0-1120-00816 203 42 0-1120-01632 105 07
0-1120-00816 204 42 0-1120-02032 202 26
0-1120-00816 205 25 0-1120-31225 105 12
0-1120-00816 211 16 0-1120-31832 401 19
0-1120-00816 211 24 0-1130-00408 121 11
0-1120-01016 211 20 0-1130-00408 711 19
0-1120-01020 101 32 0-1140-31232 101 09
0-1120-01020 101 38 0-1140-31232 101 23
0-1120-01020 111 24 0-1140-31445 101 30
0-1120-01020 115 21 0-1140-31645 101 12
0-1120-01020 121 18 0-1140-31645 101 15
0-1120-01020 201 05 0-1140-31645 101 26
0-1120-01020 201 09 0-1160-01032 255 10
0-1120-01020 201 14 0-1160-01032 255 14
0-1120-01020 202 05 0-1160-01032 715 13
0-1120-01020 202 10 0-1200-00403 711 18
0-1120-01020 203 45 0-1200-00504 203 22
0-1120-01020 203 49 0-1200-00504 204 22
0-1120-01020 204 45 0-1200-00504 205 05
0-1120-01020 204 49 0-1200-00504 205 09
0-1120-01020 205 28 0-1200-00605 101 42
0-1120-01020 256 12 0-1200-00605 121 28
0-1120-01020 401 04 0-1200-00605 203 26
0-1120-01020 502 12 0-1200-00605 203 317
0-1120-01020 505 31 0-1200-00605 204 26
0-1120-01020 506 34 0-1200-00605 204 317
0-1120-01020 551 19 0-1200-00605 205 20
0-1120-01020 555 13 0-1200-00605 421 16
0-1120-01020 561 06 0-1200-00605 421 21

94



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1200-00605 711 28 0-1500-01008 255 12
0-1200-00806 116 15 0-1520-30845 503 07
0-1200-00806 203 40 0-1520-30845 503 10
0-1200-00806 204 40 0-2000-03135 311 09
0-1200-00806 205 23 0-2000-03135 501 14
0-1200-00806 711 15 0-2000-03150 321 09
0-1200-01008 101 33 0-2000-03150 501 08
0-1200-01008 101 39 0-2000-03150 555 06
0-1200-01008 115 18 0-2000-03170 301 13
0-1200-01008 115 22 0-2010-02411 504 14
0-1200-01008 256 10 0-2010-02411 504 15
0-1200-01008 401 15 0-2010-02414 555 04
0-1200-01008 502 10 0-2010-02414 555 09
0-1200-01008 505 29 0-2010-02418 121 07
0-1200-01008 506 32 0-2010-02418 555 03
0-1200-01008 551 20 0-2010-03524 501 11
0-1200-01008 561 09 0-2030-03538 503 05
0-1200-01008 562 09 0-2030-03538 503 08
0-1200-01008 711 03 0-2031-03511 555 10
0-1200-01008 505A 28 0-2040-02012 504 17
0-1200-01008 561A 9 0-2040-02217 121 23
0-1200-01210 115 11 0-2040-02217 121 25
0-1200-01210 115 16 0-2040-02520 505 02
0-1200-01210 203 07 0-2040-02520 505 06
0-1200-01210 204 07 0-2040-02520 506 02
0-1200-01210 503 12 0-2040-02520 506 06
0-1200-31008 116 10 0-2040-02520 507 02
0-1200-31210 101 07 0-2040-02520 507 05
0-1200-31210 101 21 0-2040-02520 505A 02
0-1200-31210 601 14 0-2040-02520 505A 06
0-1200-31210 611 09 0-2040-02520 507A 02
0-1200-31613 101 10 0-2040-02520 507A 05
0-1200-31613 101 17 0-2040-03024 502 17
0-1200-31613 101 24 0-2040-03024 505 14
0-1210-33629 301 21 0-2040-03024 505 21
0-1210-33629 321 13 0-2040-03024 505 24
0-1220-00805 421 18 0-2040-03024 506 14
0-1220-01006 715 11 0-2040-03024 506 23
0-1260-00606 711 22 0-2040-03024 506 28
0-1260-00808 101 36 0-2040-03024 505A 14
0-1260-00808 711 14 0-2040-03024 505A 23
0-1260-01010 715 06 0-2040-03027 501 12
0-1300-00410 121 09 0-2040-03027 501 22
0-1300-00520 401 10 0-2040-03030 502 02
0-1300-00620 711 21 0-2051-01826 105 09
0-1301-00600 401 07 0-2101-01490 501 01
0-1311-01020 202 29 0-2150-01045 121 04
0-1350-00630 311 07 0-2210-00470 501 21
0-1500-00730 105 18 0-2210-00480 501 20
0-1500-01008 255 08 0-2210-00480 501 24

9-5



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-2210-00650 501 10 0-2800-00202 256 14
0-2220-00635 506 01 0-2800-00202 257 13
0-2220-00635 505A 01 0-2800-00202 503 15
0-2220-00648 507 07 0-2800-00202 711 32
0-2220-00648 507A 07 0-2800-00383 121 30
0-2220-00670 502 13 0-2800-00383 256 14
0-2220-00680 502 14 0-2800-00383 257 13
0-2221-00610 502 01 0-2800-00383 503 15
0-2221-00624 507 09 0-2800-00383 711 32
0-2221-01015 507A 12 0-2830-01520 711 31
0-2230-00250 504 05 0-2830-02420 711 31
0-2230-00250 504 08 0-2830-02920 711 31
0-2230-00274 504 06 0-2840-02013 503 14
0-2230-00635 505 01 0-2840-02020 503 14
0-2230-00690 505 12 0-2850-01800 256 13
0-2230-00690 506 13 0-2850-01800 257 12
0-2230-00690 505A 13 0-2850-02400 256 13
0-2230-00695 505 13 0-2850-02400 257 12
0-2230-00695 506 14 0-2850-02900 256 13
0-2230-00695 505A 14 0-2850-02900 257 12
0-2230-01080 505 09 0-3220-00532 202 21
0-2230-01080 506 09 0-3230-00640 601 09
0-2230-01080 505A 09 0-3300-02012 421 05
0-2231-00203 504 09 0-3300-02565 301 15
0-2231-00233 504 07 0-3310-02572 311 04
0-2231-00253 504 10 0-3400-00000 301 16
0-2232-00326 121 19 0-3400-00000 321 16
0-2232-01020 505 17 0-3400-00100 601 08
0-2232-01020 505 18 0-3400-00100 601 12
0-2232-01407 506 19 0-3400-00100 601 23
0-2232-01420 506 20 0-3400-00100 611 07
0-2232-01420 505A 20 0-3400-00100 611 13
0-2232-01430 505A 19 0-4000-00300 551 16
0-2420-00665 507 01 0-4000-01000 551 15
0-2420-00665 507A 01 0-4100-00402 504 20
0-2431-00213 504 12 0-4100-01006 502 04
0-2431-00290 504 04 0-4100-01006 506 26
0-2433-00205 504 11 0-4100-01006 507 13
0-2610-01267 503 06 0-4100-01406 506 17
0-2610-01267 503 09 0-4100-01406 505A 17
0-2700-00012 121 05 0-4100-01410 505 21
0-2700-00060 501 03 0-4100-01410 506 12
0-2700-10112 111 21 0-4100-01410 505A 12
0-2700-10138 111 19 0-4121-01203 121 25
0-2720-01206 711 21 0-4121-01406 505 06
0-2720-01810 256 09 0-4121-01406 506 06
0-2720-02506 121 21 0-4121-01406 507 05
0-2720-02506 711 21 0-4121-01406 505A 06
0-2750-00000 711 30 0-4121-01406 507A 05
0-2800-00202 121 30 0-4124-01710 505 21

9-6



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-4124-01712 506 23 0-4301-00606 502 06
0-4124-01712 505A 23 0-4301-00606 507 12
0-4130-00606 505 23 0-4301-01010 507A 16
0-4130-00606 506 21 0-4310-00606 506 16
0-4200-00606 507 10 0-4310-00606 505A 16
0-4200-01000 505 26 0-4310-01006 505 15
0-4200-01010 507A 13 0-4310-01010 505 11
0-4200-01400 506 30 0-4310-01010 506 11
0-4200-01400 505A 26 0-4310-01010 505A 11
0-4210-00202 504 13 0-4310-01010 507A 14
0-4210-00303 121 24 0-4320-00202 504 15
0-4210-00404 501 25 0-4320-00606 501 11
0-4210-00606 502 15 0-4321-00902 504 17
0-4210-01006 505 03 0-4321-01406 505 02
0-4210-01006 506 03 0-4321-01406 506 02
0-4210-01006 505A 03 0-4321-01406 507 02
0-4210-01010 505 10 0-4321-01406 505A 02
0-4210-01010 505 19 0-4321-01406 507A 02
0-4210-01010 506 10 0-4321-01706 502 17
0-4210-01010 505A 10 0-4321-01706 505 14
0-4210-01414 506 21 0-4321-01706 506 15
0-4210-01414 505A 21 0-4321-01706 505A 15
0-4211-00202 504 14 0-4326-01904 501 22
0-4212-00606 505 05 0-4326-01906 501 12
0-4212-00606 506 05 0-4326-02106 502 02
0-4212-00606 507 06 0-4360-01006 505 22
0-4212-00606 505A 05 0-4360-01010 505 08
0-4212-00606 507A 06 0-4360-01010 505 25
0-4212-01006 507A 11 0-4360-01010 506 08
0-4212-01010 505 07 0-4360-01010 505A 08
0-4212-01010 506 07 0-4360-01410 506 25
0-4212-01010 505A 07 0-4360-01414 501 04
0-4213-01203 121 23 0-4360-01414 506 29
0-4213-01706 505 24 0-4360-01414 505A 25
0-4213-01706 506 28 0-4380-01414 501 06
0-4220-01414 501 02 0-4400-00606 507 04
0-4300-00202 504 18 0-4400-00606 507A 04
0-4300-00203 121 22 0-4400-01006 505 04
0-4300-00606 502 03 0-4400-01006 506 04
0-4300-00606 502 16 0-4400-01006 505A 04
0-4300-00606 507 03 0-4400-01010 507A 10
0-4300-00606 507 08 0-4410-00202 504 16
0-4300-00606 507A 03 0-4411-00202 504 19
0-4300-00606 507A 08 0-4412-00404 501 23
0-4300-01006 507A 09 0-4450-01010 505 16
0-4300-01010 505 20 0-4450-01414 506 18
0-4300-01214 506 22 0-4450-01414 505A 18
0-4300-01214 505A 22 0-4470-00602 502 07
0-4300-01414 506 24 0-5000-01300 715 01
0-4300-01414 505A 24 0-5010-00000 715 02

9-7



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-5011-00000 715 03 1-11710-1150 601 06
0-5120-02400 711 12 1-12020-1010 801 34
0-5160-02400 701 08 1-12020-1020 801 04
0-5160-02400 701 09 1-12020-1030 801 03
0-5160-02400 701 11 1-12020-1040 801 16
0-5160-02400 701 12 1-12020-1050 801 17
0-5160-02400 701 13 1-12020-1060 801 14
0-5161-02400 701 07 1-12020-1070 801 15
0-5164-02400 701 10 1-12020-1081 801 13
0-5600-02401 711 13 1-12020-1090 801 01
0-6000-06207 311 03 1-12020-1120 801 06
0-6002-33011 321 05 1-12020-1130 801 05
0-6003-00214 301 11 1-12020-1140 801 10
0-7010-02200 801 21 1-12020-1150 801 08
0-7010-12200 811 26 1-12020-1160 801 28
0-7110-00000 801 07 1-12020-1180 801 18
0-7110-00000 811 07 1-12020-1190 801 02
0-7120-02202 801 09 1-12020-1210 811 18
0-7120-02202 811 09 1-12020-1310 811 02
0-7131-00000 801 11 1-12210-1420 715 05
0-7131-10000 811 11 1-12210-1430 711 02
0-9100-00000 901 02 1-12210-1440 715 04
0-9100-00709 901 02 1-12210-1600 711 25
0-9100-00810 901 02 1-13670-1410 501 13
0-9100-01113 901 02 1-14340-1130 311 06
0-9100-01214 901 02 1-14670-1110 505 28
0-9100-01719 901 02 1-14670-1110 506 31
0-9100-02224 901 02 1-14670-1110 505A 27
0-9105-05500 901 01 1-17210-1310 715 07
0-9200-00200 901 04 1-17330-1210 301 23
0-9210-00150 901 03 1-17330-1221 301 24
1-11110-1110 115 13 1-17710-1410 601 17
1-11330-0020 311 05 1-17710-1420 601 19
1-11330-1230 301 25 1-17710-1430 601 20
1-11340-1140 311 08 1-17710-1460 601 18
1-11420-1170 421 17 1-17710-1480 601 18
1-11510-1210 202 19 1-17710-1490 601 17
1-11650-1160 555 02 1-18320-1111 301 09
1-11650-1170 555 08 1-18320-1121 301 10
1-11660-0020 551 12 1-18330-0012 301 08
1-11660-1120 551 03 1-18330-0020 321 07
1-11660-1130 551 04 1-18330-1151 301 14
1-11660-1140 551 07 1-18330-1170 301 16A
1-11660-1150 551 08 1-18340-1120 311 02
1-11660-1160 551 11 1-18350-1110 321 03
1-11660-1170 551 10 1-18350-1141 321 12
1-11660-1180 551 12 1-18350-1213 321 01
1-11660-1190 551 13 1-18350-1230 321 02
1-11660-1210 551 14 1-18520-1290 205 32
1-11660-1220 551 09 1-18640-0011 601 21

9-8



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-18640-0011 611 11 1-31150-1150 121 06
1-18670-1381 503 11 1-31620-1590 421 25
1-18710-1233 601 03 1-31620-1610 421 19
1-18710-1233 611 03 1-32210-1180 121 08
1-18710-1243 601 04 1-32210-1180 711 26
1-18710-1243 611 04 1-32210-1560 711 16
1-18710-1312 601 11 1-32510-1310 202 28
1-18710-1312 611 06 1-32520-1181 201 06
1-19330-0020 301 12 1-32710-1250 601 02
1-19350-1180 321 15 1-32710-1250 611 02
1-19620-0011 501 16 1-32710-1621 202 23
1-19650-0010 502 05 1-32710-1630 202 25
1-19650-0010 555 01 1-32710-1650 202 24
1-19650-1120 555 05 1-32910-1330 257 06
1-19650-1140 555 07 1-32910-1410 257 08
1-19650-2110 555 01 1-32910-1420 257 07
1-19660-1231 551 02 1-33130-1180 116 11
1-19670-1310 501 05 1-39110-1210 101 05
1-21210-1210 711 06 1-39110-1210 101 19
1-21210-1220 711 09 1-39160-1110 105 13
1-21210-1230 711 07 1-39160-1120 105 14
1-21210-1230 711 10 1-39160-1160 105 17
1-21210-1240 711 08 1-39610-1110 105 02
1-21210-1240 711 11 1-39610-1120 105 03
1-21670-1210 507 11 1-39610-1130 105 04
1-23340-1111 311 01 1-39610-1310 105 08
1-23710-1160 601 07 1-41010-1210 811 33
1-24340-0011 311 01 1-41010-1220 811 04
1-27160-1131 105 15 1-41010-1230 811 17
1-27160-1141 105 16 1-41010-1240 811 08
1-28210-1520 711 20 1-41010-1250 811 03
1-28310-1110 301 01 1-41010-1260 811 05
1-28320-1121 301 05 1-41010-1270 811 10
1-28320-1130 301 06 1-41010-1280 811 01
1-28320-1140 301 08 1-41010-1290 811 13
1-28330-1160 301 18 1-41010-1300 811 06
1-28330-1240 301 17 1-41010-1310 811 16
1-28710-1111 611 01 1-41010-1320 811 15
1-28710-1210 601 01 1-41010-1330 811 14
1-28710-1220 601 05 1-41010-1350 811 27
1-28710-1400 601 16 1-41010-1430 801 29
1-28710-1500 601 16 1-41010-1440 801 33
1-29210-1150 703 01 1-41010-1470 811 32
1-29210-1170 701 04 1-41010-1490 811 28
1-29210-1310 713 18 1-41150-0010 121 01
1-29210-1420 715 14 1-41150-1110 121 01
1-29210-1550 711 24 1-41160-1151 105 20
1-29520-1520 205 07 1-41210-1510 715 15
1-29520-1521 203 24 1-41420-1140 401 01
1-29520-1521 204 24 1-41420-1180 401 11

9-9



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-41420-1190 401 12 1-41660-1110 551 01
1-41420-1240 401 05 1-41710-1320 601 22
1-41420-1250 401 06 1-41710-1320 611 12
1-41420-1260 401 13 1-41710-1340 601 24
1-41420-1280 401 14 1-41710-1340 611 14
1-41520-1310 205 01 1-41710-1360 601 10
1-41520-1330 205 02 1-41710-1360 611 05
1-41520-1340 205 14 1-43630-0012 301 02
1-41520-1350 203 35 1-46010-2120 801 26
1-41520-1350 204 35 1-46010-2420 801 12
1-41520-1350 205 18 1-46010-2430 801 32
1-41520-1360 203 32 1-46010-2440 801 31
1-41520-1360 204 32 1-46010-2450 801 30
1-41520-1360 205 15 1-46010-2520 811 12
1-41520-1370 203 39 1-46010-2530 811 31
1-41520-1370 204 39 1-46010-2540 811 30
1-41520-1370 205 22 1-46010-2550 811 29
1-41520-1380 203 28 1-46100-0300 101 01
1-41520-1380 204 28 1-46110-2210 101 13
1-41520-1380 205 11 1-46110-2320 101 41
1-41520-1410 205 01 1-46110-3110 101 02
1-41520-1430 201 02 1-46110-3230 101 16
1-41520-1510 203 05 1-46110-3310 101 21
1-41520-1510 204 05 1-46110-3330 101 35
1-41520-1520 201 23 1-46120-0020 111 01
1-41520-1540 201 15 1-46120-2110 111 01
1-41520-1570 201 10 1-46120-2120 111 02
1-41520-1580 201 11 1-46120-2130 111 03
1-41520-1670 203 31 1-46120-2140 111 04
1-41520-1670 204 31 1-46120-2150 111 09
1-41520-1680 202 01 1-46120-2200 111 05
1-41520-1710 202 06 1-46120-2210 111 05
1-41520-1720 202 06 1-46120-2220 111 06
1-41520-1730 202 07 1-46120-2230 111 07
1-41520-1740 202 07 1-46120-2240 111 08
1-41520-1770 401 21 1-46120-2310 111 17
1-41520-1820 202 02 1-46120-2320 111 18
1-41520-1850 205 30 1-46120-2510 111 10
1-41520-1860 203 20 1-46130-2120 116 02
1-41520-1860 204 20 1-46130-3160 115 07
1-41520-1860 205 03 1-46130-3510 115 01
1-41520-2040 202 11 1-46130-3520 115 02
1-41610-0011 105 01 1-46130-3530 115 03
1-41610-0021 105 05 1-46130-3550 115 04
1-41620-1010 421 01 1-46130-3570 115 05
1-41620-1020 421 04 1-46130-3580 115 06
1-41620-1030 421 24 1-46130-3610 115 08
1-41620-1040 421 15 1-46130-3620 115 09
1-41620-1410 501 07 1-46130-3650 115 12
1-41660-1100 551 01 1-46140-0210 561 01




(¥4 118 0€G¢-010vG-1 Gl v0¢ 0G6¥2¢-0¢G9v-1
0¢ 118 0¢G¢-010vG-1 Gl €0¢ 0G6¥¢-0¢G9v-1
61 118 0162-0l0vG-1 g1 v0¢ Ovv¢-02G9v-1
Ge 108 0LvZ-010vG-1 g1 €0¢ Ovv¢-02G9v-1
ve 108 09v2-010vG-1 Ge 10C 01¢2¢-02G9v-1
€¢ 108 0Gv2-010vG-1 9% v0¢ 0912-02G9v-1
[44 108 Ovv2-010vG—1 9¥ €0¢ 0912-02G9v-1
(¥4 108 0€v¢-010vG-1 10 10¢ OL1E-01G9p-1
0¢ 108 0¢vc-010vG-1 Ll LO¥ 0L¢2-02v9v-1
61 108 0lvc-010vG-I Ll ¥A4% 0201-0GE9Y-1
€0 XA 081 1-0G116-1 ol ¥4 0101-0GE9Y-1
€0 XA Ov11-0G116-1 €0 ¥A4% 0100-0GE9Y-1
¢0 XA 0€11-0G116-1 90 ¥A4% Ov11-0vE9Y-1
gl ¢0¢ 0¢r 1-02G8y-1 80 ¥A4% 0€11-0vE9Y-1
60 LO¥ 0l¢1-0cv8r-1 ¥0 ¥A4% 0Z11-0vE9Y-1
0¢ LO¥ L7 L1-02v81—1 10 LI 01€€-0129v-1
¢l XA 0€11-0G187-1 ¥0 €0L 01v2-01¢9v-1
90 GG¢ 0ErE-02697-1 ¢0 €0L 02¢¢c-01¢9v-1
Go GG¢ 0¢vE-02697-1 ¢0 €0L 01¢¢-01¢9v-1
¢0 GG¢ 01vE-02697-1 €¢ LIL 0¢r1-0129%-1
€0 96¢ 0€¢E-02697-1 60 GlL 0G6€1-0129¥-1
¢0 96¢ 02¢¢e-02697-1 80 GIL 0ve1-0129v-1
10 96¢ 01¢E-02697-1 (¥4 XA 0€¢E-0G19v-1
¢0 LG¢ 02€€-01697-1 9¢ XA 01€2-0G19¥-1
10 LG¢ 01€€-01697-1 0¢ XA 02¢c-0G197-1
0l LG¢ 0L€2-01697-1 €0 €94 0¢¢c-0v 1911
Ll LG¢ 0G6€2-01697-1 €0 196 0¢¢c-0v 1911
60 ¢0s 01€2-0L99V-1 ¢0 €94 0l¢c-0r1ov-1
¥0 €04 0¥ 12-0L99V-1 ¢0 196 0l¢c-0or1ov-1
£0 £06 0€12-0L99V-1 10 ¢96 01¢0-0v19¥-1
X3ANI ‘ON "Ol4 ‘ON S14Vvd X3ANI ‘ON "Ol4 ‘ON S14Vvd




Ge
(¥4
Ll
€l
0¢€
6¢
6l
90
G0
¢0

10
€0

—

0¢
G¢
ve
€¢
[44

Le
Le
Le
Le
X474
X474
ElL
1oL
1oL
1oL

1oL
€0L
V19§
V198
V198
LLL
118
118
118
118

0162¢-0€avG—1
0€¢c-0earG-1
0¢¢c-0eara-1
01¢c-0€arG-1
06G1-0lvvG—1
01G1-0lvrG-1
016¢-0lcvG-1
0v€¢-0lerG-1
0€€2-0lerG-1
02€2-01¢vG-1

L1EC-012hG-1
0€¢c-01erG-1
0¢cl-0vIvG-1
OLCI-0V1¥G-1
OL10-0P1¥G-1
0ce1-0CIvG-1
0LGZ-010vS—I
0962¢-0l0vG-1
06G2-010vG-1
0vG¢-0l0vG-1

¢0
10
Ll
(¥4
14!
80
10
10
10
6l

(33
6¢
ol
ol
Ll
Ll
Gl
Gl
6l
6l

€04
€04
L9
109
XA
¢0§
¥0G
€0¢
v0¢
10¢

Go¢
Go¢
v0¢
€0¢
v0¢
€0¢
144
£0¢
v0¢
€0¢

0212-0L99V-1
0112-0L99V-1
0100-0v99¥-1
0100-0¥99¥-1
060€-0299%—1
0€00-0¢99v-1
0100-0¢99v-1
0¢vE-02G9v-1
01v€-02G9v-1
0€8¢-02G91-1

0¢G2-02G9v-1
0162-02G9v-1
06¥¢-02G97-1
06¥¢-02G97-1
08t¢-02G91-1
0817¢-02G9%—1
0Ly2-02G9%—1
0Lv2-0¢G97-1
09v2-0¢G9v-1
09v2-0¢G9v-1



Ll €L 6GLC-IVILVO 125 €¢¢ GG/0-G60L1VO
GG €¢¢ LC)L-6E11VO L0 €6¢ ¢vL0-G601VO
12 €¢¢ 9¢1L-6€11VO 80 9¢¢ ¢vL0-G601VO
10 LEC 6L1L-6€1LVO €0 8€¢ 9€L0-G601VO
10 8¢¢ I0LL-6E11VO L0 vee 8¢L0-G601VO
L0 X A4 I0LL-6E11VO ¥0 €L 080¢-1¥601VO
10 9¢¢ 001L-6€LLVO 81 vve €897-L801VO
10 Gee 001L-6€LLVO €¢ €¢¢ ¢Gv9-G801VO
90 X A4 001L-6€LLVO L0 Lee 6v¥9-G80LVO
€0 Le 9968-GEILVO 90 Lee 8¥¥9-G80LVO
¢0 Le G968-GELLVO Go Lee L¥¥9-G80LVO
Le €¢¢ 9108-€€1LVO ¥0 Lee 9¥¥9-G80LVO
(47 [444 9€1¢-8¢11vO €0 Lee Gy¥9-G80LVO
10 £ve GE€1¢-8¢11vO ¢0 Lee v¥¥9-G80LVO
10 [A44 GE€1¢-8¢11vO 60 €L ¢LLO-E1C1LVD
(37 [444 GE€1¢-8¢11vO Gl VL0S 01¢1-0L9¢1-8
9¢ €¢¢ 08G0-L¢lLVO 90 gLl 0811-0€Lel-8
90 X474 010v-v¢lLLvO Go gLl 0LL1-0€ELC1-8
0l X474 600V-¥¢ILVO L0 gLl 0911-0€Le1-8
¥0 Gee €G6E-1¢ILLVO ¥0 gLl 0Gl1-0€lel-8
1A Ive L£196-¢¢l1VO 80 gLl Oovl1-0€Lel-8
¥0 LG¢ G096-¢¢l1vO €0 gLl 0€l1-0€lel-8
Ge 4414 8€1L-1¢LLVO 10 gLl OLLI-0E1C1-8
125 4414 9€1L-1¢l1VvD gl vGe 016€-0c6¥G—1
gl GG¢ 860L-1211VO ¢0 vGe 01G1-026¥G-1
1A 1oL IvC1-1¢11vO g1 109 Ovv 1-01L¥G-1
6l vve £206-0¢11vO 6¢ Le 0662¢-0€GvG—1
L0 8€¢ 92¢06-6111vO 8¢ Le 0v62¢-0EGrG—1
10 8¢¢ 80€9-L111VO Le Le 0€62¢-0EGYG—1
L] 1L £6¥8-€111VD 9¢ LlC 026¢-08GYG—1
X3ANI ‘ON "Ol4 ‘ON S14Vvd X3ANI ‘ON "Ol4 ‘ON S14Vvd




L0
L0
90
90
10
10
¢0
10
G0
¢0

¢l
G0
€0
60
Gl
¢0
ol
¢l
L0
80

6¢¢
8¢¢
6¢¢
8¢¢
Lee
Lee
9¢¢
(454
8¢¢
Gee

XAA
6¢¢
8¢¢
9¢¢
6¢¢
8¢¢
9¢¢
€L
gve
LET

G189-1G11VO
G189-1G11VO
€189-1G11vO
€189-1G11vO
€6L9-1G11VO
¢6L9-1G11VO
¢6L9-1G11VO
06L9-1G11VO
G8.9-1G11VO
LLL9-1GILVD

LLL9-1GILVD
¥0L9-1GLLVO
¥0L9-1GLLVO
¥0L9-1GLLVO
€0L9-1G11VO
€0L9-1G11VO
€0L9-1G11VO
060G6-6¥1LVO
126v—-LV11VO
G610-v¥ILLVO

Ll
Ll
60
Gl
90
14
80
9¢
ve
10

14!
€l
L0
Gl
€¢
80
60
€l
14
0¢

€L
€L
1GC
vve
(454
€€¢
1GC
8¢¢
€¢¢
Lee

1oL
vee
1GC
9¢¢
9¢¢
XA4%
£6¢
6¢¢
8¢¢
9¢¢

16V8-€L11VO
06¥8-€11LVO
9€8Y—1L11LVO
66LV—L11LVO
6¢9€-660LvO
80G€-660LvO
¥L€2-6601VO
£€¢80-6601vO
£€¢80-6601vO
6€10-660LvO

8919-9601vO
8919-9601vO
6966-960LvO
¥88€-9601VO
¢¢9¢-9601vO
£19¢-9601vO
£280-G601VO
£280-G601VO
£280-G601VO
£280-G601VO



Ge 8¢¢ ¢CL6-0L11VD (¥4 8¢¢ £299-9G11vVO
80 €¢¢ ¢v0L-L911VO 8¢ €¢¢ £199-9G11VO
1A 9¢¢ 6€0L-L911VD 0¢ 8¢¢ 1099-9G11VO
L0 €¢¢ 810L-L911VD 9¢ 9¢¢ 0099-9G11vO
Go €0L EVGE-L91LVO 10 €¢¢ 66G9-9G11vO
Go €0L CrGE-L911VO 4! 9¢¢ 86G9-9G11VO
¥0 [444 vLy8-1v91LLVO 6l 8¢¢ 6LG9-9G11VO
€0 (454 9990-¥911vO Ll 8¢¢ ¢969-9G11vO
¢0 vée ¥990-v911LvO g1 8¢¢ GGGO-9GI1VO
€0 [444 GG90-v911vO Gl 8¢¢ rGG9-9G11VO
ve 8¢¢ 8790-1v911LvO 80 Lee GL¥9-9GI1VO
¢0 [444 9¥90-¥911vO 0l Lee vLy9-9GLLVO
10 vée 8¢G0-v911VO ¢0 LEC €L¥9-9G11VO
0s €¢¢ 8¢G0-1911LVO ¢0 0€¢ ¢Ly9-9G11VO
Go €¢¢ L2G0-¥911VO 0l 6¢¢ ¢Ly9-9G11VO
¥0 €¢¢ €2G0-v911vO 1A 8¢¢ ¢Ly9-9G11VO
9¢ 9¢¢ 61G0-¥911VvO Ll 9¢¢ ILP9-9G11VD
1A Lee 81G60-¥911VO ¢0 (454 6979-9G11vO
Ll Lee L1G0-¥911VO ¥0 vee ¢v0L-GGLL1VO
¢l Lee 9160-¥911vO ¢0 6¢¢ 9.G6-1GI1VO
81 9¢¢ G1G60-¥91LVO 8¢ 8¢¢ 9.G6-1GI1VO
9¢ 9¢¢ v160-v91LVO €l 8¢¢ LGG6-1GILVO
€0 LET G6.9-€911VO Go 9¢¢ L6¥6-1GILVO
90 vee G6.9-€911VO €0 9¢¢ 19¥6-1G11VO
90 €L ¥0L9-€911VO ¢l 8¢¢ vP¥89-1G1LVO
¥0 Le LILE-1911VD Ll Lee I789-1G11VO
60 Lee GOLE-1911VD Ll 6¢¢ ¢€89-1G11VO
¥0 0€¢ 869€-1911VO Ll 8¢¢ ¢€89-1G11VO
80 6¢¢ 869€-1911VO ¢l 6¢¢ 1€89-1G11VO
£¢ 8¢¢ 869€-1911VD 0l 8¢¢ 1€89-1G11VO
X3ANI ‘ON "Ol4 ‘ON S14Vvd X3ANI ‘ON "Ol4 ‘ON S14Vvd




€0
90
IS
L0
90
60
14
10
Gl
10

60
90
91
Gl
L0
10
¢0
G0
10
60

vée
vée
€¢¢
vée
vée
LET
LET
Ive
GG¢
6¢¢

€¢¢
[444
Lee
Lee
vve
vve
[A44
[444
0€¢
6¢¢

I761-9L11VO
6E€61-9L11VD
6E€61-9L11VD
8€61-9L11VO
LEGI-9L11VD
1€61-9L11VD
1€61-9L11VD
9161-9L11VD
¢061-9L11VvO
€0G/-1L11VD

9¢vL-1LI1VD
0¢vL-1L11VO
PIvL-1L1LVO
EIvL-1L11VO
GCEL-1L11VD
GCEL-1L11VD
GCEL-1L11VD
v¢L6-0L11VO
¢CL6-0L11VO
¢CL6-0L11VO

€0
el
¢0
[44
14
10
80
L0
90
G0

G0
g1
G0
Ge
ve
14
(¥4
6l
10
€0

€¢¢
Lee
€¢¢
8¢¢
LEC
vee
Gee
Gee
Gee
Gee

vee
9¢¢
9¢¢
9¢¢
9¢¢
9¢¢
9¢¢
9¢¢
vée
LEC

L69€-1911VD
G69€-1911VO
G89€-1911vO
¥89€-1911VO
€89€-1911vO
LL9€-1911VD
LL9€-1911VOD
0L9€-1911VO
699€-1911vO
899€-1911VvO

899€-1911VvO
G99€-1911vO
€99€-1911vO
069€-1911vO
6€9€-1911vO
G¥99-9G11vO
v¥99-9G11VO
€¥99-9G11vO
¢799-9G11vO
1€99-9G11VO



L0 9ve L106-6¢¢1VO (33 8¢¢ €818-G811VO
¢0 9v¢ L106-6¢¢1VO €€ 8¢¢ ¢818-G811VO
Go 9v¢ 9.06-6¢¢1VO 60 XA ¢818-G811VO
10 9v¢ 9.06-6¢¢1VO 0¢€ 8¢¢ 1818-G811VD
10 gv¢ GL06-6¢¢1VO 10 9¢¢ 0818-G811VO
¥0 144 GL06-6¢¢1VO ¥0 Ive 1918-G811VD
10 LET 0L06-6¢¢1VO (37 8¢¢ 9.GG-8L11VD
90 €0L GLG[-12C1VD 80 (454 vPLGG-8L11VO
Ll X474 G¢e0-¢¢clvO 6¢ 9¢¢ vPLGG-8L11VO
0¢ €¢¢ 808G6-01¢1vO L0 (454 €LGG-8/11VO
¢0 6v¢ 08¢v-60¢1vO 8¢ 9¢¢ €LGG-8/11VO
10 0€¢ v¥10-L0CLVO ¥0 (4544 ¢LGG-8L11VD
6l €¢¢ G6¢9-G0C¢1vO ¢l €¢¢ 0LGG-8L11VO
81 €¢¢ 0€GY-10¢LVO Go LEC 69G6-8L11VO
(33 €¢¢ LIvP-10¢LVO 0l LET LEVG-8LI1VO
¥0 9¢¢ 16EY—10C1VO €0 Ive €¢re-8L11VO
6¥ €¢¢ 866G-4ILVO ¢0 Ive ¢evG-8L11VO
80 6v¢ 668€-8611VO 80 €6¢ 89661-9L11VO
10 6v¢ 668€-8611vO 0¢ €¢¢ 9861-9L11VO
ve 4414 9991-9611vO L0 [444 ¢L61-9L11VO
L0 €0L IGVE-E611VO 10 LEC 8G61-9L11VO
g1 €¢¢ 96€€-6811LVO 80 X A4 8G61-9L11VO
Gl €¢¢ ¥98¢-6811LVO ve Lee LG61-9L11VD
1394 [444 GG8¢-6811VO €¢ Lee 9G61-9L11VO
¢l [444 ¥G8¢-6811LVO [44 Lee GG61-9L11VO
Ll [444 £€G8¢-6811VO (¥4 Lee vG61-9L11VO
10 €€¢ L¥8¢-6811VO 0¢ Lee €G61-9L11VO
10 Gee 89.2-6811VO 6l Lee ¢G61-9L11VO
€0 €€¢ L1L2-6811VD 81 Lee 1G61-9L11VD
14! £2¢ v0L2-6811VD Ll £2¢ ¢V61-9L11VD
X3ANI ‘ON "Ol4 ‘ON S14Vvd X3ANI ‘ON "Ol4 ‘ON S14Vvd




8¢
Le
9¢
Go
Ge
ve
€¢
[44
(¥4
0¢

6l
81
Ll
g1
Gl
1A
144
€l
10
90

[444
[444
[444
(454
[444
[444
[444
[444
[444
[444

[444
[444
[444
[444
[444
[444
[444
[444
XAA
144

L6V9-VECLVO
16V9—-¥ECLVO
06¥9-v€C1LVO
6879-v€C1LVO
G8¥9-v€CLVO
€8¥9-v€C1VO
08¥9-v€¢1VO
8LY9-vECLVO
LLY9-PECLIVO
9Ly9-vECLVO

GLY9-vECLVO
vLy9-vECLVO
€LV9-vECLVO
¢LY9-vECLVO
LLy9—-¥ECLVO
0LY9-vECLVO
6979-v€C1VO
89¥9-v€C1VO
6016-6¢¢1VO
¥606-6¢¢1LVO

90
Ll
ol
¢0
€¢
10
G0
g1
80
¢0

¢0
G0
14
LE
60
80
6¢
€l
[4%
ol

LEC
9¢¢
[444
4414
4414
4414
Gee
vve
vve
vve

£ve
vée
vée
8¢¢
[444
[444
8¢¢
€¢¢
8¢¢
XAA

¢0L2-6811VO
069¢-6811LVO
8L9¢-6811VO
¢0€8-G811VO
00€8-G811VO
00€8-G811VO
06¢8-G811LVvO
98¢8-G811vO
98¢8-G811vO
98¢8-G811vO

¥8¢8-G81LVO
18¢8-G811VO
08¢8-G811LvO
12¢8-G811VD
¥1¢8-G811LVO
G0¢8-G811VvO
L618-G811VO
9618-G81LVO
£818-G811VO
£818-G811VO



L0 vGe 1€99-6€C1VO €l vve €199-v€¢1vO
90 vGe 0€99-6£¢1VO 1A [A44 €199-v€¢1vO
¢l vGe £299-6€¢1VO €l [A44 ¢199-v€¢1VO
Go vGe 9¢99-6¢£¢1vO ¢l [A44 L199-v€C1VO
Gl €L 61€¢-8€¢1VO 0l £ve 0199-v€¢1vO
Go €0L 81€¢-8EC1VO Ll (444 0199-v€¢1vO
¥0 8€¢ 09¢¢-8€¢1vO 60 £ve 6099-v£21VO
€0 €6¢ L188-9€C1VO 0l (444 6099-v£21VO
€0 LG¢ G106-GECLVO 80 Eve 8099-1v€¢1VO
Go LG¢ ¥106-GE€CLVO 60 (444 8099-1v€¢1VO
Go LET ¢106-G€C1VO L0 (444 G099-v€C¢1VO
Go 1GC G006-G€CLVO 90 £ve ¥099-v€C1VO
90 vve 8668-GECLVO 90 (444 €099-v€C¢1VO
¢l vve L668-GEC1VO Go £ve ¢099-v€C1VO
Ll vve 9668-G€C1VO 10 vee ¥6G9-vE€CLVO
Go vve 9668-G€C1VO Go XA ¥6G9-vE€CLVO
L0 XA4% 1L68-GECLVO ¥0 £ve 08G9-v€¢1vO
90 X474 6968-G€C1VO Go [A44 08G9-v€¢1vO
¢l Eve 9968-G€C1VO €0 Eve 6LG9-VECLVO
Ll [A44 G968-GECLVO ¥0 [A44 6LG9-V€CL1VO
€0 vve ¢G68-GECLVO Ge [444 6LG9-V€CL1VO
60 vve 1G68-GECLVO 125 [444 0669-v€C¢1VO
[44 €¢¢ £€68-GECLVO €€ [444 6vG9-vECLVO
€0 vee ¢€68-GECLVO [4% [444 8¥G9-vE€CLVO
10 [444 L£168-GEC1VO 0¢ [444 1269-¥E€C1VO
€0 XAA £168-G€C1VO ¢0 9€e ¢0G9-v€C1VO
Ll £ve ¥168-GECLVO 10 9€e 1069-¥E€CLVO
g1 [A44 ¥168-GECLVO ¥0 9€e 0069-v€¢1VO
(¥4 €¢¢ ¢168-GEC1VO 10 9€e 6679-v€C1LVO
10 £2¢ 0168-GECLVD 6¢ [444 86¥9-1vEC1LVO
X3ANI ‘ON "Ol4 ‘ON S14Vvd X3ANI ‘ON "Ol4 ‘ON S14Vvd




¥0
8¢
Le
9¢
Ge
¥0
€0
90
€l
81

ov
14
10
L0
90
10
10
90
14
80

4414
4414
4414
4414
4414
£6¢
£6¢
£6¢
£ve
[A44

[444
96¢
GG¢
gve
£6¢
0G¢
4414
1GC
144
vGe

L18L-G¥C1VO
918L-G¥¢1VO
G18L-G¥C1VO
v18L-G¥C1VO
€18L-G¥C1VO
€6LL-G¥C1VO
¢6LL-G¥C1VO
16LL-GVC1VOD
06LL-G¥C1VO
06LL-G¥C1VO

06LL-G¥C1VO
9GL[-G¥C1VO
6VLL-GYC1VO
89.8-¢¥C¢1VO
¥L0G-0v¢LVO
LE0G-0VCLVO
9€06-0v¢1LVvO
9€06-0v¢1LVvO
666V-0v¢LVvO
¢€99-6£¢1VO

¢0
10
14
90
G0
G0
14
¢0
14
€0

¢0
80
10
10
6€
8¢
LE
9¢
Ll
Gl

XAA
(454
XAA
Ive
Ive
£6¢
£6¢
£6¢
1GC
1GC

1GC
Le
144
144
[444
[444
[444
[444
vve
[A44

0168-G€¢1LVO
6068-G€¢1VO
6068-G€¢1VO
¥688-GECLVO
£688-GECLVO
6.88-GEC1VO
8.88-GECLVO
9.88-GEC1VO
G/88-GECLVO
¥188-GECLVO

€188-GEC1VO
¢988-GEC1VO
£G88-GECLIVO
9688-GEC1VO
0668-1v€¢1VO
0€68-1v€C¢LVO
€268-1v€C1LVO
¢¢68-v€CLVO
G199-v€C1VO
¥199-v€C1VO



80 [A44 LVEL-6GCL1VO 60 6v¢ 988.-G¥¢1VO
L0 vve 9v€L-6GC1VO 10 Lve €88L-G¥C1VO
L0 Eve 9v€L-6GC1VO Go 9v¢ €88L-G¥C1VO
0l vve Gy€L-6GC1VO Go €6¢ €18L-G¥C1VO
¥0 vve Gy€L-6GC1VO ¢0 €6¢ ¢L8L-G¥C1VO
60 vée G6¢L-6GC1VO (¥4 4414 968.-G¥¢1VO
6¢ €¢¢ G6¢L-6GC1VO 80 4414 L¥8L-G¥C1VO
10 vGe v¥eL-6GC1VO [44 4414 9¥8.-G¥C1VO
€0 (444 ¢0¢L-6G¢1VO 60 X474 €¥8L-G¥C1VO
10 €L 06¢6-6G¢1vO 60 X474 ¢V8L-G¥C1VO
90 8€¢ ¥ 16¥-6GC1LVO 60 4414 6€8L-G¥C1VO
Ll vGe ¢¢0€-6GC1VO €0 4414 8€8L-G¥C1VO
60 vGe 120€-GGC1VO 9¢ 4414 LE8L-GYCIVO
0l vGe 020€-6G¢1vO [4% 4414 9€8.-G¥¢1VO
Go vGe 810€-6G21VO 0¢ 4414 GE8L-GYCI1VO
Go 8€¢ LEGO-1GC1VD 6l 4414 rE€8L-GYC1VO
10 8€¢ 9€G0-1621vO 81 4414 €€8L-G¥C1VO
Gl £ve 8¥6.-G¥C1VO Ll 4414 ¢€8L-GYC1VO
0¢ (444 8V6L-G¥C1VO g1 [4*14 1E€8L-GVC1VOD
10 Gee 1E6L-GVC1VO Gl 4414 0€8L-G¥C1VO
¢0 vee 1E6L-GVC1VO 1A 4414 6¢8L-G¥¢1VO
€0 9€e 6¢6.-G¥¢1VO €l 4414 8¢8L-G¥C1VO
1A £ve 9¢6.-G¥¢1VO 4! 4414 L28L-G¥C1VO
10 Le 9¢6.-G¥¢1VO Ll 4414 9¢8.-G¥¢1VO
6l (444 G¢6L-G¥C1VO 0l 4414 G¢8L-G¥C1VO
10 Ive ¢¢6L-G¥C1VO (33 4414 ¥¢8L-G¥C1VO
LE 4414 G06L-G¥C1VO 0¢ 4414 €¢8L-G¥C1VO
Go 6v¢ 668L-G¥¢1VO L0 4414 0¢8L-G¥¢1VO
90 8¢ 668L-G¥¢1VO 90 4414 618L-G¥C1VO
¢0 817¢ 668.-G¥21VD G0 ¢G¢ 818L-GVC1VD
X3ANI ‘ON "Ol4 ‘ON S14Vvd X3ANI ‘ON "Ol4 ‘ON S14Vvd




6¢
10
9g
10
€0
60
14
80
8l
90

el
80
¢0
10
10
10
L0
10
80
10

4414
1GC
€¢¢
0G¢
6¢¢
8¢¢
6¢¢
8¢¢
8¢¢
9¢¢

[444
€€¢
€€¢
€€¢
XAA
[A44
Ive
£ve
Ive
vve

LE)1-E€6C1VD
9€11-€6¢1VO
9¢vv-v8¢1vO
OvvG-€L21VO
9vEG-ELC1VO
9vEG-ELC1VO
GyeG-€LC1VO
GyeG-€LC1VO
vLeG-€LC1VO
vGEL-6GC1VO

€GE/-6GC1VO
¢GE[-6GC1VO
IGEL-6GC1VO
06€.-6G21VO
06€.-6G21VO
6V€L-6GC1VO
6V€L-6GC1VO
8¥€L-6GC1VO
8¥€L-6GC1VO
LVEL-6GCLVO

Ll
14
14
¢0
ol
€0
G0
10
80
¢l

Ll
10
ol
G0
60
10
80
14
90
10

6v¢
6v¢
Lve
Lve
6v¢
6v¢
8¢
8¢
6v¢
gve

gve
6v¢
gve
8¢
gve
8¢
gve
Lve
gve
Lve

868L-G¥C1VO
868L-G¥C1VO
868L-G¥C1VO
868L-G¥C1VO
L68L-G¥C1VO
L68L-G¥C1VO
L68L-G¥C1VO
L68L-G¥C1VO
8968.-G¥¢1VO
8968.-G¥¢1VO

G68L-G¥C1VO
¢68L-G¥C1VO
¢68L-G¥C1VO
068L-G¥C¢1VO
068L-G¥C¢1VO
688L-G¥¢1VO
688L-G¥¢1VO
888L-G¥C1VO
888L-G¥C1VO
£88L-G¥C1VO



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX

CAT293-1183 253 01 CAT7X-2553 211 11
CAT293-1184 253 01 CAT7X-7729 251 12
CAT2U-2552 224 09 CAT7Y-3470 235 03
CAT3E-8020 223 33 CAT7Y-3472 235 02
CAT3S-2093 2317 01 CAT7Y-3474 2317 02
CAT3S-2093 238 01 CAT7Y-7364 234 09
CAT3S-2093 244 13 CAT7Y-8463 421 13
CAT3S-2093 251 10 CAT8S-0934 250 04
CAT3W-6399 2317 11 CAT8S-4723 250 03
CAT4B-4278 223 17 CAT8S-4724 250 02
CAT4I-0420 228 38 CAT8T-0266 252 33
CAT41-0420 230 03 CAT8T-0328 238 08
CAT4l-1205 223 35 CAT8T-0328 251 13
CAT4I-1206 223 36 CAT8T-0328 713 11
CAT4I-3038 244 14 CAT8T-3647 254 03
CAT41-3063 223 37 CAT8T-4121 211 07
CAT4I-3090 223 52 CAT8T-4121 241 09
CAT4I-3090 234 08 CAT8T-4121 245 02
CAT4l-3144 223 39 CAT8T-4121 251 14
CATA4I-3266 211 05 CAT8T-4121 254 14
CAT4l-4270 223 32 CAT8T-4121 254 15
CATA4I-4286 226 22 CAT8T-4127 713 10
CAT4I-4300 221 01 CAT8T-4134 234 10
CATA41-4392 223 40 CAT8T-4136 251 15
CAT5C-2890 713 02 CAT8T-4137 223 38
CAT5C-2890 713 07 CAT8T-4137 251 16
CAT5C-2890 713 13 CAT8T-4138 255 17
CAT5C-7261 246 03 CAT8T-4191 211 06
CAT5C-7261 247 05 CAT8T-4191 245 03
CAT5C-7261 248 03 CAT8T-4195 241 10
CAT5C-7261 248 07 CAT8T-4200 223 25
CAT5C-7261 249 06 CAT8T-4200 233 05
CAT5C-7261 249 12 CAT8T-4224 223 53
CAT5C-7793 223 41 CAT8T-4224 226 13
CAT5C-8138 237 12 CAT8T-4224 233 06
CAT5C-8312 701 14 CAT8T-4224 246 04
CAT5C-9553 251 11 CAT8T-4224 247 03
CAT5P-4116 254 13 CAT8T-4224 247 06
CAT61-5298 421 12 CAT8T-4224 248 04
CAT61-5470 223 06 CAT8T-4224 248 08
CAT6V-5683 224 10 CAT8T-4224 249 07
CAT6V-1357 256 05 CAT8T-4224 249 13
CAT6V-7636 223 42 CAT8T-4224 254 04
CATG6V-8202 245 05 CAT8T-47179 223 44
CAT6V-8231 235 01 CAT8T-4970 2317 06
CAT7K-1181 238 02 CAT8T-4971 255 03
CAT7K-1181 241 13 CAT8T—-4971 256 07
CAT7T-8890 2317 09 CAT8T-6412 226 27
CAT7X-0578 223 43 CAT8T-6412 228 27
CAT7X-0578 228 39 CAT8T-6412 229 14




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
CAT8Y-6352 222 01
CAT9B-7233 701 14
CATIL-9952 257 09
CAT9X-2041 221 11
CAT9X-2041 223 45
CAT9X-2041 225 03
CAT9X-2041 242 21
CAT9X-2041 243 16
CAT9X-2042 222 31
CAT9X-2042 223 46
CAT9X-2042 226 07
CAT9X-2042 228 34
CAT9X-2042 229 01
CAT9X-2042 233 07
CAT9X-2042 234 11
CAT9X-2042 242 22
CAT9X-2042 713 05
CAT9X-2043 241 11
CAT9X-2044 223 47
CAT9X-2044 224 08
CAT9X-2044 228 35
CAT9X-2044 234 12
CAT9X-2044 713 16
CAT9X-2045 223 48
CAT9X-2045 228 36
CAT9X-2045 241 12
CAT9X-2046 701 03
CAT9X-6153 224 11
CAT9X-8256 228 40
CAT9X-8256 2317 07
CAT9X-8256 251 17
CAT9X-8256 255 04
CAT9X-8256 255 18
CAT9X-8256 256 06
CAT9X-8256 256 08
CAT9X-8256 713 03
CAT9X-8256 713 08
CAT9X-8256 713 14
CAT9X-8257 211 12
CAT9X-8257 223 10




RUBBER CRAWLER CARRIER MST—2200VD PARTS LIST

Document No.PE12200VD2-03
Third edition: December 5, 2009

Issued by  Morooka Co., Lid.

358 Shoubeisindencho, Ryugasaki,
Ibaraki 301-0034,
Japan

No part of this manual can be reproduced in any from without permission




MOROOKA CO,LTD



